
__

--- ---—

R H-9800 )\‘— ‘;) ‘:j

PARTS BOOK

ELECTRONIC EYELET BUTTON HOLDER

bhe

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



BROTHER INDUSTRIES, LTD.

RH-98OO-
IN JAPAN

00 : r}’I/Men’s clothes and ladies’ clothes

01: ‘fl/Men’s clothes and ladies’ clothes

02 : — — X 7 —

— ‘/Jeans and work clothes

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



r
r

,
,

m
V

N
J

-c
Z

N
J

-
c

Z
fl

uj
N

J
-

m
C

l

4
.

(A
)

U
)

U
)

U
)

U
)

N
J

N
J

N
J

N
J

N
J

-
-

-
-

%
-J

U
,

U
)

to
-

(
n
U

n
U

)
to

%
J

-J
U

,
-

—
J

U
,

U
)

-
to

t
o
O

]
-

0
0

L
_

k
c

S
c

;t
:

‘—
f
l

c
it

‘—
L

t”
‘-

“4
-

‘-
“4

-
‘-

“4
-

W
Y>

vi
le

[
_
.

vi
le

I
,Y

’
4
.

4
-

Ib
>

r
’

r
‘j

i
‘—

a
-

-
-

—
4-

-
+

1
’

—
4-

-
f
l
\

c
H

H
H

I
I
L

:
V

:
:

:
:

‘
4
h
:

I
:

:
:

:
-

-m
m

•
I

-
-

-
-

fil
l

\— >-:
r

-
r4

H
n
a
3

0
4
3

D
u
ll

I
—

3
9-

4-

t
4
ç
o

3
<

- —
U

D
Ii

B

o
P

r
X

l?
—

S
D

E
f
l

L
i

0
r

—
-
-

-a-
i

5-
’-

—
-

O
k

C
_
-
-

r4

O
t
4
O

k
0

n0
,

‘-
5
-

U F cc
D

li
ii

-

I
)trn

0

cc
S

r
i

cc
D

li
ii

to
r
J

to
0

O
k

S
.

-4 1’
‘i

(-
I c

U
I

X
t

x
x
x
<

c
c

N
-

—
W

-
-W

--
-‘

4
-

m
-n

-n
n

-
4
-

m
-

—
+

-
—

‘1
4-

lI
J
-

I
I

\
I

SH
4

I
I

I
,4

1+
H

i
H

i
Ic}

•
c
. ‘
r

S
D

I
<

i
i?

t<
i*

<
i:
:

:
•

I
I
I
.
m

I
c

I
•

-
•

•
•

—
m I

to
to

to
to

cc
cc

cc
cc

cc
—

J
—

J
-

0
0
’

0
’

0
0

0
Q

]
U

]
4

-P
s

U
)

N
J

-
C

to
‘—

J
U

,
U

)
-

to
-

to
c
c
lU

)
-

-
—

4
U

)
to

—
J

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



Notes for using this parts book

1. This book is applicable to sewing machines which have the same plate number

as shown on the cover of this book (or correction sheet).

2. This book was prepared based on information available in January 2001.

3. Parts are subject to changes in design without prior notice.

4. Parts supplied as complete assemblies are circled by a dotted line LJ

5. If the symbol is found in the “Parts No.” column, refer to the different parts

list on page 68,79,80,89—91.

CONTENTS

A. Machinebody

B. Needlebarand
thread take-up mechanism

C. Uppershaftmechanism

D. Zigzag mechanism

E. Needle bar rocking mechanism

Fl. Presserfoot mechanism

F2. Presser foot mechanism

F3. Presser foot mechanism
(Jeans specification)

G. Feedmechanism

H. Cutter mechanism

J. Tension pulley mechanism

K. Lowershaftmechanism

Li . Double chain stitch looper mechanism

L2. Double chain stitch looper mechanism

M. Looper mechanism

N. Spreader mechanism

P. Lubrication

Q. Threading mechanism

Ri . Thread trimmer mechanism

R2. Thread trimmer mechanism
(Jeans specification) 45

Upper thread trimmer mechanism

Synchronizer

Air pressure mechanism

Air pressure mechanism

Power supply equipment mechanism

Foot switch pedal mechanism

Motor mechanism

Motor mechanism

Motor mechanism

DIFFERENT PARTS LIST

Motor mechanism

Control box mechanism

Attachment set

DIFFERENT PARTS LIST

Attachment set

Attachment set

Attachment set

Accessories

DIFFERENT PARTS LIST

DIFFERENT PARTS LIST

DIFFERENT PARTS LIST

Wa. Warning labels 92

0

0

1 S.

T.
S

Ui.
9

U2.
9

V.
11

W.
13 xi.
15

X2.

17 X3.

21

25 X4.

27

27 AA1.

29

AA2.

AA3.

AA4.

37 z.

Sp3.

Sp4.

Sp5.

47

47

49

53

57

61

61

63

67

68

69

71

75

79

81

83

85

87

89

90

91

Index 93

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



Hinweise zur Verwendung dieser Teileliste

1. Dieses Buch bezieht sich auf die Nähmaschinen mit derselben Kennungsnummer
wie aufdiesem Buchumschlag (oderaufdem Korrekturblatt).

2. Dieses Buch basiert auf den Informationen vom Januar 2001.
3. Modellanderungen sind vorbehalten.
4. Die Teile, die als kompletter Satz geliefert werden, sind mit einer [ZZI

gestrichelten Linie umrandet.
5. Dieses Zeichen ? in der Spalte “Parts No. (Teil-nummer)” verweist auf die

Gesonderte Stückliste auf Seite 68,79,80,89—91.

INHALTSVERZEICHNIS

5

9

9

ii

13

15

17

21

25

27

27

29

33

35

35

37

39

43

T.

Ui.

U2.

V.

w.

xi.

X2.

X3.

Spi.

X4.

Y.

AA1.

Sp2.

AA2.

AA3.

AA4.

z.

Sp3.

Sp4.

Sp5.

Wa.45

47

47

49

53

57

61

61

63

67

68

69

71

75

79

81

83

85

87

89

90

91

92

93

A. Maschinengehäuse

B. Nadeistangeund
Fadenabnahmevorrchtung

C. ObereWelle

D. Zkkzackvorrichtung

E. Nadelstangenbetätigung

Fl . StoffdrückerfuB

F2. Stoffdrückerful3

F3. StoffdrUckerful3 (Jeans-Ausfuhrung)

G. Transportvorrichtung

H. Abschneidevorrichtung

J. Spannrofle

K. UntereWel!e

Li . DoppeIkettenstkhgrefer

L2. Doppelkettenstichgreifer

M. Greifer

N. Spreizvorrichtung

P. Schmierung

Q. Fadenfuhrungsvorrichtung

Ri. Fadenabschneidevorrichtung

R2. Fadenabschneidevorrichtung
(ieans-AusfuhrUng)

S. Oberer Fadenabschneider

Synchronisator

Luftdruck

Luftdruck

Stromversorgung

Ful3betatigung

Motor

Motor

Motor

ZUBEHORLISTE

Motor

Schaltkasten

Anbausatz

ZUBEHORLISTE

Anbausatz

Anbausatz

Anbausatz

Zubehör

ZUBEHORLISTE

ZUBEHORLISTE

ZUBEHORLISTE

Warnschilder

Verzerzeichnis

iii

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



Notes sur l’utilisation de ce manuel de

pièces détachées

1. Ce manuel est destine aux machines a coudre ayant le même numéro de plaque

montré sur Ia couverture de ce manuel (ou sur Ia feuille de corrections).

2. Ce manuel a été fait d’après les renseignements valables au mois de Janvier 2001.

3. Les pièces peuvent ètre sujettes a des modifications sans préavis.

4. Les pièces fournies en tant qu’assemblages complets sont encadrées avec un trait

pointillé [HZ]
5. Si le symbole se trouve dans Ia colonne “Parts No. (N°de pièce)” veuiflez Ia

vous référer a Ia liste des pièces annexe page 68,79,80,89—91.

TABLE DES MATIERES

A. Corpsde Ia machine

B. Mécanisme de a barre a aiguille et
releveurdefil

C. Mécanisme de I’arbre supErieur

D. Mécanisme de zigzag

E. Mécanisme de balancement de
Ia barre a aiguille

Fl. Mécanisme de pied presseur

F2. Mécanisme de pied presseur

F3. Mécanisme de pied presseur
(Specifications pour les Jeans)

G. Mécanisme de l’entraInement

H. Mécanismedelacoupe

- Mécanisme de a poulie de tension

K. Mécanisme de l’arbre inférieur

Li . Mécanisme du boucleur pour point de
chainette double

L2. Mécanismedu boucleurpourpointde
chainette double

M. Mecanismedesgriffes

N. Mécanisme de I’etendeur

P. Lubrification

Q. Mécanisme de l’enfilage

Ri. Mécanisme de coupe-fil

R2. Mécanismedecoupe-fil
(Specifications pour les Jeans)

Mécanisme de Ia coupe-fil supérieur

Synchronisateur

Mécanisme de Ia pression d’air

Mécanisme de Ia pression d’air

Mécanisme de ‘equipment en
alimentation electrique

Mécanisme de Ia pédale

Mécanisme du moteur

Mécanisme du moteur

Mécanisme du moteur

LISTE DES PIECES ACCESSOIRES

Mécanisme du moteur

Mécanisme du boItier de contrôle

Jeu d’accessoires

LISTE DES PIECES ACCESSOIRES

Jeu d’accessoires

Jeu d’accessoires

Jeu d’accessoires

Accessoires

LISTE DES PIECES ACCESSOIRES

LISTE DES PIECES ACCESSOIRES

LISTE DES PIECES ACCESSOIRES

Etiquettes d’avertissement

Index

0

0

1 S.

T.
5

Ui.
9

U2.
9

V.

11
w.

13
xl.

15
X2.

17 X3.

21 Spi.

25 X4.

27

27 AA1.

Sp2.

29 AA2.

AA3.
33

AA4.
35

z.
35

Sp3.
37

Sp4.
39

Sp5.
43

Wa.

45

47

47

49

53

57

61

61

63

67

68

69

71

75

79

81

83

85

87

89

90

91

92

93

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



Notas para usar este Manual de Piezas

1. Este libro sirve para todas las maquinas de coser que Ilevan Ia misma placa de
identificaciOn que a que se puede ver en Ia tapa de este libro (o en Ia hoja de erratas).

2. Este libro ha sido compilado basándose en losdatosde que se disponla en enero 2001.
3. Las piezas quedan sujetas a cambios de diseno sin aviso previo.
4. Las piezas suministradas como conjuntos completos se enmarcan con una linea

punteada[J

5. De haber un simbolo junto al “Parts No. (Nümero de Pieza)”, habrã que mirar Ia
lista de piezas separada de Ia pagina 68,79,80,89—91.

INDICE

A. Cuerpo de Ia máquina

B. Mecanismo de a barra de aguja y
tirahIlos

C. Mecanismodel eje superior

D. Mecanismo del zigzag

E. Mecanismo de oscilación de a barra
deaguja

Fl. Mecanismo de Ia prensa tela

F2. Mecanismo de Ia prensa tela

F3. Mecanismo de Ia prensa tela
(Especificación para Jeans)

G. Mecanismo de Ia alimentación

H. Mecanismo de Ia corta

i. Mecanismo de Ia polea de tension

K. Mecanismo del eje inferior

Li. Mecanismodel presilladora
de double cadeneta 29

L2. Mecanismodel presilladora
de double cadeneta 33

M. Mecanismodel presilladora 35

N. Mecanismo extendedor 35

P. Lubricación 37

Q. Mecanismodel enhebrado 39

Ri . Mecanismo de Ia cortadura de hiros .... 43

R2. Mecanismo de Ia cortadura de hiros
(EspecificaciOn para Jeans) 45

1 S. Mecanismo de Ia recortadara de orillos
superior

5 T. Sincronizador

9 Ui. Mecanismo de Ia presión de aire

9 U2. Mecanismo de a presiOn de aire

V. Mecanismo del equipo de alimentación
ii de corriente

13 W. Mecanismodel pedal

15 Xl. Mecanismodel motor

X2. Mecanismodel motor
17

X3. Mecanismodel motor
21

Spi. LISTA DE PIEZAS ACCESORIAS
25

X4. Mecanismodel motor
27

Y. Mecanismo de a caja de controles
27

AA1. Juegodefijacion

Sp2. LISTA DE PIEZAS ACCESORIAS

AA2. Juego de fijación

AA3. Juegodefijacion

AA4. Juegodefijacion

Z. Accesorios

Sp3. LISTA DE PIEZAS ACCESORIAS

Sp4. LISTA DE PIEZASACCESORIAS

Sp5. LISTA DE PIEZASACCESORIAS

Wa. Etiquetasdeadvertencia

Indice

47

47

49

53

57

61

61

63

67

68

69

71

75

79

81

83

85

87

89

90

91

92

93

V

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



3D CD 3D (i
i

0

C
C

L

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



A. / Machine body

r 7 7 i\:7

M5X12

2 t\5X8

1 ;91”:i:.-

tSJL H 7Ji\—F

H i7R—R

t” M5X12

\)L H hR—tfrI

t 1 4X8

1 “YH9-f
4 97’-A

‘\Y H 9 - 9

4 1)1H6X8O

4 iLi—

4 -tjj
4 59i’6
4 ti H1-’zz-6

jJR—I1 9R

t’\4X8

,c—-j---i -! 9 L

t4X8
;7 U- 7 —AW5

/‘‘.)h-i’ HJ’—
77-)-;j), I-4X8
J\ I.) 7 )V 79

‘M4

j ; 27’) :—

GS1fIi’ 9

Yti)L H5X12
I \ - ) - 2-5

GStHiI I:: -R

H 7’7 ?C8
GSI

H 7 ‘7 r)C8

27 ‘)--7 1:: —AW5
J\-’Y7jI9

;j- I) ;I- - 9—9 -r
2 fr-5X8

1 /—fri,9

6X6

—5-:-->9

6X6

‘) H 5—
Tj)L’ H6X12

H 5i i-ic—
‘-‘Y H91’7i”—’Y

—-:i -r)J—

27 1)ji\-

t’’ M3X6

2i-3-t’)’ H3

i

YJ-7J. 6X6

BUSH, LOOPER BASE
SCREW, M4X1O
TOP COVER
PACKING, ;TOP COVER
SCREW, PAN M5X12
FACE PLATE
SCREW, PAN M5X8
PACKING, ;FACE PLATE
BELT COVER, F
BELT COVER, R
SCREW, PAN M5X12
BELT COVER SUPPORT
SCREW, PAN M4X8
BED BASE
BED BASE CUSHION, A
BED BASE CUSHION
BOLT, M6X80
RUBBER SHEET
WASHER, PLAIN 6.35
WASHER, PLAIN L 6
NUT, 1 M6
COVER SUPPORT PLATE, R
SCREW, PAN M4X8
COVER SUPPORT PLATE, L
SCREW, PAN M4X8
PIN, SPRING ROLL AW5
COVER
BOLT, SOCKET M4X8
COVER, ;Z-WIN DOW
SHOULDER SCREW, M4
WASHER, WAVE SPRING 6.45
GS-SPRING
SUPPORT PLATE, ;GS
BOLT, SOCKET M5X12
WASHER, SPRING 2-5
SUPPORT PIN, R ;GS
RETAINING RING, EXTERNALC8
SUPPORT PIN, F ;GS
RETAINING RING, EXTERNALC8
PIN, SPRING ROLLAW5
DUST OILER SUPPORTASSY
OILER
SCREW, PAN M5X8
SUPPORT SHAFT, ;H-LEVER
SET SCREW, SOCKET (CP) M6X6
SHAFT, ;H-LEVER
SET SCREW, SOCKET (CP) M6X6
SET SCREW COLLAR
BOLT, SOCKET M6X1 2
HEAD SUPPORT LEVER
BED BASE COVER ASSY
BED BASE COVER
HINGE, SPRING
SCREW, PAN M3X6
NUT, 2 M3
WASHER, PLAIN M 3
FRONT COVER ASSY
HINGE, B
SET SCREW, SOCKET (CP) M6X6

REF.NO. CODE QTY H--f NAMEOFPARTS RM

1— — 2 H 9 - - 9 )1

i- -‘4X1O3

4

3

4

1—1—1
1-1-2
2
3
4
5
6
7
8
9
10
11
12
13
14
15
17
18
19
20
22
23
24
26
27
30
34
35
37
38
39
40
41
42
43
44

45
47
48
51
52
53
54
55
56
57
58
59
60
61
62
62-1
62-2
62-3
62-4
62-5
66
67
68

S51215001
523616101
S35232009
535231000
062501202
S35230009
062500804
535229000
535227009
S35228009
062501202
535226001
062400812
534956209
1 58827009
535225000
S21728001
159458009
115947001
025060332
021060102
535203001
062400812
S35224001
062400812
047502242
S35223101
018400832
S35222001
S3522 1001
107017002
535201000
S35220101
018501222
028050242
535219001
048080142
535218001
048080142
047502242
154465001
114486002
062500812
535217001
014060632
S3521 6001
014060632
S352 15001
018061236
517965001
S46496009
S46497009
544204000
062300616
021300206
025030232
S3521 1009
S35207001
014060632

2

2
8

4

1

2
2

2
1

2

1

2
4

4

4

2
2

118-980-050

2

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



>

-

C-
)

D CD 0 0 0

N

CD 0 0 U
,

0

C

L
C

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



A. Pi / Machine body

REF.NO. CODE Q’TY I-’-f NAMEOFPARTS RM
69
70
71
75
76
77
78
79
80
81
82
83
88
89
90
91
92
93
93-1
93-2
93-3
93-4
95
96

118-980-050

S35206201
S35221001
021400202
150607009
535204001
062300512
533899000
004300513
062300616
535202000
018082036
025080132
107017002
117936009
158437009
S32264009
1 50756009
S3708400 1
537085001
1 53098000
100257010
106129002
062400812
062500804

1 7-h—i—H

2 —‘M4

2
2

4

2
2

2

2
2
2

2
2

2

2,zLt’) H4
E1Lt! -32.8

‘\‘) H —->i’

t’\E13X5

+ - 5 i 3X5

t’-2M3X6

t -f 77 j .2

Y±i)L’ H8X20
I:: 5 •i- - 8

iL.t -g.4

£ t 2- 10

— 11.5

i J - 18.5

y-f :1?— H S

F H ‘)5.
7 -( h —

7 73.57

F 3.57

t’\4X8

t’\J 5X8

FINGER GUARD
SHOULDER SCREW, M4
NUT, 2 M4
RUBBER CAP, 32.8
SPRING
SCREW, PAN M3X5
BALL CATCH ASSY
SCREW, FLAT M3X5
SCREW, PAN M3X6
BUSH, ;UNIVERSAL
BOLT, SOCKET M8X20
WASHER, PLAIN S8
WASHER, WAVE SPRING 6.45
RUBBER CAP, 9.4
RUBBER CAP, 10
RUBBER CAP, 11.5
RUBBER CAP, 18.5
EYE GUARD ASSY
SETTING PLATE ASSY, ;E-GUIDE
EYE GUARD
SCREW, SM3.57X6
NUT, SM3.57
SCREW, PAN M4X8
SCREW, PAN M5X8

4

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



B J- I Needle bar and thread take-up mechanism

65

I65-2

I 651I

0

0

118-980-101

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



9

1.OL-0868L

M3DSd3G1flOHS
V‘3GIflD

LcEvjs(d)1oos‘M3iJSus
V8-N‘113d

113d
1SflH1‘J3HSVM
.LSflNH!‘DNIV38

O/S‘DNIHV38
)IOOHDNIIdS

DNIdS
dfl-3)IV.L/1‘3110NIAJVD
ASSVJV110JM3DSUS

9X9V(dD)13)IJOS‘M3JDS13S
!dVHS110ddflS

3SV8DNIddS
5[AJE‘InN

IdVHS3110N
3CIflDGV]lH!

3A31dfl-3)VIV3HI
ASSV3Ad1dfl-3)IV!GV3H1

OLXSV’J13)IDOS‘1108
IV3D’V‘I0ddflS
9XELfJNVd‘M3NDS

3GIflDV8-N‘3lV1d.L0ddflS
DNIidS

V8-N‘]GIflD
LEVI’JS13)DOS‘N\3lDS13S

V8-N‘1V110D3GIflD
ASSV)0018JV831G33N

9LXEL’J13D0S‘1108
lV8-N‘ASSVd1fJV1D)0018

iV8-N‘)INIl033d13A31
OlXl7If\i13)005‘1108

HSfl8-N8‘3SV2d3G1OH
JV8-Nfl‘HSfl8

8L‘ELAJS‘M3DS135
ASSViV831G33N

1LXEL’\iUXJOS‘1108
dLAJV1JiV931G33N

iV8-N‘>NI1G33d13A]1
3)0AiV831G3]N

ASSVJV110DM3NJSUS
9X9LAJ(d)I])DOS‘M3DS!3S

13A31-G‘IdVHS
9X9LAi(dD)Id)IJOS‘M3DSUS

IV8-N:‘H3A319NIAIHC
Nid

9X9V(ci])13)DOS‘M3JDS!3S
iV3D-G‘IdVHS

ASSVG0DNIAING

•r’4,4\f

VJ--4<L-j-ñ\f

s’-.-6L

-1(1:4,n
“11(T4.4,6,I:1,4,-4ñ\f

4’‘4t-4,

4,4

9X9

6”T44<v:4

\I<?

S-EE-I6-6

&

SSXOGñf”’

K:‘zo->

8SSXOG(i\f’-K:L

8SSXOG(i\/<K:L

VT444-
.4,(i’sI

9XELAJ

LE’u4‘$‘l
—4,6’1[(j\/

4.4,4044,(i\/

9LXE‘1(1-LL

4,4,444,4.4(i

4’(i4,(i\f

OXtH1(4-6L

T4-1(4.4,fn’i

nil4,T(i‘I

4.4,(i\/

LXE-1(-6L

4,4,1i\/

4—(i4.ñ’i
4,—E4,4(i‘1

6—4.L4-j4,Zj

9X94-6L

6K:—\/“l4,-j4,ñ
9X944:,,[

—I’i4.64,1ñ\/

1.604,-j4
9X94-4-4cL

4,K:4-44,j4,ñ\/
4-j6.04,:14’

1
1.

(8r.#)8SSXOG‘31G33N
.<Uo!e)!Ji)adSsuor‘to-o>

(PL#)8ssxoa‘31G33N
<J9WWIJ[pa1Lfl..JaMOIedd‘LO-io>

(9L#)855X0G’31033N
<Jaww!J1.pea.Iql.Jaddfl‘OO-JOi>

0

O[X9114--jLC1

100V[SEPLES
L000LELI7S
LOOV618VLLV
000L1LSES9V
00011LSES
000E1LSESVV
000V1LSESEV
000S1LSES
LOO8LOSES[V
LOO91LSESOV
[OOL1LSES6E
LSO1L9E1S8E
1E9O9OVLOLE
LOO81LSES9E
LOLLL6SESS-SE
EOEOOSL1OV-SE
LOO61LSESE-SE
L000ELSES1-SE
LOOLELSES[-SE
1-OL1ELSESSE

8LOEELSES

VLOEELSESVE

9LOEELSESVE

9EOLOSRLOEE
LLOOVELSESZE
19L900EZ90LE
LLOOSELSESOE
1LOO9ELSES61
1LOOLELSES81
1LOOSL9ESL
1LOO8ELSES91
LLOO1VLSES51
LZE9LOE8[0[-El
[LOOZEVLESEl
LLOOVVLSES11
E1EO1OVRLO
LLOOS6LLSS01
LLOO8VLSES6L
L1OLESSOVL8L
L[OLLEESESLL
19EZLOE8LO9L
1LOO1EESESSL
LLOOEEESESVL
LLOOVEESESEL
ILOOSEESES
11E9O9OVLOLI
ILOO8EESES01
L1E9O9OVLO6
IIOOLEESES8
IL000VESESL
11E9O9OVLOE
ILOL6EESES1
LLOO9VESES

4,.J-144J---:L4,4-(i\I

--i-j)-ç4,4-(i

a

P\JjS,UIVddO3IAIVN.‘--‘AJJD3G0]

WsiUeLpaWdn-ajJLflRUt?IPN/YJJI(•8

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



N
-

C
0

a)

EC’)

C-)

E0-oa)-c-cCC
a

-Da
)

-oa)a)
z

D
-

I
c

L
C

)

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



B. i 1& I I Needle bar and ti,read rake-up mechanism

54
59
60
63
64
65-1
65-2
66
67
68
69

S351 18001
S351 17001
535116001
S351 14001
018400832
S17608009
014060632
S35113001
551194001
510439001
541251001

REF.NO. CODE Q’TY — NAME OF PARTS Rf’J
1 )\‘)1HiJ’.

1 /\‘)1UtY

1 J’U-/’

1 I\’J4-\’ttIB

2 7tiI[-ax8

1 -t’YFh5—

2 t746X6

1
1 ‘\UiJ—

3 tiI36

1 /‘I-A

TENSION SPRING
NUT, U ;N-B/BUSH
SPRING, PLATE
SUPPORT, B ;GEAR
BOLT, SOCKET M4X8
SET SCREW COLLAR
SET SCREW, SOCKET (CP) M6X6
COLLAR, ;N-BAR BLOCK
NEEDLE BAR GUARD
BOLT, SOCKET M3
HOLDER PLATE, A ;N-THREAD

118-980-101

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



C ±F1{ / Upper shaft mechanism

0

0

12

118-980-109

D +II1 / Zigzag mechanism

118-980-110

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



OLL-06-8L

I3HSVM
9LXEVJ13)1)05‘1108

lV8-N‘dLI\JVl))0018
V9-N‘ASSVdV’JVl))0018

1L.XEVd.L3)DOS‘1108
dL’Wl)V831C33N

9V‘!flN
3A31DVZDIZ

90‘JDVdS
)ld1N3))3-Z‘Nid

ASSV]IVld10l1N0)NOI1ISOd-N
DVZDlZ‘IdVHS3)D0N

gxgv(d)1oos‘M3DSUS
1dVHS-)‘HSfl8

0lX9VJ13)DOS‘1108
)lNVDDVZDIZ

9V[‘InN
N1V1d‘N3HSVM

)INV)-Z‘M]DSN3G1fl0HS
9i’J‘M3DS3C1fl0HS

DVZDlZ‘ASSVG0fDNII)3NNO)
8LAJE‘InN

)I0d-Z‘Nid10ddflS
)1i0dDVZDIZ

9LXE’1(*-4’L

-4,f,4.’ii‘1

IJ44.’i’i’f

[XE-1(#L

4;4.’(i‘I

ñ(i\I

90—4—\-‘

<<4-\‘(i(i/

;4:4flñ\/
9X9

1(4;C44<44,
0X9’l111.-i

4-:44(‘(i\f

9r4H6-(-

-.4;4<44(((i\/

9V\j4-:<4;

4<L4’.<1(i(Ii\/

8i4E’#

-:1444’4’Lfl((i\f

44’L(iL(i\/

1.

1

[OO96SES
1E9LOE8LO
[OOEV[SES
00lEtLES

9E1LOE8LO
OO1EESES

L00LS1SES
000S1SES
OOL1L8V

LOO1S1SES
LOOSS1SES
OO9S1SES

1E909017[0
000LS1SES
1101908LO
LCO8S1SES
10L090L10
[0065555
OO6S1SES
000915ES

LOO191SES
90E080L10
LOLE91SES
OOV91SES

91
1-171

-171
171
El
11
[1
01
6L
81.

51.
EL
11.
LI.
CL

6
L
9
S
17
E

0

VfliSlNVddO]VJVN--iJO3(10)

WS!UeL4DBW6Z6iZ/a
601-086-RI.

£SEL/’JSIV1d‘M3iDSLSE444E1700E17810[El
S’dV)DNliV3811V8S444’LOO9L1LI7L11

1Sfl1H!’DNl4<(H444fl6-1.LL000169LL11
iV110DDNIJV384’I4<(iL’-’L000R66LSLCl

JdVHS-fl’dV110)—4&4t4.’L000LLLEVS8L
SE)1VNI3INI’DNI1DNlNlVI3JSEEL.’sHLlVlOSE8t70LL

1SfliH1’l3HSVM(64Y4I.LOO6V1SES9[
OLX9LAJ(N))U)DOS’M3H)SI3S0LX9(i(H-LEOL9O9LC17L

9X91A1(d).L3)DOS‘M3DSUS9X94.-4LLlE9090t’LOEl.
A3llfld(i—LL6001t’lSES

SL)1VN31X3’DNINDNINIVI3NS1J4.’E44LsH1lt7LOSLRt7OLL
(1(11009‘DNINV3811V8aaoo9444<.‘-4’LOSV1009LOCL

9X9V\l(ii)13)OOS‘M3N)S135s’r.9X941-4L1CCLS9E1S8
IdVHS-fl‘ASSVA]llfldNOISN3!4’(i

—(±44(4.’LLOOSt’lSESL
9X9LAJftd)13)lJ0S’M3DS13S1LOOLS9E1S9

lAiV)DVDl7CI(IL(I\/LLOO9I71SESS
9X9VJ(!d)U)oos‘M3H)SUSr9X941LOOLS9E1S17

NV8-N‘NV3E)4(i\/LLOOLt71SESE
DAA1OZ9‘DNfldV3811V8)AA09J,.4.’4<-4’10910191L01

1dVHSI3ddfl4<4’LL000LLEI7S

JiSilIVddO3LAJVN1--ALL)3(10)0Nd3i

0

ws!uawiqs/*E1D

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



m - z CD CD 0 CD 0 -
‘ 0 C-
)

(0 CD C) D C’-
)

C
.)

CD cID 9

0
C

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



E II 1t1IthFfl f / Needle bar rocking mechanism

I — ‘\—

I \ )l — R

77±fJL’ H5X14

5 -- 7J 5-.Lj75

I\ I) ;i) j r) 7 I) 5
I’1) 7’J1’ FM7—’J5

V)L’ >5X23.8

v5Y HREc16W

6X6

?tri)L’ H6X16

5 - - 7 —

‘ :i - 7—

S T6OOOZZ

HI 7Yt C26

7— I) D5

H 17 ‘ S CiO

Yt1fl’ H4X8

5-? j7 rj r62O1ZZ

‘t*)’ H4X16

> , :- 7— U U S
— ::- 7— I)

5 -? -‘ S ‘T6000ZZ

H - 7Yi C26

. 7 I)

H 17 ‘S )CiO

?t1) H4X8
5 F\), H U

S - - S -‘fl’ H D

57 ‘S 6OO1ZZ

- ‘Y H 5 5—

7’tS 6X6

MOTOR BASE
PULSE MOTOR, R
BOLT, SOCKET M5X14
WASHER, PLAIN M 5
NEEDLE ROTATION PULLEY ASSY
NEEDLE ROTATION PULLEY ASSY, M
NEEDLE PIN, ;5X23.8
MAGNET, REC16W
SET SCREW, SOCKET (CP) M6X6
BOLT, SOCKET M6X16
TENSION PULLEY ASSY, D
TENSION PULLEY
BALL BEARING, 6000ZZ
RETAINING RING, INTERNAL C26
TENSION PULLEY ARM ASSY, D
RETAINING RING, EXTERNAL ClO
BOLT, SOCKET M4X8
DRIVING LOOPER SHAFT ASSY
BALL BEARING, 6201ZZ
T-PULLEYASSY, U ;V-SHAFT
BOLT, SOCKET M4X16
TENSION PULLEY ASSY, U
TENSION PULLEY
BALL BEARING, 6000ZZ
RETAINING RING, INTERNAL C26
ARM ASSY, U ;T-PULLEY
RETAINING RING, EXTERNAL ClO
BOLT, SOCKET M4X8
TIMING BELT, U
TIMING BELT, D
BALL BEARING, 6001ZZ
WASHER
SET SCREW COLLAR
SET SCREW, SOCKET (CP) M6X6

REF.NO. CODE QTY I -( NAME OF PARTS RM

1—1
1-2
1-3
1-4

1-5

1-5-1
1-5-2
1-5-3

1-6
2
11
11—1
11-2
11-3
11-4
11-5
14
15
16
17
18
23
23-1
23-2
23-3
23-4
23-5
24
31
32
33
34
35
36

535276 101
S35277000
018501422
025050232
S35283001
S35435000
S35282000
128652001
014060632
018061622
S35291101
535284101
076000800
048260242
535290001
048100142
018400832
S35296001
072620180
S35297000
018401636
S352881 01
S35284101
076000800
048260242
535287001
048100142
018400832
535300000
S35299000
076001850
142627001
535302001
014060632

4
4

2
4

2

2

2

2

118-980-115

12

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



co (0 0 0

C
C

m - H -
‘ CD C)
,

CD -
‘ 0 0 CD C-
)

C’
) 3

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



LOZ-O6-91-

V’dIVld3QIflO
‘)IOOHDNIJdS

1‘)OOHDNINdS
DNINdS

t-DNIddS‘l3HSVM
dlVld3ddO.LS

8X171A1NW‘MdiDS
VV‘.LflN

t7LXt7VJ‘IlOS
idGNfl,O-O:‘idddO.iS

DNIGNdS‘idHSVM
17Lf‘Md)S1dG1flOHS

N]SS3fddiVid
9XEVJIVid‘MdNDS

S‘ILVid3GIflD
V‘ILVld3iflD

SXVLAJ(dD)ioos‘MDSus
dLfiV1)‘±dOddflS1dCNI1A)

Ed‘DNIDNINIV±d
d3GNI1A)‘NidCO

GO1I]JNI1ADdVJV1J
1.XSV’JNVd‘M3)S

i3A]1DNIAICdViV1)
LXSLA1NVd‘MdN)S

S‘ddAdldLAJV1)
!dVHSidAd1dL’Wl)
t79NIidS‘1dHSVM

8Xt7ViNVd‘MdDS
DNlNddO‘!iOddflS1dGNI1AD

Ed‘DNWDNINIV!d1
idGNI1ADS‘MdGOi

9NIN3dO‘GOdNdGNI1AD
EVJ‘.tflNdddS

OLXELAJNVd‘MdN)S
RXWJNW‘MdNJS

171,JN1V1d‘idHSVM
DNINddO‘ILVldidddO±S

NOISNdIXd‘DNI1dS
VV’J‘MdJDSJdG1flOHS

Sd‘DNI1DNINIVUN
ldHSVM

JGIflDJVS-N‘)DOlSdGI1S
idiVid]A]1LI’Jfld)lfld

1‘ASSVGODNI±DdNNODDNIN3dO
Sd‘DNIDNINIVUN

1dHSVM
3GIflDNVS-N‘)DOlS]GITS

1‘d!VldIdAd1IAiflD1fld
1‘ASSVCONDNLLDdNNO)DNINddO

V4;,1-4—i6

-ffLf

]-4.(4-4:i

I4-

17(4ti
f_\ff4.i

\16.’

—
-6.64’-

WJ’t<4;
I.4-H—

9XEL44

84;.-J-LI:-j—‘16

v.-11-y—16

SX174-cL

E6sH17

.4.Li4;<fl<-I44

XSVJrz\4

—\f144I-cl-4

8—\fl4<46

17
8XP’-17

17
8<;16.[1<(i<;

.6.4;<ñ--

EVJ’l6.-I1

8Xt71\i4

174r4‘-

tiVJ’4<.4;
S6

*L4
4C4<(i\/

d’—1L—i1<4K

g4
L4.C,eL-4<4-’r\I

1—1L—i1<4

V

17

17-16.4:v’

z

[1.

E

a

L001-ESES
008SVSES
OOLSVSES

1.OO9SVSES
V0t’080
008ESES

L800t’90
000V1.
SLVLOVLLO
LOOflESES
000SVE9ES

00VESES
00EESES

170096990S
L00ESES
L00LESES
ES00VVLO

OOVOESES
VE0E08V0

OOSOESES
1.00991.SES
0L0S90
1.0LEOESES
0L0S90
L000t’SES
L0L6ESES
V0V080

L800V90
L00691.SES
tE0E08V0
1.0069617ES
L000L6t7ES
00089617ES
9L0L0E90
L800V90
E0V0S0
[00L96t’ES
006VSES
00996VES

VE0S08t’0
00E9L60
L000E90L
LOOV96VES
1.OOE96VES
VE0S08t70
00E9L60
L000E90
00996VES
OOLS6VES

SL
VL
EL

LL
L9
99
179
E9

85
£5
95
55
175
ES
517
1717

EV
717

LV
017
6E
8E
9E
SE
61.
LL
91.
SI.

EL
71.
1.1.
8
£
9
S

E
17-7

E-Z
7-7
-l
7

V-I.
E-L
7-1.
1.—I.

a 7
7
7
7
7
7
7

9

ADdS!NVddOdLfJVN.1-”-ZRA.LOdGODONddN

WSIUeLpaW1.OOJ.JSSJd/Tth’1.21

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



F2 i31 / Presser foot mechanism

0

C

81-i-u

81-1-16 81-i-il

81-1-1

81-1-9

81-1-5

81i

<-00, ±J I.)

/ For -00, Upper
thread trimmer>

$12o

81-1-19

<-01, ±TJ’)
/ For -01, Upper & lower
thread trimmer>

81-1-18

80-1-3

80-1-2

81-1-4

81-1-12

<-01, ±TJ’Jffl
I For -01, Upper & lower thread trimmer>

80-1-12

118-980-201

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



F2 . jZL P] I Presser foot mechanism

REENO. CODE QTY - NAME OF PARTS RM

80-1
80-1-1
80-1-2
80-1-4

80-1
80-1-1
80-1-2
80-1-4
80-1-18

80-1-1-1
80-1-1-2
80-1-3
80-1-5
80-1-6
80-1-7
80-1-8
80-1-9
80-1-10
80-1-11
80-1-12
80-1-13
80-1-14
80-1-15
80-1-16
80-1-17

81-1
81-1-1
81-1-2
81-1-4
81-1-19
81-1-20

81-1
81-1-1
81-1-2
81-1-4
81-1-18

81-1-1-1
81-1-1-2
81-1-3
81-1-s
81-1-6
81-1-7
81-1-8
81-1-9
81-1-10
81-1-1 1
81-1-12
81-1-13
81-1-14
81-1-15
81-1-16
81-1-17

118-980-201

S3547440 1
535318001
S376841 01
537680001

535478401
S35319001
535309101
S3545200 1
535330001

S35316001
060020416
506696004
535236000
535235001
021300302
S35238001
062401016
535237001
048050142
535234201
018501236
S35167001
014400532
S35347 100
S35326001

S35475401
535310001
537683101
S37679001
S38335000
535326001

S35476401
535317001
S35308101
S3545300 1
S35329001

S35316001
060020416
S06696004
535236000
S3523500 1
021300302
535238001
062401016
S3523700 1
048050142
535233201
018501236
535168001
014400532
S353481 00
535326001

3ii) -3

t4X1O

‘77:-?
F- 7 7 ‘iJC5

.77:-•7 L-Jc--R

1\ I.) -í ‘7L

I I[[

- 1-:J-I 1’ ‘7L

iv-j--tj-i -v.7
)\-f> VM2X4

f—3X6

7 - 7 -‘j--tJ-J: Fr:

3::i.J-t’:.) F-3
‘777
3-’-<EI4X1O

1 ‘77—7’)’7

F- 7 C5
‘77>7 L-/’—L

7i)L- F-5x12

‘77>7 7’—AL

1±2ic 4X5

I 1i -( V L

‘M3.5

<-00. L;t)J’) >
jtI7L.-— F-R)’7.

I--tt:t7 L-— F-R7
/\ I,) 1’ ‘7 R-5O

I 1IR-5O

7j-I7 1,— F-RSI7’7::
J1jI7_ F-RS’7.

I \ I) -ç ‘7R

I ttIRL

- ‘*I i’ ‘7R

,‘j7 j 7I 1”7

)“-ç> HM2X4

‘3X6

ii3.2

‘77>7 ---i >

2
2

2

2

1 Tt)LF-5X12

1 ‘75>777—AR

2 Tt’7* 4X5

1 Ih-íVR

1 —>M3.S

<-00, ±,tJJ ‘) fl>
1 171-— F-L>7’7

1 II7L-—F-L’7.

1 /\‘)-i’7L-SO

1 ItIL-5O

1 -IF--f’7
1 -1’M3.5

<-01,.hT)J ‘Jill>
1 ‘71-— F-LS’-’’73.

1 II7L——F-LS’7

2
2

2

<For -00, Upper thread trimmer>
WORK CLAMP PLATE SET, R
WORK CLAMP PLATE ASSY, R
NEEDLE PLATE, R-50
WORK CLAMP, R-50

<For -01, Upper &Iower thread trimmer>
WORK CLAMP PLATE SET, RS
WORK CLAMP PLATE ASSY, RS
NEEDLE PLATE, R
WORK CLAMP, RL
WORK CLAMP PLATE, R

SUPPORT PLATE, ;S-BLOCK
SCREW, BIND M2X4
SCREW, FLAT M3X6
WASHER, BENDING 3.2
SUPPORT PIN, ;CLAMP
NUT, 3 M3
SHAFT HOLDER, ;CLAMP
SCREW, PAN M4X1O
FULCRUM SHAFT, ;CLAMP
RETAINING RING, EXTERNAL CS
CLAMP LEVER, R
BOLT, SOCKET M5X12
CLAMP ARM, R
SET SCREW, SOCKET (CP) M4X5
CLOTH GUIDE, R
SCREW, M3.S

<For -00, Upper thread trimmer>
WORK CLAMP PLATE SET, L
WORK CLAMP PLATE ASSY, L
NEEDLE PLATE, L-50
WORK CLAMP, L-S0
THREAD HOLDING PLATE
SCREW, M3.5

<For -01, Upper & lower thread trimmer>
WORK CLAMP PLATE SET, LS
WORK CLAMP PLATE ASSY, LS
NEEDLE PLATE, L
WORK CLAMP, LL
WORK CLAMP PLATE, L

SUPPORT PLATE, ;S-BLOCK
SCREW, BIND M2X4
SCREW, FLAT M3X6
WASHER, BENDING 3.2
SUPPORT PIN, ;CLAMP
NUT, 3 M3
SHAFT HOLDER, ;CLAMP
SCREW, PAN M4X1O
FULCRUM SHAFT, ;CLAMP
RETAINING RING, EXTERNAL CS
CLAMP LEVER, L
BOLT, SOCKET M5X12
CLAMP ARM, L
SET SCREW, SOCKET (CP) M4XS
CLOTH GUIDE, L
SCREW, M3.5

2

2

1

16

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



F3 i4 (i.’— >Zf±) / Presser foot mechanism (Jeans specification)

0

0

81-2-9

/ OPTION PARTS”

104

81-2-12

1 80-2-8 80-2-10

————- 80-2-9

118-980-201

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



F3 . P I ( —
-‘ / Presser foot mechanism (Jeans specification)

REF.NO. CODE QTY —.-( NAMEOFPARTS Rft

80-2
80-2-2
80-2-4

80-2
80-2-2
80-2-4

80-2
80-2-2
80-2-4

80-2
80-2-2
80-2-4

80-2
80-2-2
80-2-4

80-2
80-2-2
80-2-4

80-2
80-2-2
80-2-4

80-2-1

80-2-1

80-2-1-1
80-2-1-2
80-2-3
80-2-5
80-2-6
80-2-7
80-2-8
80-2-9
80-2-10
80-2-11
80-2-12
80-2-13

80-2-14

80-2-14

80-2-15
80-2-16
80-2-17

118-980-201

S3775640 1
537644101
537754001

537727401
S37646101
537690001

537733401
537648101
537692001

537757401
S37650101
S37758001

540830101
540822001
S41 483001

541489101
541479001
541485001

S41491 101
S41481001
541487001

S377291 01

S4082800 1

S3531 6001
060020416
506696004
535236000
535235001
021300302
535238001
062401016
S3523700 1
048050142
S35234201
018501236

S37695001

540826001

014400532
S353471 00
S35326001

1
1

1

2
2

2

2

2

1

<1114-18mm>
1jI7 L,— JR1’)ffJ5

1\ IJ -r 9 L1R

91 “tjIRJL1

<L2 18-22mm>
-•t-I7 L-— IiR2’)i15

I’ IJ -(9 L2R

i --tir-j

<L3 22-26mm>
1tJ71-— I-JR3,J55

)\‘) -19 L3R

91 j-IR-JL3

<L4 26-30mm>
I7[-— HJR4-’55

/\ ‘J -19 L4R

z I i--J-IR-JL4

<L5 28-32mm>
+jI7L’— F-JR5155-

1\’) -(9 L5R

9’ JR-JL5

<L6 32-36mm>
--tJ-I7t-’— FJR6’J55.

I’ I,) -f 9 L6R

91 IR-JL6

<L7 36-40mm>
I7L-— JR7’)55.

1\) -(9 L7R

9) IR-JL7

<L1-14 14-30mm>
9’ 1j]7 L— I-iRS

<L5-L7 28-40mm>
9J1jI7L— I-JR5-B

;135 vtJtJ-:E 1’ 9
ic-c — I-M2X4

‘3X6

55 7 ij I::: -

3’2-’ 1-3

55 — 7 ; 55
t’4X1O

1- rj5 5c5
55-7 1,,c—R

?-i)1 1-5X12

<L1-L4 14-30mm>
55—7 T—AR-J

<L5-L7 28-40mm>
55 —777—AR-J-B

4X5

91-i’ IR

<Li 14-18mm>
WORK CLAMP PLATE SET, J Ri
NEEDLE PLATE, R Li
WORK CLAMP, R-J Li

<1218-22mm>
WORK CLAMP PLATE SET, J R2
NEEDLE PLATE, R L2
WORK CLAMP, R-J L2

<L3 22-26mm>
WORK CLAMP PLATE SET, J R3
NEEDLE PLATE, R L3
WORK CLAMP, R-J L3

<1426-30mm>
WORK CLAMP PLATE SET, J R4
NEEDLE PLATE, R L4
WORK CLAMP, R-J L4

<1528-32mm>
WORK CLAMP PLATE SET, J R5
NEEDLE PLATE, R L5
WORK CLAMP, R-J L5

<1632-36mm>
WORK CLAMP PLATE SET, J R6
NEEDLE PLATE, R L6
WORK CLAMP, R-J 16

<17 36-40mm>
WORK CLAMP PLATE SET, J R7
NEEDLE PLATE, R L7
WORK CLAMP, R-J 17

<L1-L4 14-30mm>
WORK CLAMP PLATE ASSY, JR

<L5-L7 28-40mm>
WORK CLAMP PLATE ASSY, JR ;B

SUPPORT PLATE, ;S-BLOCK
SCREW, BIND M2X4
SCREW, FLAT M3X6
WASHER, BENDING 3.2
SUPPORT PIN, ;CLAMP
NUT, 3 M3
SHAFT HOLDER, ;CLAMP
SCREW, PAN M4X1O
FULCRUM SHAFT, ;CLAMP
RETAINING RING, EXTERNALC5
CLAMP LEVER, R
BOLT, SOCKET M5X12

<L1-L4 14-30mm>
CLAMP ARM, R-J

<L5-L7 28-40mm>
CLAMP ARM, R-J-B

SET SCREW, SOCKET (CP) M4X5
CLOTH GUIDE, R
SCREW, M3.5

18

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



F3 . F11 Zr (i’
— - Z±U..) / Presser foot mechanism (Jeans specification)

REF.NO. CODE QTY --‘-r NAMEOFPARTS RJ

J\ I) -‘ L1L

I tIL-iL1

<L2 18-22mm>
-ti-I7 L— I-JL2’J

)\ U -1 L2L

. I ;-frIL-JL2

<L3 22-26mm>
1I7 1-— IJL3’J

J\ I.) - L3L

I JL-JL3

<L4 26-30mm>
I71-— IJL4

I’ IJ -1 L4L

I 7jIL-JL4

<L5 28-32mm>
-i-I? L-— FJLS’)r

/\ I) -f L5L

L I ,tiJL-JL5

<L6 32-36mm>
t”Fi1?L-— —JL6’)

I’ I) - L6L

- I IL-JL6

<L7 36-40mm>
1-— 1-JL7-ii1

J\ I.) -‘ L7L

5 I tJ-IL-JL7

<L1-L4 14-30mm>
tI? L-— F-JL

<L5-L7 28-40mm>
.Iy-1j-i7L,— f—L-

)\-j’.,- M2X4

‘3X6

7 - - i 3.2

-5.--y-+j-i E:Z

3).J--y I—3

t 4X 10

-Z-

) 7 f,’:7 C5

-‘7 L-/\—L

Tt*)L- F-5X12

<Li -L4 14-30mm>
> 7 77_ A L-J

<L5-L7 28-40mm>
77—AL-J-B

4X5

.Iii-f L

:•:‘ , -i ‘M3.5

<Li 14-18mm>
WORK CLAMP PLATE SET, J Li
NEEDLE PLATE, L Li
WORK CLAMP, L-J Li

<1218-22mm>
WORK CLAMP PLATE SET, J L2
NEEDLE PLATE, L L2
WORK CLAMP, L-J L2

<1322-26mm>
WORK CLAMP PLATE SET, J L3
NEEDLE PLATE, L L3
WORK CLAMP, L-J L3

<14 26-30mm>
WORK CLAMP PLATE SET, J L4
NEEDLE PLATE, L L4
WORK CLAMP, L-J L4

<L5 28-32mm>
WORK CLAMP PLATE SET, J L5
NEEDLE PLATE, L L5
WORK CLAMP, L-J L5

<1632-36mm>
WORK CLAMP PLATE SET, J L6
NEEDLE PLATE, L L6
WORK CLAMP, L-i L6

<1736-40mm>
WORK CLAMP PLATE SET, J L7
NEEDLE PLATE, L L7
WORK CLAMP, L-J L7

<15-L7 28-40mm>
WORK CLAMP PLATE ASSY, L

SUPPORT PLATE, ;S-BLOCK
SCREW, BIND M2X4
SCREW, FLAT M3X6
WASHER, BENDING 3.2
SUPPORT PIN, ;CLAMP
NUT, 3 M3
CLAMP SHAFT HOLDER
SCREW, PAN M4X1O
CLAMP FULCRUM SHAFT
RETAINING RING, EXTERNAL C5
CLAMP LEVER, L
BOLT, SOCKET M5X12

<L1-L4 14-30mm>
CLAMP ARM, 1-i

<Li 14-18mm>
1tI7L-’— [-JL1)781-2

81-2-2
81-2-4

81-2
81-2-2
81-2-4

81-2
81-2-2
81-2-4

81-2
81-2-2
81-2-4

81-2
81-2-2
81-2-4

81-2
81-2-2
81-2-4

81-2
81-2-2
81-2-4

81-2-1

81-2-1

81-2-1-1
81-2-1-2
81-2-3
81-2-5
81-2-6
81-2-7
81-2-8
81-2-9
81-2-10
81-2-11
81-2-12
81-2-13

81-2-14

81-2-14

81-2-15
81-2-16
81-2-17

537731301
S37643201
S37755001

S37728301
S37645201
S37689001

S37735301
537647101
S37691001

S3773230 1
S37649101
S37759001

S40831 101
S40823001
S41484001

S41490101
S41 480001
S41486001

S41492101
541482001
S41 488001

S37730001

535310001

S35316001
060020416
S06696004
S35236000
S35235001
021300302
S37712001
062401016
537711001
048050142
535233201
018501236

S37694001

S40827001

014400532
S35348100
S35326001

2
2

2

2

2

0

0

<11-1414-30mm>
WORK CLAMP PLATE ASSY, JL

<15-L7 28-40mm>
CLAMP ARM, L-J-B

SET SCREW, SOCKET (CP) M4X5
CLOTH GUIDE, L
SCREW, M35

118-980-201

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



[OO868L

0

1’GIflDH!O1DHL0000L8LESO[
S!UVdNOliclO,,,,E

VLAJ’1flN[OOOt1OEOL
MiJSdG1flOHS[[OI6t7ESOL

ASSV)INI1dV\iV1DXflV‘ITLLOLLLLLES[OL
8XVV’JNVd‘M]JDS[8OOt’9OOOL

ASSV!dOddflSdGNI1A)LLOOtt7LLES66
NOISN!X‘DNIddSi4-’LLOOESLLES86

8LELAJSL’.tflNLErHi4IOLO99[O£6
MdDSddO!S-*L4I10080880S96

VdViV1DNO!!fl‘4IOOO9EOSS6
OIXt7I’JI)DOS’!1OO[X-(-L[EOLOt78[Ot76

VddVdIAJV1)AiVI1IXflVI0008[LLESE6
SJ1VNi31X’DNDNINIV1dt7[OO8t7O
dV\i1DXflV‘JJVHSV’JfliD1fldT44E’T[IOOELLLES16

dVV1)XflV!])DVL’fllD1flJI1OOtLLLES06
D’31V1dGIflD)-qH—1LI[OOE69LESSt

VidS±HVdJOViVNGO)ONd3H

(uoi1tiJadssut?aI)Ws!ueLpaWoojJeSSaJdI(:;:——[rhiEd

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



C) m CD CD 0 CD C-
)

:3
-

:3 Ci
,

0 r\) 0 ro

0
0

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



G ‘) rii / Feed mechanism

2
3
4
5
6
8
9
10
11
11—1
11-2
12
13
15
16
17
18
19
23
24
25
26
27
28
42
43
45
46
48
49
50
51
52
53
54
55
56
57
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80

118-980-202

534950109
535176001
535177001
529410001
535171000
018501631
025050232
502403001
014760622
535181001
S351 80000
417526000
535178001
018501631
535179000
S35188001
014060632
512004000
502460001
535182001
018401636
025040232
535183000
535 184001
062300416
535173101
018061622
535172000
018501631
025050232
510081001
014760622
535174001
018501422
S2784420 1
014770622
S35186001
530138001
048060342
527844201
014770622
535189001
530138001
048060342
048160242
510082001
014760622
510077100
535190001
S02460001
512004000
535184001
535191001
Si 2004000
S02460001
018061222
028060242
S31568000
S1007800i

4 t-’\1M3X4

1 Y5’)’\—3.

4

4
4

2
2 7E6

2

2

2
2

REF.NO. CODE QTY --i’ NAMEOFPARTS RJ’./

1 ;‘I5’J5i
1 5’)1’i—L

1 t5’Ji’Iii’—R

12 t5ic’M4

1 )‘)L’3HE—X

4 Yt1)LI-5X16

4 -Lr75

2 t’ss
1 X?’TL5

1 X5’’5rL

1 t75;’y9

2 x5Y5
4 YtJL’F-5X16

1 X’J)5R

2 t1’’5

4 t56X6

4 )z7/L

8 H5c19

1 X’-t1’’5A

4 t)1I4X16

4
4 U’YLi2
4

7U-i)L- F6X16

74)L’ 5X16

5 - 5 r 5

S
2 ‘595

1 Y7—’HiIL

2 t*)L’I—5X14

1 (-57—’)A

2 Tt6.35S*-

1 Y7—1J’5L

-? -( 5 C ‘-<7 U -‘58

FEED BRACKET
FEED BRACKET COVER, L
FEED BRACKET COVER, R
SCREW, FLAT M4
PULSE MOTOR, X
BOLT, SOCKET M5X1 6
WASHER, PLAIN M 5
DRIVING GEAR
SET SCREW, SOCKET SM595
X-FEED SHAFT HOLDER ASSY, L
X-FEED SHAFT HOLDER, L
SENSOR MAGNET, 9
X-RACK
BOLT, SOCKET M5X16
X-FEED SHAFT HOLDER, R
Y-FEED GUIDE SHAFT
SET SCREW, SOCKET (CP) M6X6
LINEAR BUSH
RETAINING RING, EXTERNAL Ci9
X-FEED GUIDE SHAFT, A
BOLT, SOCKET M4X16
WASHER, PLAIN M 4
LINEAR BUSH, 12
STOPPER, BALL BEARING
SCREW, PAN M3X4
Y-FEED BASE
BOLT, SOCKET M6X16
PULSE MOTOR, Y
BOLT, SOCKET M5X16
WASHER, PLAIN M 5
DRIVING GEAR
SET SCREW, SOCKET SM5.95
Y-PULLEY SUPPORT, L
BOLT, SOCKET M5X14
TIMING PULLEY,A
SET SCREW, SOCKET (CP) 5M635
Y-PULLEY SHAFT, L
MICRO BEARING, 8
RETAINING RING, E6
TIMING PULLEY,A
SET SCREW, SOCKET (CP) 5M6.35
Y-PU LLEY SHAFT, R
MICRO BEARING, 8
RETAINING RING, E6
RETAINING RING, INTERNAL C16
IDLER GEAR
SET SCREW, SOCKET 5M5.95
Y-TIMING BELT
Y-S HAFT
RETAINING RING, EXTERNAL Ci9
LINEAR BUSH
STOPPER, BALL BEARING
BALL BEARING
LINEAR BUSH
RETAINING RING, EXTERNAL C19
BOLT, SOCKET M6X12
WASHER, SPRING 2-6
Y-DRIVING SHAFT HOLDER
SPACER, ;T-BELT

S -ç :- 7— U A

I’ 1 ‘635S ;j

Y7 — I) :‘ SR

71’ 5 C “NY U - 58

1 F9E6

4 77tC16

1
2 -‘5.95

1 Y5-\)LF-

1 y,5

2 7-’5?c19

2
1 S7ST1S

1 ‘)zT1E*J-

2 ‘sci
Yt*’L- I-6X12

1 7*2-6

YS f5tuLS

T-\)L’ I— 7’\—±

22

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



O-O96--21-I-

0

0

I-

wsiuLioewpeed/[1]Ii0

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



G U Pi / Feed mechanism

REF.NO. CODE QTY 1’ NAME OF PARTS RJ

81
82
83
84
84-1
84-2
85
86
87
88
89
90
91
92
93
96
97
99
100
101
103

118-980-202

510079101
018680822
018501631
S35192001
535193000
128652001
S35194001
012500536
544502001
018061622
535196100
014060632
S35195001
076001800
048280242
535187001
014060632
062300416
018502022
148782001
025060232

2

2

3
2
4

I-
7t;i;)L F4 37X8

?t71;JL, [5X16

-

- - - J U-i’

7’7;i IREC16W

S 5X5
- S -+i- -ti- I

Ytf)L’ I6X16

7i’ F)L’-’

y:3-S;j 6X6

Y-i’ V)-\’5
2 S7”r6OO1ZZ

2 7Tti7C28

1 X’)—t-1’’5B

2

2

t5.i 6X6

t” M3X4

—i)L’ I— 5X20

5 6

BELT HOLDER
BOLT, SOCKET SM4.37X8
BOLT, SOCKET M5X16
SENSOR PARTITION PLATE ASSY
SENSOR PARTITION PLATE
MAGNET, REC16W
Y-GU IDE SHAFT
SET SCREW, SOCKET (FT) M5X5
MOTOR SUPPORT
BOLT, SOCKET M6X16
IDLER GEAR
SET SCREW, SOCKET (CP) M6X6
GEAR SHAFT, ;IDLER
BALL BEARING, 6001ZZ
RETAINING RING, INTERNAL C28
X-FEED GUIDE SHAFT, B
SET SCREW, SOCKET (CP) M6X6
SCREW, PAN M3X4
BOLT, SOCKET M5X20
SPACER
WASHER, PLAIN M 6

24

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



H.
)j
‘—jj / Cutter mechanism

N

118-980-218

0

0

r27

25-4 25-5

25

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



H. 75 —(/Cutter mechanism

1 jy.7_r5-.7

;7 ‘Y.7— rJ

I- ‘).1ti

FJLL:1—54X25.8

— F )L’ C.— 5 3X1 1.8

;jj ‘:1.7 — ‘.7

7t 7 ‘3 6X10

;t7 y — ;- I

2 3’.J-t) I 14

1 ‘)-7A

I) :- , c
77-.7 i 6X6

‘3:-., C

I.) :-.7 ‘5 B

Tt.71 6X6

‘3 :— ‘ .7 A

* 6X6

‘i - C’:’ i-

7t7* 6X6
I) :— C ‘1

‘3 :-.7 -tJ- I ‘ ‘7

7t7* 6X6

* ‘M5

1’’) rJ’7

[. -f’7

X 7 C 1 .7 I

7t*)L’ l’5X16

7CY’7. ‘/R-(’7

t”CM3X4

7t*)L’ 5X12

Tt*)L I-6X25

. 2.8X4.3-5O

. 2.8X4.3-38

.tj-
r - ‘) - -

t’C4X8

; r
-

•y

( 77 :.- t i

77t*)1 F—4X8
51i\ç.7

t’C4X8

)c+j 2.4

CUTTER LEVER ASSY
CUTTER LEVER
CUTTER CARTRIDGE PRESSER
NEEDLE ROLLER, 4X25.8
SPRING HOOK
NEEDLE ROLLER, 3X1 1.8
CUTTER LEVER SHAFT
SETSCREW, SOCKET(CN) M6X1O
SUPPORT SCREW
NUT, 3 M14
LINK, A
LINK SHAFT, C
SET SCREW, SOCKET (CP) M6X6
LINK, C
LINK SHAFT, B
SET SCREW, SOCKET (CP) M6X6
LINK SHAFT, A
SET SCREW, SOCKET (CP) M6X6
CYLINDER ROD SHAFT
SET SCREW, SOCKET (CP) M6X6
CYLINDER ROD
CYLINDER SUPPORT SHAFT
SET SCREW, SOCKET (CP) M6X6
KNOB SCREW, M5
HAMMER, 38
KNIFE BRACKET SET
KNIFE BRACKET ASSY
KNIFE BLOCK HOLDER
BOLT, SOCKET M5X16
STOPPER PLATE, ;BLOCK
SCREW, PAN M3X4
BOLT, SOCKET M5X12
BOLT, SOCKET M6X25
KNIFE, 2.8X4.3-50
KNIFE, 2.8X4.3-38
PARTITION PLATE, ;C-SENSOR
SCREW, PAN M4X8
SPRING HOOK
SPRING, EXTENSION
KNIFEADJUSTING SUPPORT
SCREW, PAN M4X8
ADJUSTING SCREW
KNIFE BRACKET GUIDE
BOLT, SOCKET M4X8
KNIFE PIPE ASSY
SCREW, PAN M4X8
WASHER, SPRING 2-4
KNIFE LEVER COVER

REF.NO. CODE Q’TY -i’ NAMEOFPARTS RM

2

1—1
1-2
1-3
1-4
1-5
2
3
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
23
24-2
25
25-1
25-2
25-3
25-4
25-5
26
27
34-1
34-2
39
40
45
46
47
48
51
52
53
54
55
56
58

S35074201
535075201
S35076101
S35077000
S35078001
S35079000
S35080001
016061031
S35081001
S3508200 1
S35088001
S35085001
014060632
S35087001
S3508600 1
014060632
S35083001
014060632
S35084001
014060632
S35089001
S35090001
014060632
S35091001
535093001
S35473301
S35094301
S35097001
018501622
S35098000
062300416
018501222
018062522
S35436101
S35437 101
S45269001
062400812
S35078001
142642001
S35 100001
062400812
S35101001
S35102001
018400832
S351 04001
062400812
028040242
S43375000

2

2

2

<38mm> <38mm>

3

2
2

“
—“ “ OPTION PARTS”

24-1 535092001 1 ?\>7—20 <20mm> HAMMER,20 <20mm>
24-3 S35479001 1 ‘:-—5o <50mm> HAMMER, 50 <50mm>

118-980-218

26

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



C
0

cccJccCcc

LC)
0Cr)

0cc0
,

cc

4
—

E(I)

CU
)
rC-)
U)E>U)CC0U

)
Cci)
H—Nn-i

‘R-
)

EU
)

Ccci
-cC-)
1)E‘
4

-

cci
-cC’)

ci)

0-J

N

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



J. 5 — ‘ i — 7
— ) [i /Tension pulley mechanism

REF.NO. CODE QFY i’ NAME OF PARTS RM

1 535112001 1 T7—’.)7 TENSION PULLEYASSY
1-1 S35431001 1 T7—’)I-5 SUPPORTPLATEASSY,;T-PULLEY
1-2 5351 1 0001 1 — .‘ — U TENSION PULLEY
1-3 048280242 2 H77ti?C28 RETAININGRING,INTERNALC28
1-4 076001800 1 5 ‘ ‘5 6OO1ZZ BALL BEARING, 6001ZZ
1-5 048120142 1 7’sC12 RETAININGRING,EXTERNALC12
2 018081622 2 i-i I- 8X16 BOLT, SOCKET M8X16
4 028080242 2 \i12-8 WASHER, SPRING 2-8
5 535108001 1 -f H 57—’) IDLER PULLEY
6 076002800 2 s z 5 r6oo2zz BALL BEARING, 6002ZZ
7 048320242 2 H.77t5C32 RETAININGRING,INTERNALC32
10 S35107001 1 -i H 57—’) .‘5 PULLEY SHAFT
11 116920001 2 s’5HU—5 RING,THRUST
12 014060632 1 i- s 6X6 SET SCREW, SOCKET (CP) M6X6
13 S35106001 1 ti-’-’s BEDSUPPORTSHAFT
14 014060632 1 )-5 * . 6X6 SET SCREW, SOCKET (CP) M6X6
17 518707129 1 v’HM’ <M29> BELT,VM;WHITE <M29>

18 518707137 1 V’)L’ HMi <M37> BELT,VM ;WHITE <M37>

1 18-980-126

K. I Lower shaft mechanism

REF.NO. CODE Q’TY -.‘-c NAMEOFPARTS Ri\

1 076003850 1 s -‘ s s -6OO3zz BALL BEARING, 6003ZZ
2 048150142 1 H.75C1S RETAININGRING,EXTERNALC15
3 S35275100 1 5LH665 TIMINGBELT,665
4 S35273001 1 A’5 CAMSHAFT
5 076202850 1 s ‘ s -62O2zz BALL BEARING, 6202ZZ
6 S35274001 1 tz Hi5— SET SCREW COLLAR
7 S2365 1001 2 t L 5 6X6 . SET SCREW, SOCKET (FT) M6X6
8 S35272001 1 i5 ‘5T7 — U S TENSION PULLEY ASSY, ;L-SHAFT
9 S23651001 2 7t 56X6 ‘i . SET SCREW, SOCKET (FT) M6X6
10 535270001 1 S’5hA LOWERSHAFTCAM
1 1 S23651001 2 t S 6X6 J . SET SCREW, SOCKET (FT) M6X6
12 S35269101 1 -7—’)5. TENSION PULLEYASSY
12-1 S3S268101 1 5- —7 — U 5-5 ARM ASSY, ;T-PULLEY
12-1-1 535267101 1 -‘ — ‘) 5 ARM, ;T-PULLEY
12-2 535265001 1 5.- .‘-7 —‘) TENSION PULLEY
12-3 076001800 1 5v.’55’r6oo1zz BALLBEARING,6001ZZ
12-4 048280242 2 H7Yt5C28 RETAININGRING,INTERNALC28
12-S 048120142 1 H7.55C12 RETAININGRING,EXTERNALC12
16 018502036 2 ti H5X20 BOLT, SOCKET M5X20
17 025050232 2 S*.-5s WASHER, PLAIN MS
18 S43376001 1 ‘5 ‘5 7—’) .“— PULLEY COVER, ;L-SHAFT

118-980-305

28

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



—

Li / Double chain stitch loopei mechanism

118-980-309

90

94 U

30

[

49

40

96

51

48

45 25 42
27

50 \ /‘Th
(52

47
37

28

57 L

2 13

32

63 61

64

0

0

1

62 56
60 59

73

65

10

34’

0

0

93

4

71 72 66

1 9 20

¶
21 -J

22

10

9--

29

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



Li EI1)L — / Double chain stitch looper mechanism

REF.NO. CODE Q’TY E-i NAMEOFPARTS

534948101
S35007000
062351615
535010001
S37432001
S35143001
018301632
535053001
S3501 1001
062501 202
535012001
062300612
535015001
S3501 3001
535016001
062501202
535017001
S35018001
535014001
S3501900i
535020001
535021000
S35022101
535023001
014060832
535024101
060400516
062301016
021300302
535027001
535028000
105288001
535030001
536660101
062300612
535410001
S3541 1001
535032101
535412101
535413101
535034001
535033001
S350321 01
535035101
535036101
535037001
021400202
535038001
535039000
060300416
535040000
S35018001
062401416
535041000
535043001
535042000
535044001
154562001
155510001

t-—: H

— ; 7 I) 5

35X16

/ \ IJ j rj) 7 U ‘755

77t1) H3x16

. 7 U- S — ‘ ::— ‘75 ‘7

1 ±M5X12

1 LS75-t-I

3

2

t’D3X6

JL, — I \ — ) ::_- ‘7
5M4

1 k7—’)-’7S-I’

t’JM5X12

7 1—S — h Lj.’) - ‘7

L ‘J- ‘7 h 5—

S ::;; 5M4

S — - S
7 L-S —I

z7 1—S —I7-t1

X 7 L- S —

LSi)L-S— F-Si’

7t H 56X85 ;J

;j• 11-5— -I;)- -j- I 5-7
I’-I::,- HMLIX5

t’DM3X1O

35J-t’Y H3

U-I Hh))
5rIJL -3X16

S - 5238

-í H?-i--I1\i’7

/ ‘I) 5 I

t’\3X6

/l- — I \ R

7-I J1 — I \

.‘ 526X5.5

7 L—S—R

7 L—S—L

X 7 1-- — H ‘77 R

7 U- S — H 57 L

S I 52.6X5.5

7 U-S—/\R

7 L-I—/\L

253-tS H4

- I- H
[‘I H HU/ctI

J’-I’S H3X4

LI H H Ui’y-ti’

£ U : 5—
t’\4X14

i H”I-I5

LI HIS-I

LI HI

LI H’i5

7 U--/’-B

-I H5 StY H

2
2

2

2

2

LOOPER BASE
LOOPER PULLEY ASSY
SCREW, PAN M3.5X16
DRIVING SHAFT, ;LOOPER
BLOCK CLAMP ASSY, ;N-BAR
BLOCK CLAMP, ;N-BAR
BOLT, SOCKET M3X16
LINK SHAFT, ;SPREADER
LOOPER LINK CLAMP
SCREW, PAN MSX12
LS-SLIDE GUIDE
SCREW, PAN M3X6
LOOPER LINK
SHOULDER SCREW, M4
SPREADER LINK BASE
SCREW, PAN M5X12
CAM LINK, ;SPREADER
COLLAR, ;CAM LINK
SHOULDER SCREW, M4
SHOULDER SCREW, M4
SPRING, COMPRESSION
SPRING GUIDE, ;SPREADER
DRIVING CAM, ;SPREADER
LS-HOLDER BRACKET
SET SCREW, SOCKET (CP) M6X8
SUPPORT SHAFT, ;HOLDER
SCREW, BIND M4X5
SCREW, PAN M3X1O
NUT, 3 M3
SPRING, EXTENSION
PIN, DOWEL 3X16
SCREW, SM2.38
PIPE, ;TR-GUIDE
SUPPORT, ;N-GUARD
SCREW, PAN M3X6
LOOPER, R
EYE LOOPER
SCREW, M2.6X5.5
SPREADER, R
SPREADER, L
STOPPER, R ;SPREADER
STOPPER, L ;SPREADER
SCREW, M2.6X5.5
SPRING, TWIST ;R
SPRING, TWIST; L
GUIDE SHAFT, ;SPRING
NUT, 2 M4
THREAD TAKE-UP SPRING
SUPPORT, TR. TAKE-UP SPRING
SCREW, BIND M3X4
SPRING GUIDE, ;L-TR TAKE-UP
COLLAR, ;CAM LINK
SCREW, PAN M4X14
THREAD SUPPORT PLATE
L-THREAD PRESSER BASE
L-TH READ PRESSSER
L-TENSION STUD
SPRING,B ;PRE-TENSION
TENSION NUT

118-980-309

2
3
4
7
7-1
7-2
9
10
11
12
13
14
16
17
18
19
20
21
22
23
24
25
26
27
28
30
32
33
34
35
37
42
43
44
45
46-1
47
48
49-1
50
51
52
53
54
56
57
58
59
60
61
62
63
64
65
66
67
68
69

30

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



_
_

_

a

cc

r%.) cc cc
cc

4

n — 0 C 0 CD C-
)

D C-
fl C
)

:3
-

0 0 CD CD CD Z
3

Cl
)

cD

(0

((
((

I’
(

c)

c) N

C C
)

C (D

F

(0

(0

r\)

0
C

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



Li — i\fi]f / Double chain sbtch looper mechanism

70 144504001 2
71 S35045001 1
72 S35i18001 1
73 S35046000 2
90 S35326001
93 076003850 2
94 014300832 1
95 S36659001 1
96 018300532 1
103 S3772400i 1

REF.NO. CODE QTY NAMEOFPARTS RM

-1 ‘t-tt5
: ‘M3

/\I)( r)j’

H)L4—3X17.8

‘M3 5

3 7 6OO3ZZ

7t ‘ M3X8

/ \‘) IT U

j-j)L [3X5

:‘ - ‘238

DISC, ;THREAD GUIDE
SHOULDER SCREW, M3
TENSION SPRING
NEEDLE PIN, 3Xi7.8
SCREW, M3.5
BALL BEARING, 6003ZZ
SET SCREW, SOCKET (CP) M3X8
NEEDLE GUARD, U
BOLT, SOCKET M3X5
SCREW, SM2.38

118-980-309

32

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



[2 / Double chain stitch looper mechanism

118-980-309

0

0

<-00. ±c0j ‘j in / For -00, Upper thread trimmer>

<-01, ±TUJ ‘jii / For -01. Upper & lower thread trimmer>

36-i j7 29-i

39-i 38-i .

31-i 89-2 9
<-02, )—±4 / For -02. Jeans specification>

115-2 103

36-2 ‘.‘

104-

89-i

105

29-2

39-2

106 107 108

—1

83-2 82-2 80

31-2

(‘

83-2

78-

<-01, ±Tt)J i i / For -01, Upper & lower thread trimmer>

92

/ OPTION PARTS’

82-1

46-2

83-1

49-2

46-3

92

49-3

89-3

33

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



L2 — iPi f / Double chain sO ch looper mechanism

REFNO. CODE QTY -‘.“I’ NAME OF PARTS RJ

<-02, i.’—> 7H>

i-i’ H7-’t-i’c-J
I’ H ‘) L-ic— -(B

57.( H’SI\B

RI’ .— H3 5X6

-1 Hi-)L’ 1./’—

I’
5 i h 5437

H . ‘7E3

)[,—)\—j’

t’s E3.5X5

11 — H 7 1.-
— H 1 .8-J

1’ H T—J\;

f.’-i’ H--IR.
ti H 238-56
1::.I’ HiII’—J
‘\U-( H’)’-
S > -‘ 3.18

j51 HtIJ5

-f Hi-(
iSI’ H1

I’ H3-)L’.Li—

I’

H’ 9E3

)L—)\—I’ H-)
I’

-( H-)L-/c—2
5i 353.5

3 t”3.5X5

1 -1’ H3J’YI
‘\ 4X8

I’
I’

>M4
I’ Hz’. Lic—,c

<For -00, Upper thread trimmer>
<For -01, Upper & lower thread trimmer>
GIMP GUIDE, C
THREAD TRIMMER LEVER BRACKET
MOVABLE KNIFE, A ;UPPER
BRACKET, ;U-MOVABLE KNIFE
SCREW, BIND M3X4
THROAT PLATE, 1.6

<For -02, Jeans specification>
GIMP GUIDE, C-i
I-TRIMMER LEVER BRACKET, B
MOVABLE KNIFE, B ;UPPER
SCREW, BIND M3.5X6
TENSION RELEASE LEVER
LEVER SHAFT, ;T-RELEASE
WASHER, PLAIN 54.37
RETAINTNG RING, E3
LOOPER TENSION RELEASE
TENSION RELEASE PLATE
WASHER, PLAIN M 3.5
SCREW, PAN M3.5X5
THROAT PLATE, 1.8-i
SPRING, TWIST
SPRING, COMPRESSION
NUT, 5M2.38-56
GIMP THREAD CLAMP PLATE, i
TENSION SPRING
SHOULDER SCREW, 5M3.18
LOWER THREAD PRESSER ASSY, i
LOWER THREAD PRESSER BRACKET
LOWER THREAD PRESSER
DOWEL PIN, L

<For -01, Upper & lower thread trimmer>
TENSION RELEASE LEVER
LEVER SHAFT, ;T-RELEASE
WASHER, PLAIN S 4.37
RETAINING RING, E3
LOOPER TENSION RELEASE
TENSION RELEASE PLATE
TENSION RELEASE LEVER CLAW
WASHER, PLAIN M 3.5
SCREW, PAN M3.5X5
TENSION RELEASE CLAW SUPPORT
SCREW, PAN M4X8
TENSION RELEASE CLAW
SPRING, TWIST
SHOULDER SCREW, M4
SPRING, TWIST

<-00, JztB ‘101>
<-01, hT,tJ] ‘Ill>
:‘:--( --)--1.C

I’ H’)L-i’---HS-(
rry H5”A
5’7- H5”S-(
)\-(. H3X4

nfl— I-7L-— Hi 6

2
2

2
2

2
2

3

29-1
31-1
36-1
38-1

39-1
89-2

29-2
31-2

36-2
39-2

75
76
77

78
79
80
82-2
83-2
89-1
92
1 04-1
105
106
107
108
115
115-1
115-2
11 5-3

75
76
77

78
79
80
81
82-1
83-1
84
85
86
87
88
92

S35054001

S35025001
535029001
535026001
060300416
547033001

537696101
S37726001
S37723001
060350616
S35048101
S35049001
025680132
048030342
S35050001
535051001
025350236
062350516
537752001
S35057001
S37725001
547932001
S41 252000
S35118001
159113001
S47512001
537721001
537720001
148407001

535048101
S3504900 1
025680132
048030342
S35050001
S35051001
535365101
025350236
062350516
535366001
062400812
535052001
S35055001
535056001
535057001

2

118-980-309

“

7 i“ “ 0 PTI 0 N PARTS”
46-2 535471001 1 YI’)L’—I\B <±Jf]> EYE LOOPER, B <ForHeavy-weightthread>

46-3 549078001 1 )L’—J\L-S <C31> LOOPER, L-S <For Chain stitch>
49-2 S35472101 1 X7 1-5 —LB <±01> SPREADER, LB <ForHeavy-weightthread>
49-3 549079001 1 7.7 L-’S—L-S <1KJ.01> SPREADER, L-S <ForChainstitch>
89-3 S47034001 1 2E1— H7 1—— Hi.1 <J’;701> THROATPLATE, 1.1 <ForSmallhole>

34

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



C
0

(00cc0aDaD

0cccccccccc

(

-J

E(I)

cci
-cC

)
ciEci)c
i

00-J

4E

I

LCD

c’j

N
-

EccCcc
-cC-)
ci)EU

)
-Dccici)c

i
ci)

z

o
-)--4

)
f
r
-
c
o

D
z
:
:

cc

U
,

cc
Fr

om
 th

e 
lib

ra
ry

 o
f: 

D
ia

m
on

d 
N

ee
dl

e 
C

or
p



M — I \ — / Looper mechanism

REF NO CODE QTY - NAME OF PARTS RM

1 S35066001 1 —R’J> LOOPER LINK ASSY
1-1 S35067001 1 —‘---J’i LOOPER LINK
1-2 S35063001 1 —i-.i CAM ROLLER, ;LOOPER
1-3 535064001 1 ROLLERPIN,;L-CAM
1-4 014060632 1 6X6 SET SCREW, SOCKET (CP) M6X6
2 535065001 1 ——‘)i’ SUPPORTSHAFT, ;L-LINK
6 S35062001 1 i’—’- I— -í LOOPER DRIVING PLATE
7 S35061000 2 SPRING, PLATE
8 S10439001 4 i-ii’ H3X6 BOLT, SOCKET M3
9 028030242 4 /-3 WASHER, SPRING 2-3
14 014060632 2 t-1 .6x6 SETSCREW,SOCKET(CP)M6X6
15 523612051 1 -tz’Y 5—7 SETSCREWCOLLARASSY

0

1 18-980-306

N. X 7° L-’ — FkE1 / Spreader mechanism

REF.NO. CODE QY I—-I NAMEOFPARTS RM

1 S35073001 1 — SPREADER DRIVING LEVER
2 S35072101 1 —L-J’— SPREADERLEVERASSY
2-1 S35071001 1 37 —LL-i— CAM LEVER, ;SPREADER
2-2 S35070101 1 z -—hL El — ROLLER PIN, ;SPREADER CAM
2-3 S35069001 1 3 —rn ROLLER, ;SPREADERCAM
3 062400812 2 i-’-l4xs SCREW, PAN M4X8

‘1 4 025040232 2 *-‘- WASHER,PLAINM4
5 S35068001 1 ‘M3.5 SETSCREW,M3.5
6 021350106 1 1-’-J-t’35 NUT,1M3.5
8 S35065001 1 —i’—’)Jtti-’ SUPPORTSHAFT,;L-LINK
9 S23612051 1 -‘ Hi7—- SETSCREW COLLARASSY
10 014060632 2 7t 6X6 SET SCREW, SOCKET (CP) M6X6

1 18-980-3 10

36

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



P fiffl}J / Lubrication

3D 29 3

—Th

— I
— I

H-34

28
37

2

4

N

c

39

0

0
\

cjc3

15 14 13

/
51 6

[46

118-980-350

37

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



P. I Lubrication

REF.NO. CODE QTY NAMEOFPARTS R

2
3
4
5
6
7
8
9
10
11
12
13
14
15
17
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52

118-980-350

S35003101
535002000
535001000
062350616
543724001
062401212
S3499900 1
062400616
534998001
062400616
534997001
062300416
S3499600 1
113006001
534995000
062300416
534986000
534985000
534984000
S34983000
534982000
534981000
534980000
534979100
152948001
117150001
062350616
534974000
143196001
143196001
534973000
534972000
534971001
060300416
143196001
S37173000
543880000
062350616
025350332
105248003
025040332
112754001

4
2

2

2

H r +J-J[

H r - I Li I )L
—

t -i’ - ) ‘\‘) H
t\3M3 5X6

— I \ 1- - )L’ Y t -f
t’\34X12

I— r) ‘-ID

3 M4X6

t ‘\ 3 M4X6

)—I\ -I

c El M3X4

L——7I)L’ HI

7I)L I
L’—2.YI)L HA

El M3X4

3-

z)LlJI— 7

I I 3-—;,

7I)t H
7I)L H

2 iiHvH

2 3—H-’h-
2 t”Ei M3.5X6

3 LLJ7I.1H

2 ii.5-

2 i-
11’i -7I)1’ H
Lz)LL- 7

ic-i-:-- H3X4

;- 1’ JL 3-

1 .5E3X3
1 L-—ZJI)HB

t’\El M35X6

IE5-tth;’5-i-3.5

-5 - -14
71)1’ H2

WICK SUPPORT, L
FELT, ;W-SUPPORT L
NYLON RIVET
SCREW, PAN M3.5X6
OIL GUIDE, ;LOOPER
SCREW, PAN M4X12
WICK SUPPORT, D
SCREW, PAN M4X6
COVER, ; L-SHAFT CAM
SCREW, PAN M4X6
WICK SUPPORT, ;LOOPER
SCREW, PAN M3X4
FELT SUPPORT
FELT
FELT
SCREW, PAN M3X4
OIL TUBE, L= 135
OILTUBE, L=90
OILTUBE, L= 150
OILTUBE, L= 160
OILTUBE, L=70
OIL TUBE, L= 50
FELT
FELTASSY
OIL WINDOW
CORD HOLDER
SCREW, PAN M3.5X6
FELT
OIL CAP
OILCAP
FELT
OILTUBE
WICK SUPPORT
SCREW, BIND M3X4
OIL CAP
WICK, 3X3 L=50
FELT, B
SCREW, PAN M35X6
WASHER, PLAIN L35
WASHER
WASHER, PLAIN L4
FELT

38

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



ECi)

-cC)
a)rcC

)
C

-

-Dci)

-cHa

C
0

CCccC
)

cc

(Y
)

LCD

C
)

C
,)

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



irri /Threading mechanism

rjr7 7/7

r 71’ H 77 ] 771’

71’ H H’)’—7
7 - 7M4

7 >;j 7M4

77t)L’ H4X12

- t-7

; 1— 7 H 77 73

t’\ J M35X6

-( HaJL E::

1’

rry1’

1’ Hti-I
1’ H5I

-1 H7i
- H7t7 H
f- ry 7/\: rj7I+J-

r)IJf’ H H’)1-—7’7t-i’

t” M3.5X6

t \

7 -( I-’
37L-j-7 H6

- HY—t-i’)’-i’7S

4X6

77-i’ H—±-I’)’-(7A

-‘\ M4X6

- HY7ti’B
M4X6

1’ Hi’i

1’ H-ti’t5

7 L--)’B

7 - H
t’’ 357-40X6

<01,±TJJI))3l>

:i-’1’ H H’) t—R—’7

7:-I H H’)117
7:--i’ H H I) L—J—

771’ H H ‘i H -r 7

7—i’ H F- ‘)1\

7 - 7M4
h A’) -7 h 5—
7 7-7M4

t7 H17J14

H5’(7+ H 7J

t’\E14X8

7:-i’ H H’)Y-t-(

t ‘< 1 4X8

<-01,.ET*1)J I))EN>

t’\4X8

U-THREAD TENSION BRACKET ASSY
U-THREAD TENSION BRACKET
U-THREAD TAKE-UP LEVER ASSY
SHOULDER SCREW, M4
SHOULDER SCREW, M4
BOLT, SOCKET M4X12
THREAD GUIDE ASSY
THREAD GUIDE
THREAD BUSH
SCREW, PAN M35X6
TENSION RELEASE PIN
DISC, ;TENSION
TENSION STUD, ;U-THREAD
DISC PRESSER, ;TENSION
DISC PRESSER, ;TENSION
TENSION SPRING
TENSION NUT, ;GREEN
WASHER
LEVER GUIDE
SCREW, PAN M3.5X6
SCREW, PAN M4X8
THREAD RETAINER
NUT, 3 M6
THREAD GUIDE PIPE, S
SET SCREW, SOCKET (FT) M4X6
GUIDE PIPE,A;L-THREAD
SCREW, PAN M4X6
THREAD GUIDE, B
SCREW, PAN M4X6
TENSION STUD
DISC, ;THREAD GUIDE
SPRING,B ;PRE-TENSION
TENSION NUT
THREAD RETAINER
SCREW, PAN SM3.57-40X6

<For -01, Upper & lower thread trimmer>
GIMP THREAD TAKE-UP LEVERASSY
SUPPORT PLATE, ;G-THR TAKE-UP
GIMP THREAD TAKE-UP LEVER
DRIVING PLATE, ;G-THR TAKE-UP
GIMP THREAD TAKE-UP SPRING
SHOULDER SCREW, M4
COLLAR, ;CAM LINK
SHOULDER SCREW, M4
NUT, 1 M4
SPRING, EXTENSION
SCREW, PAN M4X8
GUIDE, ;G-THREAD TAKE-UP
SCREW, PAN M4X8

<For -00, Upper thread trimmer>
<For -01, Upper & lower thread trimmer>
THREAD GUIDE, ;GIMP
SCREW, PAN M4X8
THREAD GUIDE, B ;GIMP

REFNO. CODE Qfl’ 1> - NAME OF PARTS RM

1—1
1-2
1-3
1-4
2
6
6-1
6-2
7
10
11
13
18
19
20
21
22
26
27
29
30
31
32
33
36
37
38
39
40
41
42
43
44
45

46
46-1
46-2
46-3
46-4
46-5
46-6
46-7
46-8
46-9
47
48
49

50
51
57-1

537874101
534917001
534918101
S3496600 1
534922101
018401236
146926001
146927001
146924000
062350616
159220101
145446001
S34923001
159805001
144103009
159221001
S20682 102
S20681 000
S34924001
062350616
062400812
535466001
021060306
1 50644009
012400636
S43723001
062400612
534928001
062400612
520698121
144504001
154562001
155510001
152889001
062670616

S349441 01
S34936001
S3493700 1
534938101
534940001
S34941001
535018001
S34943001
021400106
535428001
062400812
S34939001
062400812

534942001
062400812
535430001

2

2

2

2

2

2

2

118-980-401

40

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



Q. / Threading mechanism

56—v

0

C

118-980-401

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



Q /Threading mechanism

52
53
54
55
56
58
59
70

57-2
60
61
62
63
64
65
66
67
68
69

534934001
062400812
520695001
S2069600 1
062400812
062400812
S35912001
520696001

S3769700 1
144504001
154562001
155510001
551219001
S3774900 1
551220001
025040232
062401212
537750001
062400812

2

2

REF.NO. CODE QY -i’ NAME OF PARTS RM

1

1 t’\114X8

1 DL--t-IJ\-7

1
2 i-’\4X8

1 t’4X8

1 -ii:

1 -t-J\ttI

<-02, —±>
-1 Y-ti’J

1’ IY-ti’t5
7 i-/\-B

-f
V--( L-f

5 - :ij - 4

t’\4X12

i.-( I- F’)?-t-fJ

t’\4X8

GIMP THREAD GUIDE ASSY, S
SCREW, PAN M4X8
THREAD GUIDE PIPE
PIPE SUPPORT, ;TR-GU IDE
SCREW, PAN M4X8
SCREW, PAN M4X8
THREADING DIAGRAM
PIPE SUPPORT, ;TR-GUIDE

<For -02, Jeans specification>
THREAD GUIDE, J ;GIMP
DISC, ;THREAD GUIDE
SPRING,B ;PRE-TENSION
TENSION NUT
TENSION RELEASE PLATE, ;GIMP
SPRING, TWIST
COLLAR
WASHER, PLAIN L4
SCREW, PAN M4X12
TRTAKE-UPGUIDE,J ;GIMP
SCREW, PAN M4X8

118-980-401

42

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



Ri tJJ I) F1 / Thread trimmer mechanism

<-01, ±tn ‘i in / For -01, Upper & lower thread trimmer>

118-980-403

1-34 1-35

1-19

1-21

1-26

1-27
1-33
1-32
1-25

1-30

1-22 <.

1-37

N

1-29

1-30-6

1-28

1-39

1-36
0

C

1-16

1-14

1-10

1-6

1-8

43

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



Ri . L)] U [J /Thread trimmer mechanism

REF.NO. CODE QFY -í NAME OF PARTS RM

<For -01, Upper & lower thread trimmer>
SUPPORT PLATE, ;CYLINDER
BOLT, SOCKET M4X8
THREAD TRIMMER CYLINDER CLAW
THREAD TRIMMER LINK LEVER ASSY
SHOULDER SCREW, M4
BUSH, ;TRTRIMMERARM
SCREW, PAN M2.6X6
THREAD CUTTER LEVER ARM
BOLT, SOCKET M4X1O
NEEDLE PIN, 4X8
SPRING HOOK
SPRING, EXTENSION
SPRING HOOK
NUT, 1 M3.5
SCREW, PAN M2.6X4
THREAD TRIMMER ARM
OPENER, ;T-NIPPER
COLLAR, ;MOVABLE KNIFE
MOVABLE KNIFE ASSY
PIN, SPRING 1.4
SCREW, FLAT SM3.18X4
THREAD HANDLER
SCREW, FLAT SM2.38X4
BRACKET, ;FIXED KNIFE
SCREW, FLAT M3X4
FIXED KNIFE
BOLT, SOCKET M2.6X8
THREAD GUIDE PLATE
SETTING BRACKET, ;FIXED KNIFE
SCREW, PAN M3X5
THREAD NIPPERASSY
THREAD NIPPER, U
THREAD NIPPER, D
THREAD NIPPER, M
OPENER PIN
SCREW, PAN M2X4
NUT, 1 M2
SCREW, M2.6X3.5
SPRING, PLATE ;F-KNIFE
SPRING, U PLATE ;F-KNIFE
PRESSER PLATE, U
SCREW, FLAT M4X1O
SCREW, SM4.37
SCREW, SM2.38
OPENER SPRING
SCREW, BIND SM2.38-56X3
NUT, 2 M4
SCREW, PAN M3X4

1—1
1-2
1-3
1-4
1-5
1-6
1-7
1-8
1-9
1-10
1—11
1-12
1-13
1-14
1-15
1-16
1-17
1-18
1-19
1-19-1
1-20
1-21
1-22
1-23
1-24
1-25
1-26
1-27
1-28
1-29
1-30
1-30-1
1-30-2
1-30-3
1-30-4
1-30-5
1-30-6
1-31
1-32
1-33
1-34
1-35
1-36
1-37
1-38
1-39
1-40
1-41

S34914001

018400832
S34913001
S34910101
S34881001
S34906000
062260612
S34905101
018401032
S37858000
S34903001
S34883001
S34902001
021350106
062260406
S34901 001
S34900001
153219001
S34899001
S34898001
141542001
S34897001
S01694001
S34896001
061300416
S34895001
018260832
S3489400 1
S34893001
062300512
S34889101
S34890001
S34891101
S34888101
S34892001
062020416
021020106
54251 5001
S34887001
534886001
S34885001
004401003
152904001
104336003
S34884000
060630312
021400202
062300416

<-01, ± T LJ U

1 -íI’)i’)>I-I

2 ‘t*ii4x8

1 - HU’’)-’J

1 1JI)J—7

1 -‘M4

1 H’))L

2 t’-<12GxG

1 H’)/’—
1 Yt)L’I-4X1O

1 )L-E>4X8

1 ‘\h-’T

1 HU)\
1 Jhr
1 1i3-t1H35

1 tS126X4

1 IJr

1 -J—7—

1 - /\7—

1 -cVR7

1 7’J--1.4

3 5’-i3.18

1 -íF-/#
1 U5)2.38X4

1 -íJY-(

2 -i-5M3X4

1 5-i’/\

2 ?tJH26x8
1 -ít-í-í
1 /\‘)Y-I
2 t’\3X5

1
1 -íYhu
1 H’Y7D

1 -íH’JM

1 —t--
2 t\12X4

2 -)-.i H1i.J-2

2 . .‘2.6X3.5

1 5-í/\1I)’

1 uI\UIJ’

1 ‘tfrI?L-—HU

2 +-U-5’4x1o

1
1 ‘.‘‘---‘238

1 ;-—3’t—J’

2 /‘-f- F238-56X3

1 2i-2t’Y4

2 3-M3x4

118-980-403

44

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



Lu 0 —
I 0 z ‘:1 -1 C’
,

O
D

C
)

- \ I.
O

D (0 0 0 ()

/

R
D

3D

0
C

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



R2 fttI] 3 () — / Thread trimmer mechanism (Jeans specification)

REF.NO. CODE QTY NAMEOFPARTS R1\

<Li 14-18mm> <Li 14-18mm>
2 537673101 1 -fF/’L1R MOVABLEKNIFE,RL1
3 S37669101 1 i’ H/’L1L MOVABLE KNIFE,LL1
4 537665000 1 -f I-1i)’L1 THREAD HANDLER, Li
5 537661001 1 -c F ‘ii.” I 11 ALl MOVABLE KNIFE DRIVING CAM, Li

<L2 18-22mm> <L2 18-22mm>
2 537674101 1 -( F2r MOVABLE KNIFE, R L2
3 S37670i01 1 i [-RL2L MOVABLE KNIFE, LL2
4 S37666000 1 -1 I-i)\-L2 THREAD HANDLER, L2
5 537662001 1 -1 hAL2 MOVABLE KNIFE DRIVING CAM, L2

<L3 22-26mm> <1322-26mm>
2 537675101 1 -i’ I-/\L3R MOVABLE KNIFE,RL3
3 537671101 1 -( FRL3L MOVABLE KNIFE,LL3
4 S37667000 1 i’ -j’3 THREAD HANDLER, L3
5 537663001 1 -r vi ‘hAL3 MOVABLE KNIFE DRIVING CAM, L3

<1426-30mm> <1426-30mm>
2 537676101 1 -r [‘‘RL4R MOVABLE KNIFE,RL4
3 S37672101 1 - ii’ MOVABLE KNIFE, LL4
4 S37668000 1 -I’ i)\4L4 THREAD HANDLER, L4
5 S37664001 1 - ‘iI I’7JAL4 MOVABLE KNIFE DRIVING CAM, L4

6 537660101 1 --‘rv SHOULDER SCREW, M4
7 021400202 1 2-’.J-t’Y -4 NUT,2M4
8 S37654000 1 WASHER, WAVE
9 S37655101 1 WASHER,;KNIFESUPPORT
10 141542001 2 t7-’31s SCREW, FLATSM3.18X4
ii 537656001 1 i’ T-TRIMMERLINKLEVERASSY,J
12 534881001 1 --.‘M4 SHOULDERSCREW,M4
13 021400202 1 2-’J-tY 1-4 NUT,2M4
14 537820001 1 ‘J>—1-- LINKFULCRUMPLATEASSY
15 062400616 2 t”1M4x6 SCREW, PAN M4X6
16 537652001 1 E F iJ\[ SPRING, LTWIST
17 537653001 1 E 1-iJ\*R SPRING, RTWIST
18 062300416 2 t”-M3X4 SCREW, PAN M3X4
19 S34906000 1 1’ 1-#J BUSH, ;TRTRIMMERARM
20 062260612 2 tN2.6x6 SCREW, PAN M2.6X6
21 S37659001 1 -r ‘i THREAD TRIMMER LEVERARM,B
22 S21716001 1 F-’4xlo SCREW, BUTTON HEADM4X1O
23 S37858000 1 Z— 1-)L-4X8 NEEDLE PIN, 4X8
24 S3770000i 1 iL-—u PRESSERPLATE,U
25 004401003 2 ÷--5”ixio SCREW, FLATM4X1O
28 153787001 2 ‘ . SCREW, SM2.38

“ _‘
“ OPTION PARTS”

26-1 S3769801J0 1 -1 /\—Ll-2 MOVABLE KNIFE COVER, L1-2
26-2 S37699000 1 1’ I\R—L3-4 MOVABLE KNIFE COVER, L3-4
27 S35326001 2 fi--’M3.5 SCREW,M35

118-980-403

46

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



C
0

0
)

cD0cc0cc

c\J

0If)

0cc0
)

cc

c)

(0

F(I)

-cC-)
G

)

FEF-Da)a)00DT
h

5-HCf)

t:

0
)

N—
o

co
0

)

_
)

ci)NC0IciC>
,

C’)

H
Fr

om
 th

e 
lib

ra
ry

 o
f: 

D
ia

m
on

d 
N

ee
dl

e 
C

or
p



S Jzf}] J P1 / Upper thread trimmer mechanism

118-980-409

T. / Synchronizer

R

REF.NO. CODE Q’TY NAMEOFPARTS RIV

1 S34945000 1 ‘L--I’-(64 SPEEDCOMMANDPLATE,64
2 S34946001 1 -i--i’9 STOPCOMMANDPLATE
3 J80352001 1 nttt#13-7 SYNCHRONIZERASSY, #13G7
4 502687201 1 J#1ti SUPPORT, ;SYNCHRONIZER
5 062020805 2 t’Z12X8 SCREW, PAN M2X8
6 507885000 1 PACKING, ;S-SUPPORT
7 113431002 1 -fb WASHER
8 062501006 1 -“sxio SCREW,PANM5X1O
9 S03327000 1 ti\ic, PACKING,;SYNCHRONIZER
11 S34947001 1 NPI1’ NPSUPPORTBRACKET
12 062401016 3 t’-i’ixio SCREW, PAN M4X1O
13 025040232 2 WASHER, PLAINM4
14 062401616 2 t’\4X16 SCREW, PAN M4X16

118-980-501

48

REFNO. CODE Q’TY NAME OF PARTS

-íH1)/\—,

-í
7E5

2
4
5
6
7
8
9
10
11
12
13
15
16

-t2’) J 5—
7t7i tTX4

-( I- ‘) L—J\—I\--v

535058001
S35059001
048050342
535060001
014400432
S35361001
S35362001
021350106
535235001
021300302
535364001
021400202
018401032
014060632

- [ I) -127

1’t’7 -35

-75 :- -12--12-I I::: ::-

2

LEVER SHAFT, ;TR
LEVER, ;TR
RETAINING RING, E5
SET SCREW COLLAR
SET SCREW, SOCKET (CP) M4X4
HAMMER, ;TR-LEVER
ADJUSTING SCREW
NUT, 1 M3.5
SUPPORT PIN, ;CLAMP
NUT, 3 M3
SET SCREW, M4X26

3->a3-’Y 1-3

1- -‘4X26

2 2,3-tJ I-a

2
2

yj;)1 I-4X10

6X6

NUT, 2 M4
BOLT, SOCKET M4X1O
SET SCREW, SOCKET (CP) M6X6

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



C
C)

r
0

L
?

QaDa)aD

I,1

cD(0

E(I)
C-cC)Q

)
EDU

)
G.)

0D

L
f)

L
fl

—
—

AC

a)
.

Er
C

i

.
C

.
—

Co
V

A’H
o
l

HV
V

-

“\
C’

‘9
c
’1
0o
u

V

CD

C
)

“:1-

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



Ui JEi1/Air pressure mechanism

fi I) -z 10Xl57

—2 I)1’iM-5HL-4

-í Hf/’)ttI

fi I) _, H
f/i n H

H 7E3

EJtjX8

: ‘I -‘ 16X10

fi’)>f16X157 A

4;— 2 I)L,4;MHL4

f/’) > l0X15S7

4;—21)L-4;M-5HL-4
rj71’ H’J-z>
fi J > U Y H

f/I) , + I

f/ 1 Y H H

H”7 E3

f/ ‘I -‘ b3Xl00

I)L4; 10-4

I7— 4;— 2 10X6.5-1 1

I7—4;—210X65-18

i ?— 4;— 24X2.5-9

I 7— 4;— 24X25-10

I7—4;—24X2.5-7

IF—4;— 24X2.5-8

I Y—4; — 24X2S-14

IY—4;—24X2 5-17

17’—4;— 24X2.5-1

1 I7—4;—24X25-12

I Y—4;—24X25-13

I 7—4;— 24X2.5-3

I 7—4;— 24X2.5-4

1 f/’)—16X157B

2 4;—

2 4;—2E’Y7)L4M5

.11 — 7-i’ 4

2 ii— 424

2 ÷?)7f/41X20

7—7NK-18N

:3- ‘\

7 )\I’PLTlM

V
— V i- I h

M35X6

I77•

I7 4;— 24X2.5-22
I’.— I)L-4;M5ALN4

t 1’ U -‘ — 7 NK-2N

<-02, f-’— —7±>

::‘ ‘) 16X30

4;—21)L’4;M-5HL-4

f/1’ H’)--
4; —2 ‘Y 7 )L’4M5

17—4;— 24X25-5
:i: 77_4; — 24X25-6

CYLINDER ASSY, 10X15
TUBE ELBOW, M-5HL-4
CYLINDER SUPPORT, ;T-RELEASE
CYLINDER ROD
ROD PIN, ;CYLINDER
RETAINING RING, E3
CORD HOLDER, 7N
SCREW, PAN M4X8
CYLINDER, 16X10
CYLINDERASSY,A 16X15
TUBE ELBOW, M-5HL-4
CYLINDER ASSY, 1OX15S
TUBE ELBOW, M-5HL-4
SENSOR ASSY
CYLINDER ROD
CYLINDER SUPPORT
ROD PIN, ;CYLINDER
RETAINING RING, E3
CYLINDER ASSY, 63X100
ELBOW, 10-4
AIR TUBE, 10X6.5-ii L= 1100
AIRTUBE, 10X6.5-18L= 1100
AIRTUBE,4X2.5-9L= 1130
AIRTUBE,4X2.5-10L= 1090
AIRTUBE,4X2.5-7L= 1150
AIRTUBE,4X2.5-8L= 1100
AIRTUBE,4X2.5-14L= 1370
AIR TUBE, 4X2.5-17 L= 1595
AIRTUBE,4X2.5-1 L=100
AIR TUBE, 4X2.5-12 L=360
AIRTUBE,4X2.5-13 L=320
AIR TUBE, 4X2.5-3 L= 1445
AIRTUBE,4X2.5-4L= 1395
CYLINDERASSY, B 16X15
TUBE NIPPLE ASSY
T-JOINT, ;UNIVERSAL
HOSE NIPPLE, 4M5
UNION, Y 4
CORD HOLDER, 24N
WOOD SCREW, ROUND M4.1X20
CLAMP, NK-18N
SCREW, PAN M4X8
BAND, ;PLT1M
BEAD BAND
CORD SUPPORT
SCREW, PAN M35X6
SPEED CONTROLLER
AIR BOLSTER
AIRTUBE,4X2.5-22 L= 1750
VALVE ELBOW M5ALN4
CORD HOLDER, NK-2N

<For -02, Jeans specification>
CYLINDER ASSY, 16X30
TUBE ELBOW, M-5HL-4
SENSOR ASSY, D-H7A1
HOSE NIPPLE, 4M5
AIRTUBE,4X2.5-5 L= 1480
AIR TUBE, 4X2.5-6 L = 1530

REF.NO. CODE QTY ED—ul NAMEOFPARTS R1’

2

1
2

2

2

2

2

2

1—1
1-2
1-3
3
4
5
6
7
8
8-1
10
10-1
10-2
10-3
10-4
12
13
14
14-1
15
16
17
18
19
20
21
22
24
25
26
27
28
31
31-1
31-1-1
31-1-2
32
34
35
36
37
38
39
40
41
44
45
58
59
60

9
9-i
9-2
9-3
29
30

535349101
S12150000
S34925101
S35351001
535305001
048030342
149287000
062400812
535350000
S44530000
512150000
535352001
S12150000
S35397000
535351001
S34916001
535305001
048030342
S35360000
535426000
S354 17000
S35909000
S35367000
S35368000
S35369000
S35370000
S3537 1000
535372000
535374000
535375000
S35376000
535377100
535378 100
S44531000
S44532000
SO 1524000
S11433000
512104000
158581000
032422003
511817000
062400816
S04557000
340400001
152969001
062350616
S35460000
513955000
S40677000
S40676000
625010000

S35353000
S12150000
S35396000
Si 1433000
S35398 100
S353991 00

4

2
2

2

<For -01, Upper & lower thread trimmer>

118-980-514

50

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



C
0

1

co

-
C

LfD

Cccc5)
cc

—

c
o
7

(
D

/

)

EU
)

C-cC-)
0
)E0
)CC’)

a)CD

L
f)

c”J

U
)

A0
Aa)
.

Er
C

.)
G

)
.

D
.

0

D
L

.

—
o

o
L

I
,
_

—

0
.

z.’D
Th<

-
o

I
_1_

:.
‘

9
9

V
V

‘9

o
wV

C
D

IC
O

I
/_

-
L

f
)

C
D

IS
)

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



Ui [H/Air pressure mechanism

REFNO. CODE QTY L NAME OF PARTS RJV

50
50-1
50-2
50-3
51
52
53
54
55
56
57

118-980-514

537737001
S12150000
S35351001
537866000
535305001
048030342
537738000
537739000
S37863000
537864000
S12104000

2

2

2

<-02, —I±>
::i U -‘3 10X15i

— I)tM-5HL-4

U > u ) H

-;‘ I) - i y H I::

I- ‘ 7E3

I—--4X2 5-20

I7—*—iX2 5-21

I——4X2 5-3i

I?— ;;
— 4X2 5-4J

7 i’4

<For -02, Jeans specification>
CYLINDER ASSY, lOX 15J
TUBE ELBOW, M-5HL-4
CYLINDER ROD
CLEVIS PIN
ROD PIN, ;CYLINDER
RETAINING RING, E3
AIR TUBE, 4X25-20 L= 1350
AIR TUBE, 4X2.5-21 L= 1400
AIR TUBE, 4X2.5-3J L= 100
AIRTUBE,4X2.5-4J L= 100
UNION, Y 4

52

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



42-1

(
42-1-4—-—

—42-1-1-4 42-1-6 I
—42-1-1-2

42-i-i-i

I 4

EJEZ

— J 42-2
42-5

• (432 42-3-4. 42-3-7

423-sI42-3-1-4
42-3-1-7

42-3-1-1

U2
-

/ Air pressure mechanism

/ For supply parts>

(

I.’—

42-1-2

42-i-i

42-6

42-3-1-2 42-3-4-i

42-3-4-1
‘42-3-4-h

42-3-4-6
-E

42-3-4

42-4 42-3

0

C

426
42-3-1-4
42-3-1-7

42-3-i-i
42-3-1-2

<-01, ±TiiJ ‘j ifi / For -01, Upper & lower thread trimmer>

(-—---I

42-3-5

—I

1
-42-3-i 42-3-4

I 42-3
I

42-3-1-5

118-980-514

53

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



U2 I Air pressure mechanism

42-1
42-1-1
42-1-1-1
42-1-1-2
42-1-1-3
42-1-1-4
42-1-2
42-1-3
42-1-4
42-1-5
42-1-6
42-2
42-4
42-5
42-6
42-7

42-3
42-3-1
42-3-1-1
42-3-1-2
42-3-1-3
42-3-1-4
42-3-1-5
42-3-1-6
42-3-1-7
42-3-2
42-3-3
42-3-4
42-3-4-1
42-3-4-2
42-3-4-3
42-3-4-4
42-3-4-5
42-3-4-6
42-3-5
42-3-6
42-3-7
42-3-8
42-3-9

42-3
42-3-1
42-3-1-1
42-3-1-2
42-3-1-3
42-3-1-4
42-3-1-5
42-3-1-6
42-3-1-7
42-3-2
42-3-3
42-3-4
42-3-4-1
42-3-4-2

118-980-514

535389001
535386000
S40628000
S40629000
S40630000
548328000
535382000
S35395000
S35423000
S35424000
S35425001
031553202
031553202
S353791 00
535380100
544235000

544220001
S4422 1000
544231000
543683001
S44223000
544224000
S23880000
544225001
544226000
062403512
028040246
544215000
S44216000
544228000
S44229000
544217000
544218000
544230000
062403512
028040246
026040136
026040136
S44219001

544213001
544214001
544222000
543683001
544223000
544224000
S23880000
S4422 5001
544226000
062403512
028040246
544215000
544216000
544228000

2
2

FR-J-ZJi

4 —)1’/\)L1/4

)\ [)1z ‘J 7 )[,

7 7 )L

PTI )L 4

3 752 Ri/B

7 5 RP-4

2 t’s:14X35

2 1i42-4

1

3 Y#5-3109-10

7 4 i/4X1/4-M5

7 #3199-4

2 t’<4X35

2 JYii42-4

2 5ii’i

5 - 4 4

I 4 - i 42-4

-‘ ‘‘-RCS2408

7 #3109-10

IT—L) I— S

REFNO. CODE QiY NAMEOFPARTS RI\I

1-4 a 1-—S R55

47510-3/8

IJt4 10-1/4

I3—az7 F- F- ‘J’Y--i’5

4 ‘5.5X32

4 ‘5.5X32
77_ 4_ 10x6.5-15

1 I.—4—10X6.5-16

1 I\)L7I\—4 7B

<-00,±41)J’LH1>
1 I\)L,7J-Z’Y F-4

1 91-1-1 FI47

1 VZ*)L,F-4

1 59-)J)L7

3 -/)L7

1 .-I’)LI)I4iOR-O1ML

2 Iy—’75—

— --‘.-RCS2408

AIR UNIT ASSY
FR-UNIT ASSY
BALL VALVE, 1/4
BARREL NIPPLE
NIPPLE
ELBOW, PT
DIVERTER
REGULATOR, R55
CONNECTOR, 10-3/8
ELBOW, 10-1/4
SETTING PLATE, ;A-UNIT
WOOD SCREW, ROUND M55X32
WOOD SCREW, ROUND M55X32
AIR TUBE, 10X6.5-15 L=780
AIRTUBE, 10X65-16L=710
VALVE HARNESS, B

<For -00, Upper thread trimmer>
VALVE UNIT ASSY, 4
SOLENOID VALVE ASSY, 4
MANIFOLD, 4
SOLENOID VALVE
SOLENOID VALVE
ELBOW, 1OR-O1ML
AIR MUFFLER
PLUG, R 1/8
PLUG, R P-4
SCREW, PAN M4X35
WASHER, SPRING 2-4
AIR VALVE ASSY
SOLENOID VALVE, RCS2408
JOINT, 3109-10
AIR MAFLER, SL-2
VALVE, ETO2
JOINT, 1/4X1/4-M5
JOINT, 3199-4
SCREW, PAN M4X35
WASHER, SPRING 2-4
WASHER, PLAIN S4
WASHER, PLAIN S4
SETTING PLATE, ;VALVE

<For -01, Upper &Iower thread trimmer>
VALVE UNIT ASSY, 5
SOLENOID VALVE ASSY, 5
MANIFOLD, 5
SOLENOID VALVE
SOLENOID VALVE
ELBOW, 1OR-O1ML
AIR MUFFLER
PLUG, R 1/8
PLUG, R P-4
SCREW, PAN M4X35
WASHER, SPRING 2-4
AIR VALVE ASSY
SOLENOID VALVE, RC52408
JOINT, 3109-10

1 I7’75SL-2

1 XLIII F-)1Ic)L7ET02

2
1 /)J’T-15

<-01,E-F?J’)j:T1>
1 I)E’IF-5-2

1 91-1-1 FILi5’7

1 vZ4—)L,H5

2 -jcy
3
1 )‘1’)L-I)L’410R-O1ML

2 I—?75—

3 757Ri/8

1 75-7RP-4

2 t’\z14X35

2

3

54

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



C

A o F
r

-
-

-
‘

‘1
t3

o
-

-
‘

CD Cl
)

o
Cl

)

-
‘

C
CD

I
CD

I
-
‘

I
Q

o

H
:3

-
D

i

I
Cl

)
I

CD
I

-
D -

—
I

I
I

-
‘

I
CD

I
I

I
I

I
I

3
I

3
I

I
CD

I
-
I

I
v

I

cc cc
I

9
I

0

T
h

A

-n

0
)

(
_

_
_

_
)

)
C’

) V

C)
Fr

om
 th

e 
lib

ra
ry

 o
f: 

D
ia

m
on

d 
N

ee
dl

e 
C

or
p



U2 / Air pressure mechanism

<490I3,>
7 - it, , I 1-’ :— H
75’irj,)L,7

F 1— - Y 7 ASSY
r7)L,_ H

<For Supply parts>
FILTER ELEMENT
PLASTIC BOWL ASSY
DRAIN COCK ASSY
BALL GUARD

REF.NO. CODE QTY NAMEOFPARTS R’

42-3-4-3 544229000 1 1Y775SL-2 AIRMAFLER,SL-2
42-3-4-4 544217000 1 ci’ H)L’)\)L’ETO2 VALVE, ETO2
42-3-4-5 544218000 1 i1/4x1J4-M5 JOINT, 1/4X1/4-M5
42-3-4-6 544230000 1 JOINT,3199-4
42-3-5 062403512 2 t’-’4x35 SCREW, PAN M4X35
42-3-6 028040246 2 /ti--2-4 WASHER, SPRING 2-4
42-3-7 026040136 2 WASHER,PLAINS4
42-3-8 026040136 2 WASHER, PLAIN S4
42-3-9 S44219001 1 /‘.JL’7 H’J’Yr-i SETTING PLATE,;VALVE

61-1
61-2
61-2-1
61-3

546477000
546478000
S46480000
S46479000

118-980-514

56

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



V Power supply equipment mechanism

27 30

C

C

118-980-51 5

18 17-i 16-i 23 30 25

31

1%

I
a— 31

6 6-1

5
4

9 21-i

>8f& I OPTION PARTS”

5

45

39

16-2
17-2

21-2

47

L 16-2-1

<-02, —>X1±4
I For -02, Jeans specification>

43

44

48

57

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



V. / Power supply equipment mechanism

1—1
1-2
1-3
2
2-1
2-2
2-3
3
4
5
5-i
5-2
5-3
5-4
6
6-1
7
8
9
10
14
14-i
14-2
14-3
14-4
15
16-1
16-1-1
17-1
18
21-1
22
23
25
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
51

S354331 01
535152000
535185101
510856001
535161101
S351 53000
510856001
535164101
062400812
025040234
535434001
535154000
535298001
S10856001
S04557000
535160000
510546000
025030232
062301606
021300206
028030243
S452 67001
545268000
S35162101
062300806
028030243
062400812
535159000
S32 109000
535165009
062400812
625010000
062400812
510243000
625010000
625010000
510243000
552907000
062400812
062400812
025040232
062400812
025040232
535405000
Si 1730100
536381000
536382000
S3668 1000
536682000
143485001
062401212
S11731000

2
3
3
2
2

- 2-3

tE4X8

EMX-I77

-1 ‘YEB2O1 1G

; -í ‘.2 ::i ) —

2 ii— Vifl.7#io
6 ±‘\4X8

‘.7 3P

77 12P

‘.7 7 4 --“.27

‘.774 -‘.27

7 7 4 -‘.2 7

t’\4X12

T—7--13OO

r7 J\ — * .7-

I\;.’7 -íPLT1M

REF.NO. CODE Q’TY NAMEOFPARTS Rr\

1 x----7-

1 x-z:---J
1 X’)7’.r-(7

1 ÷t52X8

1 Y—’.7.

1 Y-t:z:--i

1 +7*72X8

1 Y--J-—’.)-Y1r-I

2 t4x8
2 I7*±-’

1 Rtz>t

1 R’’-í7

1 +5*>2X8

1 i’.-7IPLT1M

1 --SW7-

1 .7.-r.2D2MVn—5

2 ZLri13

2 ±“3X16

2 2’..’2tY —3

2 Jci7*2-3

1 :iJ-.27—-i2>-ti-—7—S

1 2—i2>—S

1 —-iz> - ‘)Y1r-i7—5

2
2
2

X-SENSOR ASSY
X-SENSOR
SETTING PLATE, ;X-SENSOR
SCREW, FLAT M2X8
Y-SENSER ASSY
Y-SENSOR
SCREW, FLAT M2X8
SETTING PLATE, ;Y-SENSOR
SCREW, PAN M4X8
WASHER, PLAIN M 4
R-SENSOR ASSY
R-S EN SO R
SETTING PLATE, ;R-SENSOR
SCREW, FLAT M2X8
BAND, ;PLT1M
SAFETY SWITCH ASSY
MICRO SWITCH, ;D2MV ROLLER
WASHER, PLAIN M 3
SCREW, PAN M3X16
NUT, 2 M3
WASHER, SPRING 2-3
CUTTER SENSOR ASSY, S
CUTTER SENSOR, S
SETTING PLATE, ;C-SENSOR
SCREW, PAN M3X8
WASHER, SPRING 2-3
SCREW, PAN M4X8
EM-SWITCH ASSY
SWITCH, ;EB-201 1G
SWITCH COVER
SCREW, PAN M4X8
CORD HOLDER, NK-2N
SCREW, PAN M4X8
CORD HOLDER, ;NK-3N
CORD HOLDER, NK-2N
CORD HOLDER, NK-2N
CORD HOLDER, ;NK-3N
CORD HOLDER, iON
SCREW, PAN M4X8
SCREW, PAN M4X8
WASHER, PLAIN M 4
SCREW, PAN M4X8
WASHER, PLAIN M 4
CONNECTOR, ;172171-1
GROUND WIRE, 700
CONNECTOR, 3P
CONNECTOR, i2P
CONNECTOR CAP
CONNECTOR CAP
CONNECTOR CAP
SCREW, PAN M4X12
GROUND WIRE, 1300

<For -02, Jeans specification>
HARN ESS
BAND, ;PLT1M

t4X8

t - 0>27>7 NK-2N

t’4X8

t - 0>77>7 NK-3N

t -f 0>77>7 NK-2N

2 t-fo>77>7NK-2N

1 t-f0>77>7NK-3N

3 I-’4X8

2 I7zz-’4

2 ±‘\4X8

2 7-i

1 1*77172171-1

i 7—2>7OO

2
43
44 504557000

<-02, —>±>

118-980-515

58

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



EU
)

CUC-)
U

)

EU
)

E00U
)

>
,

aaDU
)

a)0>

Q
o

U
)

U
)

Q

,
N

C
O

L
f
l:

—
r

I
f
)

-C
O

A

0
)

C
O

C
O

/

C
C

/

1
2

-Th

\

U
)

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



V. / Power supply equipment mechanism

OPTION PARTS”
EM SWITCH ASSY, B
EM-SWITCH W/LOCK
SWITCH COVER, B
CORD HOLDER, 4N
SPACER, 3 ;EM-SWITCH
CORE, TFC25-15-12
EMI CORE, ESD-SR-25
GROUND WIRE, 1700
BEAD BAND

REF.NO. CODE QTY NAME OF PARTS RM

16-2
16-2-1
17-2
21-2
45
46
47
48
49

S36652000
S23798 100
536651009
149547000
S37057001
540764000
540622000
511733000
340400001

“ t7 i

1 EMY3-B7

1 J±EMIThY1

1 1J’—B

3 —-i-i

1 EM’)’\—3

2 i7’TFC2S-15-12

5 EMID7ESD-SR-25

1 Y—Zt17OO

7 ‘-F

118-980-515

60

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



A - C C -I
,

C -‘ C 0 V

>< 0 0 -
‘ 3 CD C-
)

:3
-

:3 Cl
) 3

m 0 0 C!
)

C
)

-D CD 3 CD C
)

:3
-

:3 C’
, 3

(0

A 1%
)

C C ‘1 C -I C z 0 V

C
) co (0 CD 0 a) C
li

0

CD (0 co 0 0
)

C-
n

0
0

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



O9-O86-8E

4--

<L!AOO[U>

<ciuouedeoj>

<iciuouidepoj>

4f4

<fAOOZ>

a 009889ES

00S889ES

-L.6[-L.

[-6L-[

LAflIS1VddOi/’JVNJ--AJ1OJONi

WS!ULpaWJO1OLl’j/4—LX
L.S9-086-81.

8XVV’JGNIU‘MiDS‘9[800V090
LI\H11d‘GNVLAiL±1d;-:i000LSSVOS

9XE[iJGNI‘MDS9XE-J-i9L900E090LL-
8ELAiS’MDS[00tL9PL0-

t7LAJ’1flN4’EO00VL06-
t7LfJ’M]DSG1flOHSL00996t’ES
t7V\j’M3DSG1flOHSL0L617ES

N’1A1HD!IN\SJ—f)-LL00L66ES9
1’A1HJ±IMS1—164J-L[OOL.L66ES

dAODHD±IMS—f44J-LL000L66E5t7-

HJIIMSGNVH66•-140005L66ES
iA31HD1IMS‘9NINdSi—f16J-I.L0OVL66ES

H)1IMS’!V1d9NIIUS--1/6n16-I.L00EL66ES
ASSVHJ1IMS!iV1SGNVH‘)--1-4L006066ES1

,,S.LHVdNOIldO,,,,S1<E

0lXLEAJGNflOH‘MJJS100MOXLE’*41i(9001[E[EQ9L
)IOOH1GVH1-ic-1LOOS18[OSS-L

501‘dVDflI-it760005[6S[
ELxLEv’i1v1’M]osaooME1XLE-44IL4+OL1OELLEt7EOE-L

ASSVHDJJMS±OOd46•_I-Y6ILOOSOOSESL1
ASSVliVidHDIIMSIOOd4,1--4J-Y4ILOOVOOSESI

f’JdSflJVddOILAJVNJ-’1&tOlG)

a

Ws!ueLpWjepad(P!MSOOd/M

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



(0C(0aDaD1

C
a

C
)

0
)

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



t79

099-086-8E

41()-6’LL000S6SES8E1

—L

4-4’4L.LOO6V6SESLE-L

-4dMS

£LOO8176SES9E-[

<n’-H—Li1

LLOOIi76SESSEL

t’O9#<flL>.’

LLOO9t6ES17E-L
LLOOS176SES£E-L

6—Li

[LOO6EE9ES
<Aiuouedeoj><AoozE>

6—Li

LLOOt7I76SSSE-L

<iuouedeiioj>

‘1’’

£LOOEt76ESLEL

6—7—’1

LOO8EE9ESOEL

<Aiuouederioj>

C

46—7—’1L

LLOO6SESOE-L

<Xiuouedeo>

6t(1

LOOU76SES6L

<—‘

LL000V6SES8-L

—>-‘

LLOO6E6SES

1(-1

LLOO8E6SES
LOOLE6SESS-L

OL44i

OO9E6ES

OLL’H

6-1-LOOSE6SES

St7XE9r’

64[OOE6SES

—

DL6LE6LLOO[E6SES

L6<U--1-

LL000E6SESOL

r<-6.6

LLOQL6SES6L-L
LLOO96SES8L-L

<-±--1-d

LOOS6SESLL-L

St7X9r’66

LLOOt6SES9L-L

146’i

LLOOE6SSSL-LC)

t7L’-644--6.d

LOOU6SESt7L-L

-‘-1S8d

LOOL6SESE[L

4*j1-dMd-MS

LOO6L6SESOL-L

LOOO6SES4’-Id-Md-MS
LOO6L6SESL-L

6P4’6(H
LLOO8L6SES

4’\-

LLOOL[6SESS-L

8VH

6-1-ELOO9L6SESt7-L

1+4”

£LOOSL6SES

--(L4

ELOOtL6SES

OLX8LAH

1(-46.1-1ELOOEL6SESL-L

l

6Er6—ILOOLEE9ES
<AIuouedrioj><IAOOZU>

—1

6.r6—IIOOEEE9ES
<Xuouedero>

J1S±iVddO.V’JVN)--1A1JGQJ

WSIUeLp9W.AOOLAJ/[j4—

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



\
t

•N

fl

x r 0 0 -
.‘ 3 CD C
,

CI
) 3

N
CO —

C
D

C

c) (0 C
)

C
)

CT
)

0

C
D

C
D

cz

C
0

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



99

099-086-8E1.

E

E

0086SES
00EE9ES
00LE9ES
000EE9ES

[006E9ES
O08E9ES
0O99ES

L00SE9ES
0017E9ES

[00EE9ES
[O0E9ES
L00LE9ES

00066SES

[00686SES
[OO6L6SES
LOOL86SES
00986SES
OO9EE9ES
0088t7t7S
OOE86SES
0086SES

[00L86SES
00t’L6SES
00086SES

LOO6L6SES
OO8L6SES
OOLL6SES

LOO9L6SES
OOSL6SES
00VL6ES
OOEL6SES
OOU6SES

LOOLL6SES
000L6SES

LOOS96SES
OO9E6SES
OOV96SES

[OOE96SES
LOOZ96SES
[00L96SES
L00096SES
LOO6S6SES
IOO8S6SES
LOOLS6SES
IOO9S6SES
LOOSS6SES
IOOt’EE9ES
00t’S6ES
00E6SES

I00S6SES

06[-

E-991.-L.
-99L-L
I-99[-[

991-I
c9L-L
E9[1
[91-I

6171-I

VOL-I

EOL-[
0L-L

E6-L.

6-
06-I
8-L
18-I
08-
6L-L
8L-L
£L-I
9L-L
U-I
IL-I
OLI
89-I
£9-I
99-
t79L
9-I
SS-I.
17c-I
Es-I
ES-I
[S-I
617
817-
£17-I
917-I
517-1.
t717I
Et7-I
t7

117-I
OVI

6E-L

a

<iciuoudeio>

<fciuouederio>

<duoudepo>

<4.f.4,Z

4,4,44
—::(i6‘61—U-6

‘i[4E

Ci:

;J--4’6.fl‘

‘-I6..\f’-H1(>

<ñ6‘6—i6

66.---

*.1r—--1

soi,-’6.

OLi,L-’4.4,

<LLAOOL>

--4’6.(i‘-I
‘4d-Md-MS

)-
‘\‘4d-Md-MS

64.ñ4-U1--I

‘‘‘-6d

—fC 11(>.’

‘‘-6d-Md-MS

ñ—6

,1_‘4-k

‘6-fi46tCid

L6LE64U

66.‘---Ui-4

66.fl4,-‘U4
[p/-k(-66.

OZ9.6‘(iLLV

,1-

LXOLV4.4

o/

ELXt7—6J,-’\/

66.44

8tXSX—

L<6.4,

6—’i--$‘‘6(i

OE96-ZIiLL\’

L6LE4,4.II

66.—U4

64.(i4,-U.--6

-‘‘4’4d

<4d-MS

..c4

4’—.1<6-i-4—1
<MOOZU>

6—i—‘C-4,

<117AOOLEik>

a

(iSilIVdOVJVNl-’C-ALO3GODONd3i

IOOLS6SES6E-I

ws!UeLpwJOO/i’H’tJ4—

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



X3. E—1FtM / Motor mechanism

13

1

1 38-980-650

0

0

22 21

20 18 17

26 1-

1

67

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



X3. — I Motor mechanism

REFNO. CODE QTY 1 NAME OF PARTS RM

<W)i1> <ForExportonly>
1 S54035001 1 BELT COVER ASSY
8 554036001 1 PULLY
9 554037001 1 NUT, 3 M1OX1.0
10 S54038001 1 ECBRAKEAMATUREASSY
11 554039001 3 SCREW, PAN (S/P WASHER) M4X1O
13 554040001 1 ECCOVER HOLDER
17 554041001 1 EC BRAKE STATOR
18 554042001 4 WASHER, 1 7.2X28X0.3
19 554043001 2 KEY, 5X5X20
20 S54044001 1 WASHER, 16X17.1X28ST
21 S54045001 3 SCREW, PAN (S/P WASHER) M5X16
22 554046001 3 WASHER, 5.2X16X3
23 554047001 1 ECBRACKETASSY
24 S54048001 1 RUBBER WASHER
25 S54049001 1 CLUTCH SHAFT
26 554050001 1 KEY, 5X5X14
27 S54051001 1 BALL BEARING, 6203VV
28 S54052001 1 BALL BEARING, 6203V\J
29 554053001 1 NUT, M14
30 S54054001 1 WASHER
31 554055001 1 POLE
69 554090001 1 SET SCREW, SOCKET (CP) M5X8

138-980-650

Spi / DIFFERENT PARTS LIST

1-Phase 3-Phase

REF.NO. NAME OF PARTS
11OV 200V-220V 230V-240V 220V 380V 415V

(00203) (00204) (00205) (00206) (00207) (00208)

002 MOTOR UNIT 536347-101 S36350-101 S36512-101 S36341-101 S36344-101 S36346-101

X4-46 ROTOR S54069-001 — S54070-001

X4-47 FRAME S54071-001 S54072-001 S54073-001 S54074-001 —

X4-61 CAPACITOR S54086-001 E—

X4-68 TERMINALBLOCK —--- S54089-001

X4-90 CONNECTOR,3191 S35932-001 — S35933-001

X4-91 HARNESS S36349-001 S35985-001 S36349-001 536343-001 —

X4-92 SWITCH BOX ASSY S54097-001 554098-001 554099-001 554100-001

1 18-98O-Spl

68

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



X4. E—’FJ4 I Motor mechanism

cE— 72
73

138-980-650

74

54
50 —cs

68

62-------

52

60
44

7Q..

—51
48

58

.47

91

46

33

0

C

37

92-3

(11 OV AC) (200V-240V AC)

92-4

(220V AC)

92-6

(380V-41 5V AC)

92-7

69

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



X4. — / Motor mechanism

REF.NO. CODE QTY —.-i’ NAMEOFPARTS RF’J

<±)11> <ForExportonly>
33 554056001 3 SCREW
34 S54057001 1 COVER
35 554058001 1 NUT, M14
36 554059001 1 WASHER
37 554060001 1 DRUM
38 554061001 3 SCREW, PAN (S/P WASHER) M5X16
39 554062001 3 WASHER, 5.2X16X3
40 554063001 1 CENTER BRACKET
41 S54064001 1 WASHER
42 S54065001 1 BEARING, 6203VV
43 S54066001 1 KEY, 5X5X16
44 554067001 1 SETSCREW,(FT)M5X6
45 554068001 1 BEARING, 6203VV
46 1 ROTOR
47 1 FRAME
48 S54075001 1 PIN
50 554076001 2 SETSCREW,SOCKET(CP)M5X8
51 554077001 1 — BOLT, M5X1O
52 S54078001 2 — NUT, 2 M10
53 S54079001 2 — WASHER,PLAINM1O
54 S54080001 1 L-BOLT,M1OX12O
55 554081001 1 SCREW, PAN (S/P WASHER) M5X16
56 554082001 1 — WASHER, SPRING 2-10
57 554083001 3 BOLT, SQUARE M8X70
58 554084001 1 — SCREW, PAN (S/P WASHER) M5X12
60 554085001 2 — CAP
61 1 — CAPACITOR
62 554087001 1 — REAR COVER
64 S54088001 2 SCREW, PAN (S/P WASHER) M5X12
68 1 TERMINAL BLOCK
70 S54091001 1 CONNECTOR, 9P
71 S54092001 1 BAND, ;CAPACITOR
72 S54093001 3 WASHER, PLAINL8
73 S54094001 3 — WASHER, SPRING 2-8
74 S54095001 1 — MD464 BASE #2
75 S54096001 3 NUT, 2 M8
90 1 CONNECTOR,3191
91 1 HARNESS

<For “1-Phase 11OVAC”>
92-3 S54097001 1 2PSWITCHASSY, #EC1-6

<For “1-Phase 200V,220V,230V & 240V AC”>
92-4 S54098001 1 2PSWITCHASSY,#EC1-7

<For “3-Phase 220V AC”>
92-6 S54099001 1 3P SWITCH ASSY, #EC3-6

<For “3-Phase 380V & 41 5V AC”>
92-7 S54100001 1 3P SWITCH ASSY, #EC3-7

138-980-650

70

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



I-L

D

0

309-096-8E

WSIUELpeWxoq4”A

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



y. ii:-’ H II — )L 7j y [] I Control box mechanism

REFNO. CODE QTY NAMEOFPARTS RM

1-6
1-7
1-8
1-9
1-10
1—11
1-12
1-13
1-14
1-15
1-16
1-17
1-18
1-19
1-20
1-21
1-28
1-29
1-30
1-31
1-32
1-33
1-34
1-35
1-36
1-37
1-38
1-39
1-40
1-41
1-42
1-43
1-44
1-46
1-47
1-48
1-49
1-50
1-51
1-52
1-53
1-57
1-58
1-59
1-60
1-61
1-62
1-63
1-64
1-65
1-66
1-71
1-74
1-75
1-76
1-77

S3548400 1
535883001
535884001
S35885001
S35888001
S35889001
535890001
S35891001
S35892001
S35887001
S35895001
535896001
535897001
535898001
535899001
S3 5866001
S3586500 1
S35491001
535492001
535493001
S35494001
535495001
535496001
535497001
535498001
535499001
535500001
535501001
S35502001
S35503001
S35504001
535505001
535506001
535507001
535847001
535848001
535849001
535850001
S35851001
535852001
S3585300 1
535854001
S35859001
535895001
535860001
S35861 001
S3586200 1
535868001
535864001
535876001
535877001
535868001
535845001
535893001
S35894001
536884001
538352101

1 i\7

1
1 t2-7

1 7’)-)’-A8PAL
1
r_-1’

2
4 77
2 iyii

2 z-i

1 rR:

8 sw-pw-pt’ ‘

3 sw-pw-pt i

2 Pt’\’

6 -‘

1 J-’

2 ‘ch
2 I5-th

1 tJ’)--7

1 -tz’Y1z--7

1 t--7
1 -t2>7

1
1
1 t---tz--

1
1 tz-’7E

1
1
1 z>7

1

1
1
1
1 Y’)t—’7

2 UL75-7

10 ‘74— l

18
1 t--’)J7

2
1 7U-H)-cpu
1 7U-#)’-PMD

1 *I-AAPAL
1 —F

13 sw-pw-pt
10 sw-w-i-
4 sw-Pw-Pt’-’
4 sw-nw-Pt :

10 sw-Pw-sust’-.-
6 t I-
6
6 ii-

4 sw-pw-sust\
1 7-()L—

1 J—x

1 I3-X

1 -tz.--’-

1 7’4J1

CONTROL PCB ASSY
CONNECTING WIRE ASSY
CONNECTING WIRE ASSY
PCB, ABPAL
CATCH, OT
BUSHING, SQUARE
CLIP
EDGING BUSH
STOPPER
RATING LABEL
SCREW, PAN(SW-PW-P)
SCREW, PAN(SW-PW-P)
SCREW, PAN(P)
SCREW, FLAT(P)
RUBBER
WASHER, SPRING
WASHER, PLAIN
CONNECTING WIRE ASSY
CONNECTING WIRE ASSY
CONNECTING WIRE ASSY
CONNECTING WIRE ASSY
CONNECTING WIRE ASSY
CONNECTING WIRE ASSY
CONNECTING WIRE ASSY
CONNECTING WIRE ASSY
CONNECTING WIRE ASSY
CONNECTING WIRE ASSY
CONNECTING WIRE ASSY
CONNECTING WIRE ASSY
CONNECTING WIRE ASSY
CONNECTING WIRE ASSY
CONNECTING WIRE ASSY
CONNECTING WIRE ASSY
CONNECTING WIRE ASSY
(UL) CORD CLAMP
LOCKING SUPPORT
WIRE SADDLE
NYLON CLIP
NYLON CLIP
PRINT CIRCU IT BOARD
CONTROL PCB ASY, PMD
PRINT CIRCUIT BOARD
FINGER GUARD
SCREW, PAN(SW-PW-P)
SCREW, PAN(SW-PW-P)
SCREW, PAN(SW-PW-P)
SCREW, PAN(SW-PW-P)
SCREW, PAN(SW-PW-SUS)
NUT
WASHER, PLAIN
WASHER, SPRING
SCREW, PAN(SW-PW-SUS)
FILTER
FUSE
FUSE
CONNECTING WIRE ASSY
LABEL, ELEC. SHOCK 4 LANG.

138-980-502

72

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



Y. 1 / 1- LI —)Vt ‘y 7 / Control box mechanism

1-331-44 1-61
1-59 1-29

116

1-40
1-651 1-50vi-w 1-74 I -

1-77
1-59

1-63--- 1-62
1-30

1-46
1 59 \J1-32 1-99- 1-591-29 -

1-62 1-31 fl 1-33 b
1-49.U j P 77 1-38 1-39 1-58-

1-51 1-71 1-57 I 1-41
1-43

1-

1-36

1-37
1-38

1-59
1-391-42

1-53 1-52

1
61i95916

8zN2i

1-12 1-16 1-i 1-17
114%

io 1-20

0

C

1-18

>8 / OPTION PARTS”

c
1-78 1-79 1-80

138-980-502

73

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



Y. 1 -‘ H LI —)17ic ‘y 7 X/ControI box mechanism

REFNO. CODE Q’TY NAMEOFPARTS Rr’.
1-99 S41278100 1 PROM98O’7 PROM 980 ASSY
1-99-1 S41280100 1 PROM98O-E PROM 980-E
1-99-1 S41281 100 1 PROM98O-F PROM 980-F
1-99-1 541279 100 1 PROM98O-C PROM 980-C

1-78
1-79
1-80

S4068900 1

540690000
540691000
540692000

15
18

“ 1-7 i

t -1’ 1 - 1

7I7- ?

-í - a DY

OPTION PARTS”
CONTROL PCB ASSY

FERRITE CORE
CORD
GROUND WIRE

138-980-502

74

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



AA1 / Attachment set

118-980-940

0

C

1-2-4 1-2-6 1-2-2 1-2-8

1

1-2-1-12

1-

1-1-4

1-1-3

1-1-9

1-1-1-17

1-1-1-16

1-1-15

1-1-16-c

0
1-i-i-li

1-1-14-1

1-1-18--------

1-i-il-i

1-1-12
1-1-1-4

-12

—1-1-20

75

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



AA1 i’P]/Attachment set

REF.NO. CODE QTY E1-’.”-i’ NAMEOFPARTS Rft’

1—1
1—1—1

1 jjI’t’Y[-(L.)

tI7L-—JR17’7

<L1-L4 14-30mm>
I I7 L--- I-iRS

<L5-L7 28-40mm>
1

2’J’7 tI-1’’7

i’-(2-- I-M2X4

)\‘) -f S L R

t-5 E1 ‘3X6

I t--IR-JL:

‘752-7 lj-)-I

3iZLj-’Y 1-3
‘752-

2 t”El4X10

1 ‘751-7-’7

2 -“7C5

1 ‘752--? L-J’—R

7’ti)1 I-5X12

<L1-L4 14-30mm>
1 ‘751-7T—LR-J

<L5-L7 28-40mm>
1 ‘751-77’—LR-J-B

‘t’7 4X5

.1h-i’ I-R

/\-i’ 2-’ H3.5X6

-1 1-

I’ F’7RL:L

I’ /L2

I’ 1-R’7 FAL

2--- 2.’M4

2iZLt’Y -4

- -t:t 2’

tt5* 7-3.18

-1’ ‘J’)L—i\—i’7

2-- 2--M4

2’.it’l 1-4

t’\El M4X6

t\El M3X4

-1’ 1-#’S)L

t\El2,6X6

-I’ JL-R—SB

;9-’-\’2’ H’--’4X1O

1 Z—1-)L’Lz1—4X8

I7L-’—[’U

+t5-’4X1O

7’2.38

EXCHANGE PARTS SET, L
L: PLATEASSY,R
WORK CLAMP SET, JR:

<L5-L7 28-40mm>
WORK CLAMP PLATE ASSY, JR ;B

<L1-L4 14-30mm>
CLAMP ARM, R-J

<L5-L7 28-40mm>
CLAMP ARM, R-J-B

NUT, 2 M4
WASHER, WAVE
WASHER, ;KNIFE SUPPORT
SCREW, FLAT SM3.18X4
T-TRIMMER LINK LEVERASSY, J
SHOULDER SCREW, M4
NUT, 2 M4
LINK FULCRUM PLATE ASSY
SCREW, PAN M4X6
SPRING, LTWIST
SPRING, RTWIST
SCREW, PAN M3X4
BUSH, ;TRTRIMMERARM
SCREW, PAN M2.6X6
THREAD TRIMMER LEVERARM, B
SCREW, BUTTON HEAD M4X1O
NEEDLE PIN, 4X8
PRESSER PLATE, U
SCREW, FLAT M4X1O
SCREW, SM2.38

<L1-L4 14-30mm>
WORK CLAMP PLATE ASSY, JR

2

2

SUPPORT PLATE, ;S-BLOCK
SCREW, BIND M2X4
NEEDLE PLATE, R L••
SCREW, FLAT M3X6
WORK CLAMP, R-J L
WASHER, BENDING 3.2
SUPPORT PIN, ;CLAMP
NUT, 3 M3
SHAFT HOLDER, ;CLAMP
SCREW, PAN M4X1O
FULCRUM SHAFT, ;CLAMP
RETAINING RING, EXTERNALC5
CLAMP LEVER, R
BOLT, SOCKET M5X12

1—1—1—1

1—1—1—1

1-1-1-1-1
1-1 - 1-1-2
1-1-1-2
1-1-1-3
1-1-1-4
1-1-1-5
1-1-1-6
1-1-1-7
1-1-1-8
1-1-1-9
1-1-1-10
1—1—1—11
1-1-1-12
1-1-1-13

1-1-1-14

1-1-1-14

1-1-1-15
1-1-1-16
1-1-1-17
1-1-2
1-1-3
1-1-4
1-1-5
1-1-6
1-1-7
1-1-8
1-1-9
1-1-10
1—1—1 1—1
1-1-12
1-1-13
1-1-14-1
1-1-15
1-1-16
1-1-17
1-1-18
1-1-19
1-1-20
1-1-21
1-1-22
1-1-23
1-1-24
1-1-25
1-1-26

537729101

S40828001

535316001
060020416

506696004

S35236000
S35235001
021300302
535238001
062401016
S35237001
048050142
535234201
018501236

S37695001

S40826001

014400532
S35347 100
060350616

5376601 01
021400202
S37654000
S37655101
141542001
537656001
S34881001
021400202
S37820001
062400616
537652001
537653001
062300416
S34906000
062260612
S37659001
S21716001
S37858000
S37700001
004401003
153787001

SET SCREW, SOCKET (CP) M4X5
CLOTH GUIDE, R
SCREW, BIND M3.5X6
MOVABLE KNIFE, R L÷
MOVABLE KNIFE, L L:•
THREAD HANDLER, L
MOVABLE KNIFE DRIVING CAM, H
SHOULDER SCREW, M4

2

2

2

2

2

118-980-940

2
2

76

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



AA1 / Attachment set

1-2-4 1-2-6 1-2-2 1-2-8

L19
1-2)) -

1-2-5-
7/

1-2-7----
1-2-10 1-2-1-10 1-2-1-8

--1-2-1-17 1
jrl-2-1-16 1-2-1-11

1-1-14-1

1-1-18—---

1-i-il-i

1-1-12

0

0

118-980-940

1-2-1-12

1-1-1-17

1-1-1-16

1-1-2

1-1-8

1-8

1-1-1-10

-1-1-6

1-1-1-4
1-1-1-12

77

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



AA1 . tIi/Attachmentset

1-2
1-2-1

1-2-1-1-1
1-2-1-1-2
1-2-1-2
1-2-1-3
1-2-1-4
1-2-1-5
1-2-1-6
1-2-1-7
1-2-1-8
1-2-1-9
1-2-1-10
1-2-1-1 1
1-2-1-12
1-2-1-13

1-2-1-15
1-2-1-16
1-2-1-17
1-2-2
1-2-3
1-2-4
1-2-5
1-2-6
1-2-7
1-2-8
1-2-9
1-2-10
1-3
1-4
1-5
1-6

535316001
060020416

506696004

535236000
535235001
021300302
S37712001
062401016
537711001
048050142
S35233201
018501236

014400532
535348100
060350616
S37714001
537713001
048050142
S3771 8000
018401032
505356000
S0880800 1
021660102
S377300 1

504557000

1 j-I-iH
/-1’-- VM2X4

I’ I) - [[

)3X6

I jIL-JL

t+Yc3.2

55-7-’f-tI E:.-’

3i.L-’y 1-3

5 - 7 ::‘ r

t’4X1O

.75-7
. rj

55:-7 L.-/’—L

?i)L’ -5X12

5 5 — 7 T — L\ L-J

7’t5i 4X5

I i -í F L

1- 9-’5 ‘i7C5

j; :‘ ;- •ti- : ‘

77ti)L’ -4X10

;j -YIA

I- ‘17

r) /\ — 3. L

/\:;-5 I’PLTlM

I\ — - —

REFNO. CODE QTY L—-í NAMEOFPARTS Rf’J

1-2-1-1

1-2-1-1

537730001

535310001

1 ‘7-—1-JL-:I5

<L1-L4 14-30mm>
1 I7L-—[-JL5

<L5-L7 28-40mm>
JtI7L— 1-L5.

1-2-1-14

1-2-1-14

537694001

540827001

<L1-L4 14-30mm>

L-• PLATE ASSY, L
WORK CLAMP PLATE SET, J L-

<L1-L4 14-30mm>
WORK CLAMP PLATE ASSY, JL

<15-1728-40mm>
WORK CLAMP PLATE ASSY, L

SUPPORT PLATE, ;S-BLOCK
SCREW, BIND M2X4
NEEDLE PLATE, L L
SCREW, FLAT M3X6
WORK CLAMP, L-J L
WASHER, BENDING 3.2
SUPPORT PIN, ;CLAMP
NUT, 3 M3
CLAMP SHAFT HOLDER
SCREW, PAN M4X1O
CLAMP FULCRUM SHAFT
RETAINING RING, EXTERNALC5
CLAMP LEVER, L
BOLT, SOCKET M5X12

<L1-L4 14-30mm>
CLAMP ARM, L-J

<15-L7 28-40mm>
CLAMP ARM, 1-i-B

SET SCREW, SOCKET (CP) M4X5
CLOTH GUIDE, 1
SCREW, BIND M3.5X6
FULCRUM BRACKET, ;AUX.CLAMP
FULCRUM SHAFT, ;AUX.CLAMP
RETAINING RING, EXTERNAL C5
AUXILIARY CLAMP ARM
BOLT, SOCKET M4X1O
BUTTON CLAMP, A
STOPPER SCREW
NUT, 1 SM3.18
SPRING, EXTENSION
HARNESS, L
BAND, ;PLT1M
HAMMER
HAMMER

2

2

2

2

2

2

<L5-17 28-40mm>

—f’ F3.5X6

--lj-I 5

t’J 1-1 -‘-J-318

--t1-IE i)\-i

118-980-940

78

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



Sp2. ±‘if— / DIFFERENT PARTS LIST

ii 8-980-Sp2

0

C

REF. NO. Li 14-18mm L2 18-22mm L3 22-26mm L4 26-30mm

1 S38572-00i S38573-001 S38574-00i S38575-O0i —

hI>’t2F- (Li) I>1yI- (L2) jjI’tiF- (L3) jji>ti1- (L4)

EXCHANGE PARTS SET, Li EXCHANGE PARTS SET. L2 EXCHANGE PARTS SET. L3 EXCHANGE PARTS SET. L4

i-i S38576-30i S38578-301 S38580-301 S38582-301

LiIL.’—jR L2ILi—R

Li PLATEASSY,R L2 PLATEASSY. R L3 PLATEASS R L4 PLATEASSY. R -

i-i-i S37756-40i S37727-401 S37733-40i S37757-401

-

Z—JRiy’j. i—JR2’p) ‘‘—JR3’) IL’—JR4’i’) -

WORK CLAMP PLATE SET, J Ri WORK CLAMP PLATE SET, J R2 WORK CLAMP PLATE SET, J R3 WORK CLAMP PLATE SET, J R4

1-1-1-2 S37644-10i S37646-iOi S37648-i01 S37650-lOi

I\’j4LiR /\‘J-i’L2R R’J-(L3R R’J4L4R

NEEDLE PLATE, R Li NEEDLE PLATE, R L2 NEEDLE PLATE, R L3 NEEDLE PLATE, R L4

1-1-1-4 S37754-OOi S37690-001 S37692-00i S37758-001

J1iI R-JL1 I *--‘ R-JL2 I*i R-JL3 I to-i R-JL4

WORK CLAMP, R-J Li WORK CLAMP, R-J L2 WORK CLAMP, R-J L3 WORK CLAMP, R-J L4 —

i-i -2 S37673-i Di S37674-i 01 S37675-i Di S37676-i 01

4 F’J/’ L1R -( I’\ L2R 4 I’JI\ L3R 4 j’I\ L4R

MOVABLE KNIFE, R Li MOVABLE KNIFE, R L2 MOVABLE KNIFE, R L3 MOVABLE KNIFE, R L4

1-1-3 S37669-i 01 S37670-lOi S37671-1 01 S37672-iOi

4 F)i\ L1L 4 I,’\ L2L 4 r),\ L3L 4 [).‘\ L4L

MOVABLE KNIFE, L Li MOVABLE KNIFE, L L2 MOVABLE KNIFE, L L3 MOVABLE KNIFE, L L4

1-1-4 S37665-000 S37666-000 S37667-000 S37668-000

4 Li 4 ItJ-p4 L2 4 L3 4 F1j-, L4

THREAD HANDLER, Li THREAD HANDLER, L2 THREAD HANDLER, L3 THREAD HANDLER, L4

1-1-5 S37661 -001 S37662-001 S37663-DOi S37664-O0 1

4 r),i\9 F)ht. Li 4 [ijb L2 4 /\ ijI. L3 4 Fn\’ jhb, L4

MOVABLE KNIFE DRIVING CAM, Li MOVABLE KNIFE DRIVING CAM, L2 MOVABLE KNIFE DRIVING CAM, L3 MOVABLE KNIFE DRIVING CAM, L4

1-2 S38577-20i S38579-20i S3858i-2D1 S38583-20i

L1L’—I L L211.’—l L L3L.’—l L L4’—F. L

Li PLATEASS’i L L2 PLATEASSY. L L3 PLATEASSY, L L4 PLATEASSY, L

1-2-i S3773i-30i S37728-301 S37735-30i S37732-30i

I/1.’—F. JL1 *b1IL’—I JL2 ‘,I’ I7L’—I- JL3 ‘)7 i7L.’—L JL4 ‘..“J2
r

WORK CLAMP PLATE SET JL1 WORK CLAMP PLATE SET. J L2 WORK CLAMP PLATE SET. J L3 WORK CLAMP PLATE SET. J L4

1-2-1-2 S37643-201 S37645-201 S37647-201 S37649-iOi

/\‘i49L1L i\’J-i’L2L I\’i4L3L ‘\U4L4L

NEEDLE PLATE, L Li NEEDLE PLATE, L L2 NEEDLE PLATE, L L3 NEEDLE PLATE, L L4

1-2-1-4 S37755-001 S37689-00 1 S3769 1 -001 S37759-00 1

I;itI L-JL1 jJi-’tti L-JL2 Iiii L-JL3 1itj-I L-JL4

WORK CLAMP, L-J Li WORK CLAMP. L-J L2 WORK CLAMP. L-J L3 WORK CLAMP. L-J L4

1-3 S37869-100 S3787i-iOO S37872-100 S37873-000

L2

HARNESS, Li HARNESS. L2 HARNESS, L3 HARNESS, L4

1-5 S37702-OOi S37704-OOi S37706-OOi S37708-001

i.’— S12 ii— S16 ii— S20 i’.’’— S24

HAMMER, Si2 HAMMER, S16 HAMMER, S20 HAMMER, S24

1-6 S37704-OOi S37706-OOi S37708-OOi S42053-OOi

i’i— Si6 i\>— S20 i’.’— S24 i>— S28

HAMMER, S16 HAMMER, S20 HAMMER, S24 HAMMER, S28

79

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



—

Sp2. / DIFFERENT PARTS LIST

REF. NO. L5 28-32mm L6 32-36mm L7 36-40mm

1 S41467-0O1 S41468-001 - S41469-OO1 - -—

hi’ ([5) (L6) hi> ([7)

EXCHANGE PARTS SET, L5 EXCHANGE PARTS SET, [6 EXCHANGE PARTS SET, L7

1-1 S41470-101 S41472-101 S41474-101

L5’—FR L6L’—[’R L7t,—R

[5 PLATE ASSY, R [6 PLATE ASSY, R L7 PLATE ASSY, R

1-1-1 S40830-101 S41489-101 S41491-l01

*‘IL’—L JR5’J’9 *I’—F- JR6V *IL’—I- JR7’.i)9
WORK CLAMP PLATE SET. J R5 WORK CLAMP PLATE SET. J R6j WORK CLAMP PLATE SET, J R7

1-1-1-2 S40822-001 S41479-001 L S41481-001______

/\‘J-c L5R R’J4 L6R ‘\‘J4 L7R

NEEDLE PLATE, R L5 NEEDLE PLATE, A L6 NEEDLE PLATE, R L7

1-1-1-4 S41 483-001 S41 485-001 S41 487-001

!tttIR-JL5 1*ltIR-JL6 JbIR-JL7

WORK CLAMP. R-J [5 WORK CLAMP. R-J [6 WORK CLAMP. R-J [7

1-1-2 S37674-101 S37675-101 S37676-101
4 fr’’\ L2R -( ‘)i\ L3R 4 ‘i\ L4R

-- MOVABLE KNIFE, R [2 MOVABLE KNIFE, A L3 MOVABLE KNIFE, R [4

1-1-3 S37670-101 S37671-101_______ S37672-101

4 FJ/\ L2L 4 F’/\ L3L 4 J)\ L4L

MOVABLE KNIFE, L [2 MOVABLE KNIFE, L [3 MOVABLE KNIFE, L L4

1-1-4 S37666-000 — S37667-000 S37668-000

4 tti [2 4 i-i L3 4 F-tti [4

THREAD HANDLER, [2 THREAD HANDLER, [3 THREAD HANDLER, [4

1-1-5 337662-001 S37663-001 S37664-001

4 )I\1 hI [2 4 [‘)jI [3 4 jF)\ rjjJ [4

MOVABLE KNIFE DRIVING CAM, L2 MOVABLE KNIFE DRIVING CAM. L3 MOVABLE KNIFE DRIVING CAM, L4

1-2 S41471-101 S41473-101 S41475-101
L5L’— L L6L’—[ L L7L’—[ L

[5 PLATE ASSY, L [6 PLATE ASS”i L [7 PLATE ASS’ L

1 -2-1 S40831-1 01 S41 490-101 S41 492-101

;j-iti:IL.’—I- JL5 I’L.’—I- JL6’i’. I’—F J[7’177

WORK CLAMP PLATE SET, J [5 WORK CLAMP PLATE SET, J L6 WORK CLAMP PLATE SET, J [7

1-2-1-2 S40823-00 1 S41 480-001 S41 482-00 1

“‘J-i’fl5L RU4L6L R’i4L7L
NEEDLE PLATE, L L5 NEEDLE PLATE, L L6 NEEDLE PLATE,LL7

1-2-1-4 S41 484-001 S41 486-001 S41 488-001
.J-’!i-i L.JL5 J-tti L-JL6 :jttti L-JL7

WORK CLAMP, L-J [5 WORK CLAMP, L-J [6 WORK CLAMP, L-J [7

1-3 S41 476-000 S41 477-000 S41 478-000
I\—ic [5 ‘jii\— [6 r7/\_ç [7
HARNESS. L5 HARNESS, L6 HARNESS. [7

1-5 S371 97-00 1 S371 99-00 1 S37201 -001
/\— 26 i’::’— 34

HAMMER, 26 HAMMER, 30 HAMMER. 34

1-6 S371 99-00 1 S37201 -001 S35093-00 1
I\Y?— 30 I\Y?— 34 I’’?— 38
HAMMER, 30 RAMMER. 34 HAMMER, 38

11 8-980-Sp2

80

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



AA2 / Attachment set

2-1-3

2-1-21

2-1-7

-2

2-1-14

2-1-18

2-i-i

52-1 -13

2-1-13-2

N

2-1-13-3

2-12

2-li

0

C

2-7 2-8
2-9-4 2-9-3

2-9-2

2-5

2-3

2-io-g——
2-10-8

2-1o-2---
10-5

2-10-3-i

2-ia-ia
2-ia-i

118-980-940

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



AA2 . / Attachment set

2 S38584001 1
2-1 S38585001 1
2-1-1 S37744001 1
2-1-2 S37717101
2-1-3 S34922101 1
2-1-4 021400202 1
2-1-5 144504001 2
2-1-6 154562001 1
2-1-7 155510001 1
2-1-8 551219001 1
2-1-9 S37749001 1
2-1-10 551220001 1
2-1-11 025040232 1
2-1-12 062401212
2-1-13 S37737001
2-1-13-1 S12150000 2
2-1-13-2 535351001 1
2-1-13-3 S37866000 1
2-1-14 535305001 1
2-1-15 048030342 2 7E3

2-1-16 S37738000 1
2-1-17 S37739000 1
2-1-18 537863000 1
2-1-19 537864000 1
2-1-20 512104000 2
2-1-21 S04557000 1
2-2 062400812 2
2-3 S37750001 1
2-4 062400812
2-5 537697001
2-6 062400812
2-7 537752001
2-8 S35326001
2-9 539109101
2-9-1 S37696101
2-9-2 541252000
2-9-3 159113001
2-9-4 535118001
2-10 539108001
2-10-1 S37726001
2-10-2 062301016
2-10-3 547512001
2-10-3-1 537720001
2-10-3-2 537721001
2-1 0-3-3 148407001
2-10-4 021300302
2-10-5 537724001
2-10-6 537725001
2-10-7 S47932001
2-10-8 537723001
2-10-9 105288001
2-10-10 060350616
2-11 S37693001
2-12 S06696004

REF.NO. CODE Q’TY --r NAMEOFPARTS RT’d

-7 ij I 7 1z > -7 (-2)

:‘‘) - -7 - -ti- I -7
F1I I) +)-i-7

9I’)--7-7.

7 --ic ‘M4

2Lt7 -4

1’ ‘t--t5

7 L--J’8

-c rj3-’) j

*:—-r )L’.’-f

i—-i’ i.’v-ci’

I:: -7 --
J rj7 4

1 t’\i4X12

1 ‘)—1OX15J7.

— .I)LM-5HL-4

I) f ri ‘ F
-7 L- 7. I:: .—

::i I) -7

EXCHANGE PARTS SET, -2
CYLINDER SUPPORT SET
CYLINDER SUPPORTASSY
AUX. CLAMP LINK ASSY
SHOULDER SCREW, M4
NUT, 2 M4
DISC, ;THREAD GUIDE
SPRING,B ;PRE-TENSION
TENSION NUT
TENSION RELEASE PLATE, ;GIMP
SPRING, TWIST
CO L LAR
WASHER, PLAIN M 4
SCREW, PAN M4X12
CYLINDER ASSY, 10X15i
TUBE ELBOW, M-5HL-4
CYLINDER ROD
CLEVIS PIN
ROD PIN, ;CYLINDER
RETAINING RING, E3
AIR TUBE, 4X2.5-20 L= 1350
AIR TUBE, 4X2.5-21 L= 1400
AIR TUBE, 4X2.5-3J L 100
AIRTUBE,4X2.5-4J L= 100
UNION,Y4
BAND, ;PLT1M
SCREW, PAN M4X8
TRTAKE-UPGUIDE,J ;GIMP
SCREW, PAN M4X8
THREAD GUIDE, i ;GIMP
SCREW, PAN M4X8
THROAT PLATE, 1.8-i
SCREW, M3.5
GIMP GUIDE ASSY, C-i
GIMP GUIDE, C-i
GIMP THREAD CLAMP PLATE, J
SHOULDER SCREW, SM3.18
TENSION SPRING
LEVER BRACKET ASSY, B
T-TRIMMER LEVER BRACKET, B
SCREW, PAN M3X1O
LOWER THREAD PRESSER ASSY, J
LOWER THREAD PRESSER
LOWER THREAD PRESSER BRACKET
DOWEL PIN, L
NUT, 3 M3
SCREW, SM2.38
SPRING, COMPRESSION
NUT, SM2.38-56
MOVABLE KNIFE, B ;UPPER
SCREW, SM2.38
SCREW, BIND M3.5X6
GUIDE PLATE, C
SCREW, FLAT M3X6

I 7— * — 7.4X2.5-20

17’— ;jt
— 7.4X2.5-21

I 7— * — 7.4X2.5-3J
I77_* — X4X2.5-4J

-I’PLTlM

t’\4X8

I- HJ7’-t-i’i

2 t’D4X8

1 ‘--1F-7-t-fJ

1 t’4X8

1 [-7L-’— -1.8-i

1 .‘$*.‘M3.5

1
1-7-t-rc-i

1 ---I-c-7—i

1 -i’3.18

1 i\’ii’
1 L-/’—F--(B’

1 #‘J-1—iB

1 t’\M3X1O

1 fF-tIi’

1 (*•-I

1 1--i-’-r
1 7--1>

1 3’3-t’J3

1 -‘.42.38

1 ---iiq’

1 t’2 -238-56

1 ?7fJJ’B

1 -‘2.38

1 i\-1.— F3.5X6

1 7L-—F-f9C

2 -‘3X6

118-980-940

82

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



>

I

> C-
)

CD

a
Fr

om
 th

e 
lib

ra
ry

 o
f: 

D
ia

m
on

d 
N

ee
dl

e 
C

or
p



AA3 I Attachment set

REF.NO. CODE QTY NAMEOFPARTS RM

1—1
1-2
1-3
1-4
1-5
1-6
1-7
1-8
1-9
1-10
1—11
1-12

1—1
1-2
1-3
1-4
1-5
1-6
1-7
1-8
1-9
1-10
1—11
1-12

1—1
1-2
1-3
1-4
1-5
1-6
1-7
1-8
1-9
1-10
i—li
1-12

1—1
1-2
1-3
1-4
1-5
1-6
1-7
1-8
1-9
1-10
1—il
1-12

118-980-940

538586001
537673101
S37669101
537665000
537661001
153787001
537644101
537643201
537754001
S37755001
S37869100
537702001
S3770400 1

538587001
S37674101
S37670101
S37666000
537662001
153787001
537646101
537645201
537690001
S3768900 1
S3787i 000
537704001
537706001

538588001
S37675101
S37671 101
537667000
537663001
153787001
S37648101
S37647i01
537692001
537691 001
S37872 100
537706001
537708001

538589001
537676101
S376721 01
537668000
S3766400 1
153787001
537650101
S37649101
S3775800 1
S3775900 1
S37873000
537708001
S42053001

<Li 14-18mm>

-i H’i/’L1R

1’ H niJ/\L1L

- I\Li

H/’ ALi

-‘ t ‘2.38

/\ I.) ‘ Li R

1\ I) ( Li L

I IR-J1j

I I[-J[

)\ — 7 —512

<L2 18-22mm>
7R—YL27

-1 H’J\L2R

1’ F’)J\L2L

- HJ\#L2

- H/\ HAL2

I )2.38

!\ I) - L2R

/\ I) - L2L

I -IR-JL2

51 I tiIL-JL2
rj / — 2 L2

I’ — 7— S16

/>? —S20

-1 F/\L3R

1’ F/\L3L

i HiL3

-c H/’7 H1iiLL3

I - ‘)218

)\ ‘J -1 L3R

)\ I.) -c L3L

- I tR-JL3

I IL-JL3

I’ ,-7 —S24

<L4 26-30mm>

-i F- 7/’L4R

-I’ VJ\L4L

i HR#L4

- h1/\7 AL4

i - ‘2.38

)\ I,) -f L4R

/\ ‘i 1’ L4L

I tiIR-JL4

I IL-JL4

-; ?J\—2L4

2

2

2

2

<L3 22-26mm>

<Li 14-18mm>
EXCHANGE PARTS ASSY, Li
MOVABLE KNIFE, R Li
MOVABLE KNIFE, L Li
THREAD HANDLER, Li
MOVABLE KNIFE DRIVING CAM, Li
SCREW, SM2.38
NEEDLE PLATE, R Li
NEEDLE PLATE, L Li
WORK CLAMP, R-J Li
WORK CLAMP, L-J Li
HARNESS, Li
HAMMER,Si2
HAMMER, 516

<L2 18-22mm>
EXCHANGE PARTS ASSY, L2
MOVABLE KNIFE, R L2
MOVABLE KNIFE, L L2
THREAD HANDLER, L2
MOVABLE KNIFE DRIVING CAM, L2
SCREW, SM2.38
NEEDLE PLATE, R L2
NEEDLE PLATE, L L2
WORK CLAMP, R-J L2
WORK CLAMP, L-i L2
HARNESS, L2
HAMMER,Si6
HAMMER, 520

<L3 22-26mm>
EXCHANGE PARTS ASSY, L3
MOVABLE KNIFE, R L3
MOVABLE KNIFE, L L3
THREAD HANDLER, L3
MOVABLE KNIFE DRIVING CAM, L3
SCREW, SM2.38
NEEDLE PLATE, R L3
NEEDLE PLATE, L L3
WORK CLAMP, R-J L3
WORK CLAMP, L-J L3
HARNESS, L3
HAMMER, S20
HAMMER, 524

<L4 26-30mm>
EXCHANGE PARTS ASSY, L4
MOVABLE KNIFE, R L4
MOVABLE KNIFE, L L4
THREAD HANDLER, L4
MOVABLE KNIFE DRIVING CAM, L4
SCREW, SM2.38
NEEDLE PLATE, R L4
NEEDLE PLATE, L L4
WORK CLAMP, R-J L4
WORK CLAMP, L-J L4
HARNESS, L4
HAMMER, S24
HAMMER, S28I\.—7—S28

84

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



AA4. flJ4 / Attachment set

11-1-1-4
1l-1-1-2

2-2

11-1-2-4
11-1-1-5 L

11--i-i

11-3

11-1-2-3 -

4—11-1-2-5 c11-1-2-1

118-980-940
85

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



98

0t760868L

L0EO0EL.0c---
LOO09ESESZ-L
[LO0SESESE---[

[00LSt’Et7S
L[OOLLt7Et7S

LOO9OLEVS
0E00E[O
0009ESES
L00SESES
LO00t7EVS
L000Lt’EIiSL-L--LL
LOOSOLEt7S
[OOVOLEVS-LL

0E00EI.0S--L-L.L
0009ESES
L00SESESE-l-L-L
L00[St’E17S
LOO6OI7Et7S[LL[
LOOEOLEt7S
0E00EL0S-L-L-LL
0009ESES
[00SESESE-[-I.-LL
L00017Et7S
LOO8OVEVS
[000LEt’S
[OOLOLEVS[-[4

a

ELAJE‘InN
EDNICN3‘i3HSVM
dI/WiJ‘Nid.fllOddflS

Mf-i‘VJIVdVdVi)
M171-N‘dLrIVi))NOM

Ml7i-l‘ASSVdJViJ)OM
E[/’JE‘InN

EDNIGN3S‘HSVM
dVJViD‘Nid.fliOddflS

MI-i‘VVdL’JViD
MV1-i‘dLl’JViD)OM

MV1-i‘ASSVdII’JVi))OM
Mi‘!3SdV’iViD)liOM

‘iassaidaqs!MJo>

E11JE‘IflN
EDNIGN3‘dHSVM
dL’JViD‘NidINOddflS

MI-1‘VfliVdLPiV1J
ME1-J‘dI/’JViD)INOM

MEi-‘ASSVdLfJViD)lIOM
E[PiE‘IflN

ZE9NIGN‘HSVM
dLrsJViD‘NidINOddflS

MI-i‘L1JiVdL(’JV1)
MEl-i‘dV’JVi))1OM

MEl-i‘ASSVdV\JViD)ldOM
MEl‘13SdVSJV1J)1iOM

<El‘assadaqsieo>

E6.-r’E

-:;‘4-4-6
M1-d7LL44

M1eJT44t

4M1-I4-/

E-1i-rKE

rE1 12

<:iT44L’44

M117—LC-Z44

M1-1I-4-fI-c

4M1-1i4-[/

M1I447

<l’th1(\’-lI4>

E6-r’EL
E4J 1L

<I44L<44

ME1-iI44/

4ME1-I44/

E6.-1-r7E

—I44L44

ME1-1I4-f/

4ME1-1I4-/

4Z1.ME1I4/

<ElIthi—l1(\—lI4>

0

(\ldSIVdiOtPsJVNAtOGQJONd]l

1-as1-UaWLpe1-1-V/tVV

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



N C-
)

C) CD U
)

U
)

0 CD Cl
)

(0 D C

C
C

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



7. I Accessories

5 L -r —

5 L 1 1’ 7 - 777 r

15 L 4 -‘ 77

7—)i-7 H
7 —)L75 B

I’. -U 75 2-5

l7ZLtY H5
2.7 —)L’i)L —tjIA

2.7 —)L)1’—3

3.L—7 H1\—h—73

yL--y H’—75—3

- HJ\.-75—-i’

3. 1— 7 F 77 7
3.7—)-z’7 HA

17L3-7 —5

t\15X14

t’\ M5X35

U-’5X14

L 5 -ti 5 5
;f; ) : — ‘24 -t. 71:7 H

L-ELl5X22

t-<EJ5X1O

1 F-17
1 iA*—2.h3-2#

7-/’UDOX5585 <#16>

7—i\ U D0X5587 <#14>

<-02, 7— — 2.

COTTON STAND ASSY, 3D
SPOOL STAND BASE
SPOOL MAT
SPOOL CUSHION
PIPE SCREW SET, A
WASHER, PLAIN 16
NUT, U 5/8-28
COLUMN PIPE, D
COLUMN JOINT
COLUMN PIPE W/CAP
COLUMN CAP
SPOOL & SCREW SET
SPOOL SHAFT, B
WASHER, SPRING 2-5
NUT, 1 MS
SPOOL HOLDER SUPPORT, A
SPOOL HOLDER, 3
THREAD HANGER ASSY, 3
THREAD HANGER, 3
THREAD HANGER BASE
THREAD BUSH
SPOOL SHAFT & SCREW SET, A
NUT, 1 M5
SCREW, PAN M5X14
SCREW, PAN M5X35
SCREW, PAN M5X14
WASHER, PLAIN S 5
HOLDER JOINT & SCREW SET
NUT, 1 M5
WOOD SCREW, ROUND M4.5X22
SCREW, PAN M5X1O
THREADER
AIR HOSE, W/CONNECTOR

<For -00, Upper thread trimmer>
NEEDLEASSY,DOX558(#16) <#16>

<For -01, Upper & lower thread trimmer>
NEEDLEASSY,DOX558(#14) <#14>

<For -02, Jeans specification>
NEEDLEASSY,DOX558(#18) <#18>

SCREW DRIVER, 3.4X70
SCREWDRIVER, 5.5X190
OILERASSY
P1 NCETTE
OIL TA N K
SOCKET WRENCH ASSY
GROUND WIRE

<For Export only>
BOLT, SOCKET M8X40
WASHER, SPRING 2-8
WASHER, PLAIN M 8
RUBBER CAP, 20.5

118-980-910

©4HI4 ‘)*1
© The details of included accessories are subject to change.

88

REF.NO. CODE QTY .- NAME OF PARTS RI\

r 5- +35
3.7—)V’Y H

3.7—11,57

/\7-71:7 HA

5t 75 16

675 5t7 HU5/8

iS A1\ 1’ 3D

3
3
3

3
3
3
3

3
3

4

2
2

4
4-1
4-2

4-3
4-4
4-4-1
4-4-2
4-5
4-6
4-7
4-7-1
4-8
4-8-1
4-8-2
4-8-3
4-9
4-10
4-11
4-1 1-1
4-1 1-2
4-1 1-3
4-12
4-12-1
4-12-2
4-12-3
4-12-4
4-12-5
4-13
4-13-1
4-13-2
4-13-3
5
6

7

7

7

8
9
18
19
20
21

502766209
S51 283001
150182000
551282001
S02775001
1 50206002
S38648001
156112003
150173003
S4064000 1
150174000
S21798001
150179002
028050246
021500106
150188009
S02779009
S02788009
502789009
150183000
142990001
S40641001
021 500106
062501406
062503506
062501406
026050136
S40 644001
021500106
031452206
062501006
S34915000
149796001

S351331 16

S35133114

S35133118

118837001
101572101
114483002
117466000
154702101
140342001

<#18>1 /‘‘JDOX558S

1 7773.4X7O

1 ‘‘775.5X19O

1 ‘J-f5—-5.
1 -‘1:7H
1 —5
1 7’r7HL--S

1 7—2.1:--

4 3-J)L’H8x4O

4 J-+3i7-2-8

4 5+3’jj-L58

4 iA-t-2o.s

30 S41216000

23 018084032
24 028080242
25 025080232
26 159150009

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



Sp3. 1±’iI3i— / DIFFERENT PARTS LIST

/Workclamp(F80-1-4,8114

S39931-001S3545

_____________________ ______________________

(R) S35454-101 S39930-001 S35198-001 S39932-001

<10—18mm > <18’—22mm1 > <22—26mmffl > <26—30mm1 >

-00

0 0 0

-01

S35453-001 S35200-101 S37679-001 S37677-lO1

S35452-001 S351 99-101 S37680-001 S37678-1 01

<26—38mm> <38mm> <50mm> <50mm>

0 0 0

__

/ Work clamp (F3-80-2-4, 81-2-4)

_____________________

(L) S37755-001 S37689-001 S37691 -001 S37759-001

(R) S37754-00 1 S37690-00 1 S37692-00 1 S37758-001

[1< 14—18mm> L2< 18’—22mm> L3<22’—26mmffl> L4<26—30mm >

-02

S41 484-001 S41 486-101 S41 488-001 S43408-001 S4341 0-001

S41 483-001 S41 485-101 S41 487-001 S43409-001 S4341 1-001

L5< 28—32mm> L6< 32--36mm> L7< 36—40mm> L3W<22—26mm> L4W<26—30mm>

o *

____

<rjrz. I’\’L-
/ For waist belt presser>

11 8-980-Sp2

89

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



Sp4. I DIFFERENT PARTS LISTS ACCESORIAS

(L) S35308-l 01 (L) S35307-1 01 (SL) S37683-l 01 (L-50) S37681 -101 (SL-50)

(R) S35309-1 01 (A) S35306-1 01 (SR) S37684-1 01 (R-50) S37682-1 01 (SR-50)

< 38mm > < 38mm > < 50mm > < 50mm >

-00

©: ©
H

©H L© © H©

W& / Needle plate (F3-80-2-2, 81-2j1

(L) S37643-201 (Li L) S37645-201 (L2L) S37647-1 01 (L3L) S37649-1 01 (L4L)

(R) S37644-1 01 (Li A) S37646-1 01 (L2R) S37648-1 01 (L3R) S37650-1 01(L4R)

L1< 14--’18mm > L2< 18—22mm > L3< 22---26mm > L4< 26—’30mm >

D°
S40823-001 (L5L) S41 480-001 (L6L) S41 482-001 (L7L)

S40822-001 (L5R) S41 479-001 (L6R) S41 481 -001 (L7R)

L5<28—32mm > L6<32—’36mm> L7<36—40mm >

I \ >
— 7213i1

i\—!t-L< (mm) 10 12 14 16
ii— S37211-001 S37210-001 S37209-001 S37208-001

-00 /\—f-j’Z(mm) 18 20 22 24
• F S37194-001 S35092-001 S37195-001 S37196-001

-01 I\>t?li(X (mm) 26 28 30 32
S37197-001 S37198-001 S37199-001 S37200-001

I\’?—---(X (mm) 34 36 38 50
#i3zi— I S37201-001 S37202-001 S35093-001 S35479-001

I\D/?—tt-1’X(mm) SlO S12 S14 S16
I&I— F S37701-001 S37702-001 S37703-001 S37704-001

‘\>—ii-i (mm) S18 S20 S22 S24
fI’— F S37705-001 S37706-001 S37707-001 S37708-001

11 8-980-Sp4

-f-& / Needle plate (F2-80-1-2, 81-1-2)

-02

/\>?—t’-4X (mm) S26
S37709-001

S28
S42053-00 1

90

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



0
U

)

C
o

0U
)

C
o

U
)

ASSC
o

C
oV

U
)

0C
o

U
)

C
o

U
)

ASS0U
)V

C

h
C

)

1

00NC”J
U

)
U

)
U

)

ASSC
o

C
oV

-J

000C
o

N
-

C
o

N
-

C
o

U
)

C
t’

0C
’)

C
o

U
)

C
o

U
)

ASS0L
f)V

U
)aU
)

0C
o

0
)

C
o

0C
o

U
)

C
o

U
)

ASSC
o

C
oV

/
r

/
0C

o

LI)
C

o
U

)

AS0LI)V
0C

o

L
I)

C
o

U
)

ASSC
o

C
oV

I

r
H

HCl)
-JCl)
HCEUHzuJIIuJUU0L

1

L0C/)

0
0

0
0

‘—
0

C
o

N
-

C
o

-
J
-
J

N
-

C
o

U
)

C
))

C
o

0
0

0
0

0

C\J
(0

N
-
J
-
J

N
-

C
o

U
)

U
)

0
0

0
0

-
0

—
LI)

(0
-
J
-
-
J

N
-

C
o

U
)

U
)

:LI

0C
o

U
)

C
o

U
)

0C
o

L
I)

C
o

U
)

A0U
)V

COCOIa)‘S

0dC
o

L
I)

C
o

U
)

ASC
o

C
oV

C
C

0thC
o

U
)

C
o

U
)

ASS0L
I)V

C
o

>C,,

a)1I

c’.J

(9
)

0
)

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



Wa.”7’)L.’/Warning labels

*J .;.h

A
;)fii

4 .

A;
R< trtfi&1;..

• M5.
‘ö EUi,.

.,1-i:-.

A CAUTION

4f4f.4:.4%llL

5’L’ / Warning labels Name of parts

Label, elec. shock 4 lang.

I!I1t.h11r!TL 1

Size(mm)

40 X 64

35 Xl 18

40 X 64

Code

S38353-1 01

S38352-1 01

S38350-0O1

Label, operation Eng. 52 X 84 S38349-00 1

/
A

Mark, injury
L=16
R=0.8

S36924-00 1

Label, arrow lox 30 S37058-00 1

7_7%_?—.
-- Label, grounding 12 S37060-001

118-980-050

92

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



I/INDEX

CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page

J80352001
Sal 524000
S01694001
501825001
502403001
502460001

502687201
S02766209
502775001
502779009
502788009
502789009
503327000
S04557000

505356000

S06696004

S07885000
S0880800i

510077100
Si0078001
S10079i0i
S1008i001
510082001
S 10243000

Si043900i

S 10546000
510856001

Si 1433000

511730100
S 11731000
511733000
511817000
512004000

512104000

512150000

T -3
Ui -31-1-1
Ri -1-22
W - 1-5
G -9
G -19
G -71
G -76
T -4
Z -4
Z -4-4
Z -4-10
Z -4-11
Z -4-11-1
T -9
V -5-4
V -44
W -2-12
Ui -38
AA1- 1-4
AA2- 2-1-21
F3 -95
AA1- 1-2-7
Fl -55
F2 -80-1-3
F2 -81-1-3
F3 - 80-2-3
F3 -81-2-3
AA1- 1-1-1-3
AA1- 1-2-1-3
AA2- 2-12
T -6
F3 -96
AA1- 1-2-8
G -69
G -80
G -81
G -49
G -67
V -23
V -28
B -68
M -8
V -6-i
V -1-3
V -2-2
V -5-3
Ui -9-3
Ui -31-1-2
V -36
V -51
V -48
Ui -36
G -18
G -72
G -75
Ui -32
Ui -57
AA2- 2-1-20
Ui -i-i
Ui -8-i
Ui -9-1
Ui -10-i

48
50
44
62
22
22
22
22
48
88
88
88
88
88
48
58
58
62
50
78
82
20
78
14
16
16
18
19
76
78
82
48
20
78
22
22
24
22
22
58
58
8
36
58
58
58
58
50
50
58
58
60
50
22
22
22
50
52
82
50
50
50
50

Si2i50000

Si3955000
Si7608009
Si7965001
S18707i29
S18707137
S2068i 000
S20682 102
S2069500i
S2069600i

S2069812i
S217i600i

S2i72800i
S2i 798001
S236i205i

523616101
S2365i001

S23798i 00
S23880000

S2784420i

S294i 0001
531568000
S32 109000
S32264009
533899000
534881001

S34883001
S34884000
534885001
S3488600i
S34887001
S34888101
S3488910i
S3489000i
S34891i0i
534892001
534893001
534894001
S3489500i
534896001
S3489700i
534898001
534899001
534900001
534901001
S34902001
S3490300i
534905101
534906000

Ui -50-i
AA2- 2-1-13-i
Ui -45
B -65-i
A -61
J -17
j -18
Q -22
Q -21
Q -54
Q -55
Q -70
Q -40
R2 -22
AA1- 1-1-22
A -17
Z -4-8
B -38
M -15
N -9
A -1-1-2
C -4
C -6
C -8
K -7
K -9
K -ii
V -16-2-1
U2 -42-3-1-5
U2 -42-3-1-5
G -53
G -61
G -4
G -79
V -16-i-i
A -91
A -78
Ri - 1-5
R2 -12
AA1- 1-1-12
Ri -1-12
Ri -1-38
Ri -i-34
Ri -1-33
Ri -1-32
Ri -1-30-3
Ri -1-30
Ri -1-30-i
Ri -1-30-2
Ri -1-30-4
Ri -1-28
Ri -1-27
Ri -1-25
Ri -1-23
Ri -1-21
Ri -i-19-i
Ri - 1-19
Ri -1-17
Ri -1-16
Ri -1-13
Ri -i-li
Ri -1-8
Ri -i-6

52
82
50
8
2

28
28
40
40
42
42
42
40
46
76
2

88
6

36
36
2
10
10
10
28
28
28
60
54
54
22
22
22
22
58
4
4

44
46
76
44
44
44
44
44
44
44
44
44
44
44
44
44
44
44
44
44
44
44
44
44
44
44

S34906000

S34910i0i
S349i 3001
534914001
S349 15000
S349i600i
534917001
S34918i0i
534922101

534923001
534924001
S34925i0i
S3492800i
S3493400i
534936001
S3493700i
534938101
534939001
534940001
534941001
534942001
S3494300 1
S34944i 01
S34945000
S3494600 1
S3494700i
S34948i 01
S34950 109
S34956209
534957001
S3496300 1
534964001
S3496 5001
S3496600 1

534967001
S34968000
S3496900i
534970001
534971001
S34972000
S34973000
S34974000
534979100
S34980000
534981000
S34982000
534983000
S34984000
S34985000
S34986000
S34995000
S3499600l
S3499700i
S34998001
S3499900i
S3500i 000
535002000

R2 -19
AA1- i-i-i9
Ri -1-4
Ri -1-3
Ri -i-i
z -5
Ui -10-4
Q -i-i
Q -1-2
Q -1-4
W -2-7
F3 -102
AA2- 2-1-3
Q -13
Q -26
Ui -1-2
Q -38
Q -52
Q -46-i
Q -46-2
Q -46-3
Q -48
Q -46-4
Q -46-5
Q -50
Q -46-7
Q -46
T -i
T -2
T -ii
Li -i
G -i
A -13
Fi -i
Fl -2
Fl -2-i
Fl -i-i
Q -1-3
W -2-8
Fl -3
Fl -6
Fl -12
Fl -14
Fl -13
P -43
P -42
P -41
P -38
P -34
P -33
P -32
P -31
P -30
P -29
P -28
P -27
P -15
P -13
P -11
P -9
P -7
P -3
P -2

0

0

46
76
44
44
44
88
50
40
40
40
62
20
82
40
40
50
40
42
40
40
40
40
40
40
40
40
40
48
48
48
30
22
2
i4
14
14
14
40
62
14
14
14
14
14
38
38
38
38
38
38
38
38
38
38
38
38
38
38
38
38
38
38
38

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



CODE REF.NO. Page CODE REF.NO. Page CODE REENO. Page

5351 27001
535128001
S35129001
535130001
535131001
535132101
535133014
535133016
535133018
535133114
535133116
S351331 18
535134001
535135001
535136001
535137001
535138001
535142001
535143001

S35144001
535148001
535152000
535153000

B -39
B -36
B -35-3
B -35-2
B -35-1
B -35
B -34
B -34
B -34
Z -7
Z -7
Z -7
B -32
B -30
B -29
B -28
B -26
B -25
D -24-1
Li -7-i
B -22
B -19
V -1-1
V -2-1

535003101
535004001
535005001
535007000
535010001
535011001
535012001
535013001
535014001
S350i 5001
S35016001
53501 7001
535018001

535019001
535020001
535021000
535022101
535023001
535024101
535025001
535026001
535027001
535028000
535029001
535030001
535032101

535033001
535034001
535035101
S35036101
535037001
535038001
535039000
535040000
535041000
535042000
535043001
535044001
S3504500i
535046000
535048101

535049001

535050001

S3505i001

S35052001
535053001
535054001
535055001
S3505600 1
535057001

S35058001
535059001
535060001
535061000
535062001

P -1
w-1
w -i-i
Li -2
Li -4
Li -10
Li -12
Li -16
Li -21
Li -14
Li -17
Li -19
Q -46-6
Li -20
Li -62
Li -22
Li -23
Li -24
Li -25
Li -26
Li -28
L2 -31-1
L2 -38-1
Li -34
Li -35
L2 -36-1
Li -42
Li -47
Li -52
Li -51
Li -50
Li -53
Li -54
Li -56
Li -58
Li -59
Li -61
Li -64
Li -66
Li -65
Li -67
Li -71
Li -73
L2 -75
L2 -75
L2 -76
L2 -76
L2 -79
L2 -79
L2 -80
L2 -80
L2 -86
Li -9
L2 -29-i
L2 -87
L2 -88
L2 -92
L2 -92
S -1
S -2
S -5
M -7
M -6

S35i54000 V -5-i
535159000 V -16-1

38
62
62
30
30
30
30
30
30
30
30
30
40
30
30
30
30
30
30
30
30
34
34
30
30
34
30
30
30
30
30
30
30
30
30
30
30
30
30
30
30
32
32
34
34
34
34
34
34
34
34
34
30
34
34
34
34
34
48
48
48
36
36

535063001
535064001
S3506500i

535066001
535067001
535068001
535069001
S35070i 01
535071001
535072101
535073001
535074201
535075201
S35076i 01
535077000
535078001

535079000
535080001
535081001
535082001
535083001
535084001
535085001
535086001
535087001
535088001
535089001
535090001
S3509i00i
535092001

535093001

535094301
S35097001
535098000
S35i00001
535101001
535102001
535104001
535106001
S35107001
535108001
S35i 10001
535112001
535113001
535114001
535116001
S351 17001
5351 i800i

535121000
535122000
535123000
535124000
535125000
535126001

M -1-2
M -1-3
M -2
N -8
M-i
M -i-i
N -5
N -2-3
N -2-2
N -2-i
N -2
N -1
H -1
H -1-i
H -1-2
H -1-3
B -41
H -1-4
H -45
H -1-5
H -2
H -5
H -6
H -13
H -15
H -8
H -ii
H -10
H -7
H -17
H -18
H -23
H -24-i
5p4- H-24-i
H -24-2
Sp2- 1-6
Sp4- H-24-2
H -25-i
H -25-2
H -25-4
H -47
H -51
H -52
H -54
J -13
J -10
j -5
J -1-2
J —i
B -66
B -63
B -60
B -59
B -54
Li -72
L2 -107
AA2- 2-9-4
B -46
B -45
B -44
B -43
B -42
B -40

36
36
36
36
36
36
36
36
36
36
36
36
26
26
26
26
6

26
26
26
26
26
26
26
26
26
26
26
26
26
26
26
26
90
26
80
90
26
26
26
26
26
26
26
28
28
28
28
28
8
8
8
8
8

32
34
82
6
6
6
6
6
6

6
6
6
6
6
6
6
6
6

88
88
88
6
6
6
6
6
6

10
30
6
6

58
58
58
58
58
58
58
58
58
14
16
16
14
22
22
22
22
22
22
22
22
22
22
22
22
22
22
58
22
24
22
22
22
22
24
24
24
24
24
89
89

535160000
S3516i 101
535162101
535164101
535165009
535166001
535167001
S351 68001
535169001
535171000
S35 172000
S35i73i0i
535174001
535176001
535177001
535178001
535179000
535180000
535181001
535182001
535183000
535184001

535185101
535186001
535187001
535188001
535189001
535190001
535191001
535192001
S35i93000
535194001
535195001
S35196i00
535197001

V -6
V -2
V -14-2
V -2-3
V -17-i
Fl -41
F2 -80-1-14
F2 -81-1-14
Fl -16
G -5
G -45
G -42
G -51
6 -2
6 -3
G -12
G -15
6 -li-i
G -ii
G -23
G -26
6 -27
G -73
V -1-2
G -55
G -96
G -16
G -63
G -70
6 -74
6 -84
6 -84-1
G -85
G -91
G -89
Sp3-F2-8i-i-4

S35i9800i So3-F2-80-i-4

94

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Pige
535199101
535200101
S35201 000
S35202000
S3520300 1
535204001
S35206201
S3520700 1
535211009
S3521 5001
535216001
S35217001
S35218001
535219001
S3522010i
535221001

535222001
535223101
S3522400 1
S35225000
535226001
535227009
535228009
535229000
535230009
S35231000
535232009
535233201

535234201

535235001

535236000

S35237001

535238001

Sp3 -F2-80-1 -4
Sp3 -F2-8i -1-4
A -40
A -81
A -23
A -76
A -69
A -67
A -66
A -59
A -57
A -55
A -47
A -44
A -41
A -38
A -70
A -37
A -34
A -26
A -15
A -11
A -8
A -9
A -7
A -5
A -3
A -2
F2 -81-1-12
F3 -81-2-12
AA1- 1-2-1-12
F2 -80-1-12
F3 -80-2-12
AA1- 1-1-1-12
S -10
F2 -80-1-6
F2 -81-1-6
F3 - 80-2-6
F3 -81-2-6
AA1- 1-1-1-6
AA1- 1-2-1-6
AA4- 11-1-1-3
AA4- 11-1-2-3
AA4- 1 1-2-1-3
AA4- 11-2-2-3
F2 -80-1-5
F2 -81-1-5
F3 - 80-2-5
F3 -81-2-5
AA1- 1-1-1-5
AA1- 1-2-1-5
AA4- 11-1-1-4
AA4- 11-1-2-4
AA4- 11-2-1-4
AA4- 11-2-2-4
F2 -80-1-10
F2 -81-1-10
F3 -80-2-10
AA1- 1-1-1-10
F2 -80-1-8
F2 -81-1-8
F3 - 80-2-8
AA1- 1-1-1-8

89
89
2
4
2
4
4
2
2
2
2
2
2
2
2
2
4
2
2
2
2
2
2
2
2
2
2
2
16
19
78
16
18
76
48
16
16
18
19
76
78
86
86
86
86
16
16
18
19
76
78
86
86
86
86
16
16
18
76
16
16
18
76

535239101 Fl -35 14
535240001 Fl -36 14
S35242009 C -12 10
535245001 C -7 10
535246001 C -5 10
535247001 C -3 10
535249001 C -16 10
S35250001 D -20 10
535251001 D -21 10
535252001 D -18 10
535255001 D -17 10
S35256001 D -15 10
535257000 D -12 10
535258001 D -10 10
535259001 D -6 10
S35260001 D -5 10
535262001 D -4 10
S35263101 D -2 10
S35264001 D -1 10
535265001 K -12-2 28
535267101 K -12-1-1 28
S35268101 K -12-1 28
535269101 K -12 28
535270001 K - 10 28
535272001 K -8 28
S35273001 K -4 28
S35274001 K -6 28
535275100 K -3 28
535276101 E -1-1 12
535277000 E -1-2 12
S35282000 E -1-5-2 12
535283001 E -1-5 12
535284101 E -11-1 12

E -23-1 12
535287001 E -23-4 12
535288101 E -23 12
535290001 E -11-4 12
535291101 E -ii 12
535296001 E -15 12
535297000 E -17 12
535298001 V -5-2 58
535299000 E -32 12
535300000 E -31 12
535302001 E -35 12
535303101 Fl -39 14
535304001 Fl -44 14
535305001 Fl -42 14

Ui -3 50
Ui -12 50
Ui -51 52
AA2-2-l-14 82

535306101 Sp4-F2-80-l-2 90
535307101 Sp4-F2-8i-l-2 90
535308101 F2 -81-1-2 16

5p4-F2-8i-i-2 90
535309101 F2 -80-1-2 16

Sp4-F2-80-i-2 90
535310001 F2 -81-1-1 16

F3 -81-2-1 19
AA1-i-2-i-l 78

535316001 F2 -80-1-1-i 16
F2 -81-i-i-i 16
F3 -80-2-1-i 18

535316001

S353i 7001
535318001
535319001
535321001

S3532200 1
535323001
535324001
S3532600 1

S3532700 1
535328001
535329001
535330001
535331101
S3533200i

535333001
S3533400 1
535335001
535337001
535338001
535339101
535340001
S3534600i
535347100

535348100

S35349i 01
S35350000
535351001

535352001
535353000
535360000
535361001
S35362001
S3536400 1
535365101
535366001
S35367000
535368000
535369000
535370000
535371000
535372000
535374000
S35375000
S35376000

F3 -81-2-1-i
AA 1- 1-1-1-1-1
AA 1-1-2-1 - i-i
F2 -81-1-i
F2 -80-1-1
F2 -80-1-1
Fl -53
Fl -75
Fl -54
Fl -56
Fl -57
F2 -80-1-17
F2 -81-1-17
F2 -81-1-20
F3 -80-2-17
F3 -81-2-17
Li -90
R2 -27
AA2- 2-8
Fl -62
Fl -67
F2 -81-1-18
F2 -80-1-18
B -17
B -15
D -22
B -14
B -13
B -12
B -8
B -10
B -2
B -7
B -l
F2 -80-1-16
F3 -80-2-16
AA1- 1-1-1-16
F2 -81-1-16
F3 -81-2-16
AA1- 1-2-1-16
Ui -l
Ui -7
Ui -1-3
Ui -10-3
Ui -50-2
AA2- 2-1-13-2
Ui -10
Ui -9
Ui -14
S -7
S -8
S -12
L2 -81
L2 -84
Ui -17
Ui -18
Ui -19
Ui -20
Ul -21
Ul -22
Ui -24
Ui -25
Ui -26

C

C

19
76
78
16
16
16
14
14
14
i4
i4
16
16
16
18
19
32
46
82
14
14
16
16
6
6
iO
6
6
6
6
6
6
6
6
16
18
76
16
19
78
50
50
50
50
52
82
50
50
5D
48
48
48
34
34
50
50
50
50
50
50
50
50
50

95

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



CODE REF.NO. Page CODE REF.NO. Page

Ui
Ui
U2
U2
U2
U2
U2
U2
Ui
Ui
Ui
Ui
V

- 27
- 28
- 42-5
- 42-6
- 42-1-2
- 42-1-1
- 42-1
- 42-1-3
- 9-2
- 10-2
- 29
- 30
- 35

CODE REF.NO. Pcje

Sp5- H-34-2
Sp5- H-34-i
Li
Li
Li
Li
Ui
U2
U2
U2
Ui
Q
Fl
Q

V
V
E
H

- 45
- 46-i
- 48
- 49-i
-15
- 42-1-4
- 42-i-S
-42-1-6
- 14-1
- 46-9
-5
- 57-1
- i-i

-5
- 1-5-i
- 34-i

535377100
535378100
535379100
535380100
535382000
535386000
535389001
535395000
535396000
S35397000
535398100
535399100
535405000
535408101
5354091 Oi
535410001
535411001
535412101
S354i3101
535417000
535423000
535424000
535425001
535426000
535428001
535429001
535430001
535431001
53543310i
535434001
535435000
535436i0i

S35437i0i

535438101
535439101
535452001

535453001

535454101
S35455i01
535456001
535457001
535458001
S35460000
535466001
535471001
535472101
535473301
535474401
535475401
535476401
53547840 i
535479001

535480101
53548i 101
535482101
535483101
535484001
535491001

50
50
54
54
54
54
54
54
50
50
50
50
58
91
91
30
30
30
30
50
54
54
54
50
40
14
40
28
58
58
12
26
91
26
91
91
91
16
89
16
89
89
89
14
14
14
50
40
34
34
26
16
16
16
16
26
90
91
91
91
91
72
72

535492001
535493001
535494001
535495001
S3549600 1
535497001
S35498001
S3549900 1
S3550000i
535501001
S3550200i
S3550300i
535504001
535505001
535506001
535507001
S35845001
S3584700 1
S3584800 1
S3584900i
535850001
535851001
535852001
S3585300i
535854001
535859001
535860001
535861001
S3586200i
S3586400 1
535865001
535866001
S3586800 1

535876001
535877001
535883001
535884001
535885001
535887001
535888001
535889001
53589000i
S3589100i
535892001
53589300 i
535894001
535895001

535896001
S3589700i
535898001
S3589900i
S35909000
535911101
535912001
535913001
S359i4001
53591 5001
53591 600i
535917001
535918001
S3591900i

Y
Y
Y
Y
Y
Y
Y
Y
Y
Y
Y
Y
Y
Y
Y
Y
Y
Y
Y
Y
Y
Y
Y
Y
Y
Y
Y
Y
Y
Y
Y
Y
Y
Y
Y
Y
Y
Y
Y
Y
Y
Y
Y
Y
Y
Y
Y
Y
Y
Y
Y
Y
Y
Ui
B
Q
X2
X2
X2
X2
X2
X2
X2

- 1-29
- 1-30
- 1-31
- 1-32
- i-33
- i-34
- 1-35
- i-36
- i-37
- 1-38
- 1-39
- 1-40
- 1-41
- 1-42
- 1-43
- 1-44
- 1-71
- 1-46
- 1-47
- 1-48
- 1-49
- i-SO
- 1-51
- 1-52
- 1-53
- 1-57
- 1-59
- 1-60
- 1-61
- 1-63
- 1-21
- 1-20
- 1-62
- 1-66
- 1-64
- 1-65
- 1-6
- 1-7
- 1-8
- 1-14
- 1-9
- 1-10
— 1—li
- i-12
- 1-13
- 1-74
- 1-75
- i-is
- 1-58
- 1-16
- 1-17
- 1-18
- 1-19
-16
- 35-5
- 59
- i-i
- 1-2
- 1-3
- 1-4
- i-s
- 1-6
- 1-7

72
72
72
72
72
72
72
72
72
72
72
72
72
72
72
72
72
72
72
72
72
72
72
72
72
72
72
72
72
72
72
72
72
72
72
72
72
72
72
72
72
72
72
72
72
72
72
72
72
72
72
72
72
50
6

42
64
64
64
64
64
64
64

535919001

535920001
535921001
535922001
535923001
S35924001
535925001
S35926001
535927001
535930001
535931001
S3S932001
535933001
S35934001
535935001
535936001

535937001
535938001
535939001
S3594000i
535941001
S3594200i
535943001
S3594400i
535945001
S35946001
535947001
535948001
535949001
535950001
535951001
535952001
535953001
535954001
535955001
535956001
535957001
S35958001
535959001
S35960001
535961001
535962001
535963001
53596400 i
535965001
535970001
535971001
535972001
535973001
535974001

535975001
535976001
535977001
535978001
535979001
535980001
S35981001
535982001
535983001
535985001

X2 -1-10
X2 -1-102
X2 -1-8
X2 -1-13
X2 -1-14
X2 -1-15
X2 -1-16
X2 -1-17
X2 -1-18
X2 -1-19
X2 -1-20
X2 - 1-21
Spi -90
Spi -90
X2 -1-22
X2 -1-23
X2 -1-24
X2 -1-54
X2 -1-25
X2 -1-26
X2 -1-27
X2 -1-28
X2 -1-29
X2 -1-30
X2 -i-3i
X2 -1-32
X2 - 1-33
X2 -1-34
X2 - 1-35
X2 -i-36
X2 -1-37
X2 -1-38
X2 -1-39
X2 -i-39
X2 -1-40
X2 -1-41
X2 -1-43
X2 -1-44
X2 -1-45
X2 -1-46
X2 -1-47
X2 -1-48
X2 -1-49
X2 -1-51
X2 -1-52
X2 -1-53
X2 -1-55
X2 -1-62
X2 -1-64
X2 - 1-66
X2 -1-67
X2 -1-68
X2 -1-79
X2 -1-70
X2 -i-71
X2 -1-72
X2 -1-76
X2 - 1-77
X2 -1-78
X2 -1-80
X2 -1-81
X2 -1-82
X2 -1-190

6’l
66
64
64
64
64
64
64
64
64
64
64
68
68
64
64
64
66
64
64
64
64
64
64
64
64
64
64
64
64
64
64
66
66
66
66
66
66
66
66
66
66
66
66
66
66
66
66
66
66
66
66
66
66
66
66
66
66
66
66
66
66
66

SpS- H-34-i
H -34-2
SpS- H-34-2
SpS- H-34-1
SpS- H-34-2
F2 -80-1-4
Sp3 -F2-80-l-4
F2 -81-1-4
Sp3-F2-81-1-4
Sp3 - F2-80- 1-4
Sp3-F2-81-i-4
Fl -72
Fl -73
Fl -74
Ui -44
Q -30
L2 -46-2
L2 - 49-2
H -25
F2 -80-1
F2 -81-i
F2 -81-1
F2 -80-i
H -24-3
Sp4- H-24-3
Sp5- H-34-2
Sp5- H-34-1
SpS- H-34-2
Sp5- H-34-l
Y -1
Y -1-28

96

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



-_

CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page

Spi - 91
X2 -1-92
X2 -1-93
X2 -1-103
X2 -1-104
X2 -1-149
X2 -1-150
X2 -1-161
X2 -1-163
X2 -1-165
X2 -1-166
X2 -1-167
X2 -1-166-1
X2 -1-166-2
X2 -1-166-3
X2 -1-180
X2 - 1
X2 -1-42
X2 -1-91
X2 - 1
X2 - 1-30
X2 -1-32
Spi -00206
Spi -91
Spi -00207
Fl -58
Spl -00208
Spi -00203
Spl-91
Spl -00204
V -37
V -38
Spl -00205

S35985001
S3598600 1
S35987001
S3598900 1
535990001
S36321001
536322001
536323001
S3632400 1
536325001
S3632600 1
S36327001
536328001
536329001
536330001
S36332001
536333001
536334001
536336001
S36337001
S3633800 1
S3633900 1
536341101
536343001
S36344101
S36345000
536346101
S363471 01
S3634900 1
536350101
536381000
536382000
536512101
S3665 1009
536652000
536659001
S36660101
536681000
536682000
536884001
536885001
S3688600 1
S3692400 1
S370 57001
S3705800 1
S3706000 1
537084001
S3708500 1
537173000
537194001
S37l95001
S37196001
537197001

S37198001
537199001

S37200001
S3720l 001

S37202001

68
66
66
66
66
66
66
66
66
66
66
66
66
66
66
66
64
66
66
64
64
64
68
68
68
14
68
68
68
68
58
58
68
60
60
32
30
58
58
72
62
62
92
60
92
92
4
4

38
90
90
90
80
90
90
80
80
90
90
80
80
90
90

537208001 Sp4-H-24-7 90
537209001 Sp4-H-24-6 90
S37210001 5p4-H-24-5 90
S3721100l Sp4-H-24-4 90
537432001 B -23 6

D -24 10
Li -7 30

537643201 F3 -81-2-2 19
AA3-l-7 84
Sp2-1-2-1-2 79
Sp4-F3-81-2-2 90

537644101 F3 -80-2-2 18
AA3-1-6 84
Sp2-l-l-l-2 79
Sp4-F3-80-2-2 90

S37645201 F3 -81-2-2 19
AA3- 1-7 84
Sp2-l-2-l-2 79
Sp4-F3-81-2-2 90

S37646101 F3 -80-2-2 18
AA3- 1-6 84
Sp2-l-1-1-2 79
5p4-F3-80-2-2 90

537647101 F3 -81-2-2 19
AA3- 1-7 84
Sp2-l-2-l-2 79
Sp4-F3-81-2-2 90

S37648101 F3 -80-2-2 18
AA3- 1-6 84
Sp2-1-1-l-2 79
Sp4-F3-80-2-2 90

537649101 F3 -81-2-2 19
AA3- 1-7 84
Sp2-l-2-1-2 79
5p4-F3-81-2-2 90

S37650101 F3 -80-2-2 18
AA3- 1-6 84
Sp2-l-l-1-2 79
Sp4-F3-80-2-2 90

537652001 R2 -16 46
AA1- 1-1-16 76

537653001 R2 -17 46
AA1- 1-1-17 76

537654000 R2 -8 46
AA1-1-1-8 76

537655101 R2 -9 46
AA1-l-l-9 76

S37656001 R2 -11 46
AA1- 1-1-1 1-1 76

S37659001 R2 -21 46
AA1- 1-1-21 76

537660101 R2 -6 46
AA1-1-1-6 76

537661001 R2 -5 46
AA3- 1-4 84
Sp2-l-l-5 79

S37662001 R2 -5 46
AA3- 1-4 84
Sp2-l-l-5 79
Sp2-l-l-5 80

537663001 R2 -5 46
AA3-1-4 84
Sp2-1-i-5 79

V
V
Ll
Li
V
V
Y
xl
xi

- 17-2
- 16-2
- 95
- 43
- 39
- 40
- 1-76
- 1-191-1
- 1-191-2

537663001
S3766400 1

S37665000

537666000

537667000

537668000

537669101

5376701 01

537671101

S376721 01

S37673101

537674101

S37675101

537676101

S37677101
537678101
537679001

537680001

537681101
537682101
537683101

537684101

537689001

Sp2- 1-1-5
R2 -5
AA3- 1-4
Sp2- 1-1-5
Sp2- 1-1-5
R2 -4
AA3- 1-3
Sp2- 1-1-4
R2 -4
AA3- 1-3
Sp2- 1-1-4
Sp2- 1-1-4
R2 -4
AA3- 1-3
Sp2- 1-1-4
Sp2- 1-1-4
R2 -4
AA3- 1-3
Sp2- 1-1-4
Sp2- 1-1-4
R2 -3
AA3- 1-2
Sp2- 1-1-3
R2 -3
AA3- 1-2
Sp2- 1-1-3
Sp2- 1-1-3
R2 -3
AA3- 1-2
Sp2- 1-1-3
Sp2- 1-1-3
R2 -3
AA3- 1-2
Sp2- 1-1-3
Sp2- 1-1-3
R2 -2
AA3- 1-1
Sp2- 1-1-2
R2 -2
AA3- 1-1
Sp2- 1-1-2
Sp2- 1-1-2
R2 -2
AA3- 1-1
Sp2- 1-1-2
Sp2- 1-1-2
R2 -2
AA3- 1-i
Sp2- 1-1-2
Sp2- 1-1-2
5p3-F2-81-l-4
Sp3 - F2-80- 1-4
F2 -81-1-4
Sp3 -F2-81 -1-4
F2 -80-1-4
Sp3 -F2-80-i -4
5p4-F2-81-1-2
Sp4-F2-80-l-2
F2 -81-1-2
Sp4-F2-81-1-2
F2 -80-1-2
Sp4 -F2-80-1 -2
F3 -81-2-4

0

0

80
46
84
79
80
46
84
79
46
84
79
80
46
84
79
80
46
84
79
80
46
84
79
46
84
79
80
46
84
79
80
46
84
79
80
46
84
79
46
84
79
80
46
84
79
80
46
84
79
80
89
89
16
89
16
89
90
90
16
90
16
90
19

Wa
V -45
Wa
Wa
A -93
A -93-1
P -46
Sp4- H-24-8
Sp4- H-24-9
Sp4- H-24-l0
Sp2- 1-5
Sp4- H-24-l 1
Sp4- H-24-12
Sp2- 1-5
Sp2- 1-6
Sp4- H-24-l3
5p4- H-24-i4
Sp2- 1-5
Sp2- 1-6
Sp4- H-24-15
Sp4- H-24-16

97

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



CODE REFNO. Page CODE REF.NO. Page CODE REF.NO. Page

537689001

537690001

537691001

537692001

S37693001

537694001

S37695001

537696101

537697001

537698000
537699000
537700001

537701001
537702001

S37703001
537704001

537705001
537706001

537707001
537708001

537709001
537711001

537712001

53771 3001

537714001

537717101

537718000

AA3- 1-9
Sp2- 1-2-1-4
Sp3-F3-81-2-4
1=3 - 80-2-4
AA3- 1-8
Sp2- 1-1-1-4
Sp3 -F3-80-2-4
F3 -81-2-4
AA3- 1-9
5p2- 1-2-1-4
Sp3 -F3-81 -2-4
F3 - 80-2-4
AA3- 1-8
Sp2- 1-1-1-4
Sp3 -F3-80-2-4
F3 -75
AA2- 2-11
F3 -81-2-14
AA1- 1-2-1-14
F3 -80-2-14
AA1- 1-1-1-14
[2 - 29-2
AA2- 2-9-1
Q -57-2
AA2- 2-5
R2 -26-1
R2 -26-2
R2 -24
AA1- 1-1-24
Sp4-H-24-i7
AA3- 1-1 1
Sp2- 1-5
Sp4- H-24-18
Sp4- H-24-i9
AA3- 1-11
AA3- 1-12
Sp2- 1-5
Sp2- 1-6
Sp4- H-24-20
Sp4- H-24-21
AA3- 1-1 1
AA3- 1-12
5p2- 1-5
5p2- 1-6
Sp4- H-24-22
5p4- H-24-23
AA3- 1-11
AA3- 1-12
Sp2- 1-5
Sp2- 1-6
Sp4- H-24-24
Sp4- H-24-25
F3 -81-2-10
AA1- 1-2-1-10
F3 -81-2-8
AA1- 1-2-1-8
F3 -91
AA1- 1-2-3
F3 -90
AA1- 1-2-2
F3 -101
AA2- 2-1-2
F3 -93

84
79
89
18
84
79
89
19
84
79
89
18
84
79
89
20
82
19
78
18
76
34
82
42
82
46
46
46
76
90
84
79
90
90
84
84
79
79
90
90
84
84
79
79
90
90
84
84
79
79
90
90
19
78
19
78
20
78
20
78
20
82
20

537718000
537720001

S37721001

537723001

537724001

537725001

S3772 6001

S3772740 1

S3772830 1

537729101

537730001

S37731301

S37732301

537733401

537735301

537737001

S37738000

S37739000

537744001

537749001

537750001

537752001

S3775300 1

537754001

537755001

S3775640 1

S3775740 1

537758001

S377 59001

AA1- 1-2-5
L2 -115-2
AA2- 2-10-3-1
L2 -115-1
AA2- 2-10-3-2
L2 - 36-2
AA2- 2-10-8
Li -103
AA2- 2-10-5
L2 -104-1
AA2- 2-10-6
L2 -31-2
AA2- 2-10-1
F3 - 80-2
Sp2- 1-1-1
F3 -81-2
Sp2- 1-2-1
F3 - 80-2-1
AA1- i-i-i-i
F3 -81-2-1
AA1- 1-2-1-1
F3 -81-2
Sp2- 1-2-1
F3 -81-2
Sp2- 1-2-1
F3 - 80-2
Sp2- 1-1-1
F3 -81-2
Sp2- 1-2-i
Ui -50
AA2- 2-1-13
Ui -53
AA2- 2-1-16
Ui -54
AA2-2-1-17
F3 -99
AA2- 2-1-i
Q -64
AA2- 2-1-9
Q -68
AA2- 2-3
L2 -89-i
AA2- 2-7
F3 -98
AA1- 1-2-10
F3 - 80-2-4
AA3- 1-8
Sp2- 1-1-1-4
5p3 -F3-80-2-4
F3 -81-2-4
AA3- 1-9
Sp2- 1-2-1-4
Sp3 -F3-8 1-2-4
1=3 - 80-2
Sp2- i-i-i
F3 - 80-2
Sp2- 1-1-1
F3 - 80-2-4
AA3 -1-8
Sp2- 1-1-1-4
Sp3 -F3-80-2-4
F3 -81-2-4
AA3 -1-9

78
34
82
34
82
34
82
32
82
34
82
34
82
18
79
19
79
18
76
19
78
19
79
19
79
18
79
19
79
52
82
52
82
52
82
20
82
42
82
42
82
34
82
20
78
18
84
79
89
19
84
79
89
18
79
18
79
18
84
79
89
19
84

537759001

537820001

537858000

537863000

537864000

537866000

537869100

537870000
S3787i000

537872100

S37873000

S378741 01
538335000
S38349001
S383 50001
S38352i01

S38353i01
S3857200 1
538573001
538574001
S3857500 1
538576301
538577201
S38578301
538579201
S38580301
S3858i 201
538582301
538583201
538584001
538585001
538586001
538587001
538588001
538589001
S3864800 1
539108001
539109101
S39909001
S3991 0001
539911001
539912001
539913001
539914001
S39915000
539929001
539930001

Sp2- 1-2-1-4
Sp3 - F3-8 1-2-4
R2 -14
AA1- 1-1-14-i
Ri -1-10
R2 -23
AA1- 1-1-23
Ui -55
AA2- 2-1-18
Ui -56
AA2- 2-1-19
Ui -50-3
AA2- 2-1-13-3
AA3- 1-10
Sp2- 1-3
SpS- V-43
F3 -104
AA3- 1-10
Sp2- 1-3
Sp5-V-43
AA3- 1-10
Sp2- 1-3
Sp5- V-43
AA3- 1-10
Sp2- 1-3
Sp5-V-43
Q -i
F2 -81-1-19
Wa
Wa
Y -1-77
Wa
Wa
Sp2- 1
Sp2- 1
Sp2- 1
Sp2- 1
Sp2- 1-1
Sp2- 1-2
Sp2- i-i
Sp2- 1-2
Sp2- 1-i
5p2- 1-2
Sp2- 1-1
Sp2- 1-2
AA2- 2
AA2- 2-1
AA3- 1
AA3- 1
AA3- 1
AA3- 1
Z -4-4-2
AA2-2-10
AA2- 2-9
W -2
W -2-4
W -2-5
W -2-6
W -2-i
W -2-2
W -2-3

Sp3 -F2-8i -1-4
Sp3- F2-80- 1-4

79
89
46
76
44
46
76
52
82
52
82
52
82
84
79
91
20
84
79
91
84
79
91
84
79
91
40
16
92
92
72
92
92
79
79
79
79
79
79
79
79
79
79
79
79
82
82
84
84
84
84
88
82
82
62
62
62
62
62
62
62
89
89

98

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
S3993 1001
539932001
540622000
540628000
540629000
540630000
540640001
540641001
S4064400 1
S40676000
540677000
540689001
540690000
540691000
540692000
S40764000
540822001

540823001

540826001

540827001

540828001

540830101

540831101

541216000
S41251001
S41 252000

541278100
541279100
541280100
541281100
S41310001
541467001
541468001
S41 469001
541470101
541471101
541472101
S41473101
541474101
541475101
541476000

541477000

541478000

541479001

541480001

541481001

Sp3-F2-81-i-4 89
Sp3-F2-80-1-4 89
V -47 60
U2 - 42-1-1-1 54
U2 -42-1-1-2 54
U2 -42-1-1-3 54
Z -4-7 88
Z -4-12 88
Z -4-13 88
Ui -59 50
Ui -58 50
Y -i 74
Y -1-78 74
Y -1-79 74
Y -1-80 74
V -46 60
F3 - 80-2-2 18
Sp2-l-i-l-2 80
5p4-F3-80-2-2 90
F3 -81-2-2 19
Sp2-1-2-1-2 80
Sp4-F3-81-2-2 90
F3 -80-2-14 18
AA1- 1-1-1-14 76
F3 -81-2-14 19
AA1-i-2-i-i4 78
F3 -80-2-i 18
AA1- i-i-i-i 76
F3 -80-2 18
Sp2- 1-i-i 80
F3 -81-2 19
Sp2- 1-2-i 80
Z -30 88
B -69 8
L2 -106 34
AA2- 2-9-2 82
Y -1-99 74
Y -1-99-i 74
Y -1-99-i 74
Y -1-99-i 74
B -52 6
Sp2-1 80
Sp2-l 80
Sp2- 1 80
Sp2-l-i 80
Sp2- 1-2 80
Sp2- i-i 80
Sp2- 1-2 80
Sp2-i-1 80
Sp2- 1-2 80
Sp2-i-3 80
Sp5-V-43 91
Sp2-l-3 80
Sp5-V-43 91
Sp2-l-3 80
Sp5-V-43 91
F3 - 80-2-2 18
Sp2-l-i-i-2 80
Sp4-F3-80-2-2 90
F3 -81-2-2 19
Sp2-l-2-i-2 80
Sp4-F3-81-2-2 90
F3 - 80-2-2 18

S4i48i00i

S41482001

541483001

541484001

S4i485001

541486001

541487001

S4i48800i

541489101

S4149010i

S4149i 101

541492101

542053001

543375000
S4337600i
543408001

S43409001

543410001

543411001

S43450001

543451001

543683001

543701001
543702001
S4370300 1
S43 704001
543705001
543706001
S4371000i
S4371 1000
S4372300 1
543724001
S43880000
544204000
544213001

Sp2- 1-1-1-2
Sp4 -F3-80-2-2
F3 -81-2-2
Sp2- 1-2-1-2
Sp4 -F3-8i -2-2
F3 - 80-2-4
Sp2- 1-1-1-4
Sp3 -F 3-80-2-4
F3 -81-2-4
Sp2- 1-2-1-4
Sp3 -F3-8i -2-4
F3 - 80-2-4
Sp2- 1-1-1-4
Sp3 -F3-80-2-4
F3 -81-2-4
Sp2- 1-2-1-4
Sp3 -F3-8i -2-4
F3 - 80-2-4
Sp2- 1-1-1-4
Sp3 -F3-80-2-4
F3 -81-2-4
Sp2- 1-2-1-4
Sp3 -F3-81-2-4
F3 - 80-2
Sp2- 1-1-i
F3 -81-2
Sp2- 1-2-i
F3 - 80-2
Sp2- i-i-i
F3 -81-2
Sp2- 1-2-i
AA3- 1-12
Sp2- 1-6
Sp4- H-24-26
H -58
K -18
AA4- li-i-i-i
Sp3 -F3-81 -2-4
AA4- 11-1-2-i
5p3 -F3-80-2-4
AA4- 11-2-1-1
Sp3 -F3-8 1-2-4
AA4- 11-2-2-i
Sp3 -F3-80-2-4
AA4- 11-1-1-2
AA4- 11-2-1-2
AA4- 11-1-2-2
AA4- 11-2-2-2
U2 -42-3-1-2
U2 -42-3-1-2
AA4- il-i
AA4- li-i-i
AA4- 11-1-2
AA4- 11-2
AA4- 11-2-i
AA4- 11-2-2
C -1
C -18
Q -36
P -5
P -47
A -62-2
U2 -42-3

80
90
19
80
90
18
80
89
19
80
89
18
80
89
19
80
89
18
80
89
19
80
89
18
80
19
80
18
80
19
80
84
79
90
26
28
86
89
86
89
86
89
86
89
86
86
86
86
54
54
86
86
86
86
86
86
10
10
40
38
38
2

54

S44214001
544215000

544216000

544217000

S442i8000

544219001

544220001
544221000
S44222000
544223000

S44224000

544225001

544226000

544228000

544229000

544230000

544231000
544235000
544288001
544502001
S44530000
544531000
544532000
545267001
S45268000
545269001
546477000
546478000
546479000
546480000
S46496009
546497009
547033001
547034001
547512001

547932001

548328000
549078001
S49079001
551194001
551195001
55121 5001
551219001

551220001

551282001
551283001
S 5403 5001

U2 -42-3-i
U2 -42-3-4
U2 - 42-3-4
U2 -42-3-4-1
U2 -42-3-4-i
U2 - 42-3-4-4
U2 - 42-3-4-4
U2 -42-3-4-5
U2 - 42-3-4-5
U2 - 42-3-9
U2 -42-3-9
U2 -42-3
U2 -42-3-i
U2 -42-3-i-i
U2 -42-3-1-3
U2 -42-3-1-3
U2 -42-3-1-4
U2 -42-3-1-4
U2 -42-3-1-6
U2 -42-3-1-6
U2 -42-3-1-7
U2 -42-3-1-7
U2 -42-3-4-2
U2 - 42-3-4-2
U2 -42-3-4-3
U2 - 42-3-4-3
U2 - 42-3-4-6
U2 - 42-3-4-6
U2 -42-3-1-i
U2 -42-7
X2 -1-90
G -87
Ui -8
Ui -31
Ui -31-1
V -14
V -14-i
H -39
U2 - 61-1
U2 -61-2
U2 -61-3
U2 -61-2-i
A -62
A -62-1
L2 - 89-2
L2 - 89-3
L2 -115
AA2- 2-10-3
L2 -105
AA2- 2-10-7
U2 -42-1-1-4
L2 -46-3
L2 - 49-3
B -67
B -20
A -1-1-i
Q -63
AA2- 2-1-8
Q -65
AA2-2-1-iO
Z -4-3
Z -4-1
X3 -

a

C

54
54
54
54
54
54
56
54
56
54
56
54
54
54
54
54
54
54
54
54
54
54
54
54
54
56
54
56
54
54
66
24
50
50
50
58
58
26
56
56
56
56
2
2

34
34
34
82
34
82
54
34
34
8
6
2

42
82
42
82
88
88
68

99

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



CODE RERNO. Page CODE REF.NO. Page CODE REF.NO. Pige
S5403600 1
S5403700 1
S54038001
S5403900 1
S 54040001
554041001
554042001
554043001
S 54044001
S54045001
554046001
554047001
554048001
554049001
554050001
S54051001
S54052001
554053001
554054001
554055001
S54056001
S54057001
S5405800 1
S5405900 1
S5406000 1
S54061001
554062001
S5406300 1
S54064001
554065001
S 54066001
554067001
S54068001
S54069001
554070001
554071001
S5407200 1
554073001
S5407400 1
S54075001
554076001
554077001
S54078001
S54079001
S 54080001
S54081001
S54082001
S54083001
554084001
554085001
554086001
S 54087001
S54088001
554089001
554090001
S54091001
S54092001
S5409300 1
S54094001
S54095001
554096001
S 54097001

X3 -8
X3 -9
X3 -10
X3 - 11
X3 -13
X3 -17
X3 -18
X3 -19
X3 -20
X3 -21
X3 -22
X3 -23
X3 -24
X3 -25
X3 -26
X3 -27
X3 -28
X3 -29
X3 -30
X3 -31
X4 -33
X4 -34
X4 -35
X4 -36
X4 -37
X4 -38
X4 -39
X4 -40
X4 -41
X4 -42
X4 -43
X4 - 44
X4 -45
Spi -46
Spl-46
Spl -47
Spl-47
Spi -47
Spi-47
X4 -48
X4 -50
X4 -51
X4 -52
X4 - 53
X4 - 54
X4 -55
X4 -56
X4 - 57
X4 - 58
X4 - 60
Spi - 61
X4 -62
X4 -64
Spl -68
X3 - 69
X4 -70
X4 -71
X4 -72
X4 -73
X4 -74
X4 -75
X4 - 92-3
Spi -92

018062522
018081622
018082036
018084032
018260832
018300532
018301236

018301632

018400832

018401032

018401236
018401636

018402032
018501036
018501222

018501236

018501422

018501622
018501631

018502022
018502036
018680822
021020106
021060102

021060306
021080306
021300206

021300302

68
68
68
68
68
68
68
68
68
68
68
68
68
68
68
68
68
68
68
68
70
70
70
70
70
70
70
70
70
70
70
70
70
68
68
68
68
68
68
70
70
70
70
70
70
70
70
70
70
70
68
70
70
68
68
70
70
70
70
70
70
70
68

S 54098001

S 54099001

S54100001

555247001
004300513
004401003

012400636
012500536
014060632

014060832
014300832
014400432
014400532

014760622

014770622

016061031

017401415
018061222
018061236
018061622

018062022

X4 -92-4
Spi -92
X4 - 92-6
Spl-92
X4 - 92-7
Spi -92
Sp5- H-34-2
A -79
Ri -1-35
R2 -25
AA1- 1-1-25
Q -33
G -86
A-56
A-58
A -68
B -3
B -9
B -ii
B -37
B -65-2
C -13
D -13
E -1-6
E -36
G -17
G -90
G -97
H -9
H -12
H -14
H -16
H -19
J -12
J -14
M -1-4
M -14
N -10
S -16
Li -27
Li -94
S -6
Fl -45
F2 -80-1-15
F2 -81-1-15
F3 -80-2-15
F3 -81-2-15
AA1- 1-1-1-15
AA1- 1-2-1-15
G -10
G -50
G -68
G -54
G -62
C -14
H -3
Fl -63
G -77
A -60
E -2
G -43
G -88
D -ii

70
68
70
68
70
68
91
4

44
46
76
40
24
2
2
2
6
6
6
6
8
10
10
12
12
22
24
24
26
26
26
26
26
28
28
36
36
36
48
30
32
48
14
16
16
18
19
76
78
22
22
22
22
22
10
26
14
22
2

12
22
24
10

H -27
J -2
A -82
Z -23
Ri -1-26
Li -96
B -16
D -23
B -23-1
D -24-2
Li -7-2
A -35
B -64
E -14
E -24
H -53
Ri -1-2
S -15
F3 -94
Ri -1-9
AA1- 1-2-6
Q -2
E -18
G -24
B -21
B -33
A -42
H -26
F2 -80-1-13
F2 -81-1-13
F3 -80-2-13
F3 -81-2-13
AA1- 1-1-1-13
AA1- 1-2-1-13
F -1-3
G -52
H -25-3
G -6
G -13
G -46
G -83
G -100
K -16
G -82
Ri - 1-30-6
A -22
D -9
Q -31
D -3
A -62-4
V -9
S -ii
F2 -80-1-7
F2 -81-1-7
F3 - 80-2-7
F3 -81-2-7
Li -33
AA1- 1-1-1-7
AA1- 1-2-1-7
AA2- 2-10-4
AA4- 11-1-1-5
AA4- 11-1-2-5
AA4- 11-2-1-5

26
28
4

88
44
32
6
10
6
10
30
2
8
12
12
26
44
48
20
44
78
40
12
22
6
6
2

26
16
16
18
19
76
78
12
22
26
22
22
22
24
24
28
24
44
2
10
40
10
2

58
48
16
16
18
19
30
76
78
82
86
86
86

100

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



CODE REF.NO. Page CODE REF.NO. Page CODE RLF.NO. Page

AA4- 11-2-2-5
N -6
S -9
Ri - 1-14
Q -46-8
A -71
S -13
W -2-9
Fl -64
F3 -103
Ll -57
Ri - 1-40
R2 -7
R2 -13
AA1- 1-1-7
AA1- 1-1-13
AA2- 2-1-4
Z -4-8-3
Z -4-12-1
Z -4-13-1
B -35-4
F3 -97
AA1- 1-2-9
A -62-5
V -7
G -25
N -4
Q -66
T -13
V -32
V -34
Fl -7
AA2- 2-1-11

021300302
021350106

021400106
021400202

021500106

021 500303
021660102

025030232

025040232

025040234
025040332
025050232

025060232
025060332
025080132
025080232
025350236

025350332
025680132

026040136

026050136
028030242
028030243

028040242

028040246

060350616
060400516
060400816
060630312
061300416
062020416
062020805
062260406
062260612

062300416

062300512

062300612

062300616

062300806
062301016

062301606
062350516

062350616

062351615
062400612

062400616

062400812

86
36
48
44
40
4
48
62
14
20
30
44
46
46
76
76
82
88
88
88
6

20
78
2
58
22
36
42
48
58
58
14
82
58
38
12
22
22
28
24
2
4

88
34
34
38
34
34
54
56
54
56
88
36
58
58
26
14
14
54
54
54
56

028050242
028050246
028060242
028080242

031312006
031452206
031553202

032422003
034311302
047502242

048030342

048050142

048050342

048060342

048080142

048100142

048120142

048150142

048160242
048260242

048280242

048320242
048350242
060020416

060300416

060300616
060350616

A -43
Z -4-8-2
G -78
J -4
Z -24
W -1-6
Z -4-13-2
U2 -42-2
U2 -42-4
Ui -35
W -1-3
A -30
A -51
Fl -15
Fl -43
L2 -78
L2 -78
Ui -4
Ui -13
Ui -52
AA2- 2-1-15
F2 -80-1-11
F2 -81-1-11
F3 - 80-2-1 1
F3 -81-2-11
F3 -92
AA1— 1—1—1—il
AA1- i-2-l-l 1
AA1- 1-2-4
S -4
Fl -1-4
Fl -2-4
G -57
G -65
A -45
A -48
E -11-5
E -23-5
J -1-5
K -12-5
C -11
K -2
G -66
E -11-3
E -23-3
G -93
J -1-3
K -12-4

_I -7
C -17
F2 -80-1-1-2
F2 -81-1-1-2
F3 - 80-2-1-2
F3 -81-2-1-2
AA 1-1-1-1 - 1-2
AA1-l-2-i-l-2
P -44
Ll -60
L2 -39-1
W -2-11
L2 -39-2
AA1- 1-1-1-17
AA1- l-2-l-i7

2
88
22
28
88
62
88
54
54
50
62
2
2
14
14
34
34
50
50
52
82
16
16
18
19
20
76
78
78
48
14
14
22
22
2
2
12
12
28
28
10
28
22
12
12
24
28
28
28
10
16
16
18
19
76
78
38
30
34
62
34
76
78

AA2- 2-10-10
Li -30
W -2-13
Ri -1-39
Ri -1-24
Ri -1-30-5
T -5
Ri -1-15
Ri - 1-7
R2 -20
AA1- 1-1-20
G -28
G -99
H -25-5
P -12
P -17
Ri -1-41
R2 -18
AA1- 1-1-18
A -77
Ri -1-29
Li -13
Li -44
A -62-3
A -80
B -31
V -14-3
Fl -ii
Li -32
AA2- 2-10-2
V -8
L2 -83-1
L2 - 83-2
P -4
P -37
P -48
Q -7
Q -27
Ui -41
Li -3
Q -37
Q -39
P -8
P -10
R2 -15
AA1- 1-1-15
A -12
A -24
A -27
A -95
H -40
H -48
H -55
N -3
Q -29
Q -47
Q -49
Q -51
Q -53
Q -56
Q -58
Q -69
V -3

0

C

82
30
62
44
44
44
48
44
44
46
76
22
24
26
38
38
44
46
76
4

44
30
30
2
4
6

58
14
30
82
58
34
34
38
38
38
40
40
50
30
40
40
38
38
46
76
2
2
2
4
26
26
26
36
40
40
40
40
42
42
42
42
58

V
P
E
G
G
K
G
A
A
z
L2
L2
P
L2
L2
U2
U2
U2
U2
z
M
V
V
H
Fl
Fl
U2
U2
U2
U2

-4
-51
- 1-4
-8
- 48
-17
-103
- 20
- 83
- 25
-82-1
- 82-2
- 49
- 77
- 77
- 42-3-7
- 42-3-7
- 42-3-8
- 42-3-8
- 4-12-5
-9
-10
- 14-4
- 56
-19
-71
- 42-3-3
- 42-3-3
- 42-3-6
- 42-3-6

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



7. •:-i,

CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
V -15
V -18
V -22
V -30
V -31
V -33
Fl -8
Fl -17
Fl -65
F3 -100
L2 -85
Ui -6
AA2- 2-2
AA2- 2-4
AA2- 2-6
Ui -37
T -12
F2 -80-1-9
F2 -81-1-9
F3 - 80-2-9
F3 -81-2-9
AA1- 1-1-1-9
AA1- 1-2-1-9
P -6
Q -67
V -42
AA2- 2-1-12
Li -63
T -14
U2 - 42-3-2
U2 - 42-3-2
U2 -42-3-5
U2 - 42-3-5

062400812

062400816
062401016

062401212

062401416
062401616
062403512

062500804

062500812
062501006

062501202

062501406

062503506
062670616
072620180
072620260
076000800

076001800

076001850
076002450
076002800
076003850

076202850
100257010
101572101

150188009
150206002
150607009
150644009
1 50756009
151998000
152889001
152904001
152948001
152969001
153098000
153219001
153596001
153675001
153787001

154465001
154562001

154702101
155510001

155559001
156112003
158437009
158581000
158827009
159113001

159150009

159220101
159221001
159458009
159805001
340400001

417526000
530138001

54251 5001
552907000
625010000

58
58
58
58
58
58
14
14
14
20
34
50
82
82
82
50
48
16
16
18
19
76
78
38
42
58
82
30
48
54
54
54
56
2
4
2

48
88
2
2

14
14
30
30
88
88
88
40
12
10
12
12
24
28
28
12
10
28
28
32
28
4

88

102630001

102843004
104336003
105248003
105288001

106129002
107017002

109763002

112754001
113006001
113431002
114483002
114486002
115947001
116920001

117150001
117466000
117936009
118837001
128652001

140342001
140553102
141276001
141514002
141542001

142627001
142642001
142990001
143196001

143485001
144103009
144504001

145446001
146124001
146924000
146926001
146927001
148294001
148407001

148727001
148782001
149287000
149547000
149796001
150173003
150174000
150179002
150182000
150183000

z -4-9
Z -4-4-1
A -75
Q -32
A -92
C -20
Q -44
Ri -1-36
P -35
Ui -40
A -93-2
Ri - 1-18
D -26
B -27
R2 -28
AA1- 1-1-26
AA3- 1-5
AA3- 1-5
AA3- 1-5
AA3- 1-5
A -52
Q -42
Q -61
Li -68
AA2- 2-1-6
Z -20
Q -43
Q -62
Li -69
AA2- 2-1-7
D -7
z -4-5
A -90
Ui -34
A -14
L2 -108
AA2- 2-9-3
W -1-4
Z -26
Q -10
Q -20
A -18
Q -18
V -49
Ui -39
6 -11-2
6 -56
6 -64
Ri -1-31
V -29
V -21-1
V -25
V -27
Ui -60

Fl -1-2
Fl -2-2
C -23
Ri - 1-37
P -50
Li -37
AA2- 2-10-9
A -93-4
A -39
A -88
Fl -1-3
Fl -2-3
P -52
P -14
T -7
Z -18.
A -53
A -19
C -21
J —ii
P -36
Z -19
A -89
Z -8
E -1-5-3
G -84-2
Z -21
B -18
C -22
B -53
Ri - 1-20
R2 -10
AA1- 1-1-10
E -34
H -46
Z -4-11-3
P -39
P -40
P -45
V -41
Q -19
Q -41
Q -60
Li -70
AA2- 2-1-5
Q -ii
W -2-10
Q -6-2
Q -6
Q -6-1
B -47
L2 -115-3
AA2- 2-10-3-3
D -19
6 -101
Ui -5
V -21-2
Z -6
Z -4-6
Z -4-7-i
Z -4-8-1
Z -4-2
Z -4-11-2

88
88
4

40
4

10
40
44
38
50
4

44
10
6

46
76
84
84
84
84
2

40
42
30
82
88
40
42
30
82
10
88
4

50
2

34
82
62
88
40
40
2

40
60
50
22
22
22
44
58
58
58
58
50

14
14
10
44
38
30
82
4
2
4
14
14
38
38
48
88
2
2

10
28
38
88
4

88
12
24
88
6

10
6

44
46
76
12
26
88
38
38
38
58
40
40
42
32
82
40
62
40
40
40
6

34
82
10
24
50
60
88
88
88
88
88
88

A
A
A
T
z
A
A
Fl
Fl
Li
Li
z
z
z
Q
E
C
E
E
6

K
E
C

K
Li
K
A
z

-6
- 96
- 54
-8
-4-13-3
-4
-10
- 38
- 40
—11
-18
-4-12-2
- 4-12-4
- 4-12-3
-45
-16
-2
- 11-2
-23-2
-92
- 1-4
- 12-3
- 33
-10
-6

-93
-5
-93-3
-9

102

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



brothei

PARTS BOOK

T467-8561 -1tWT 15 1 - TEL (052) 824-2392

BROTHER INDUSTRIES, LTD

15-1, Naeshiro-cho, Mizuho-ku, Nagoya 467-8561, Japan. Phone : 81-52-824-2177

Printed in Japan

118-980
S96980-301

2002.04.H (1)

I
..

1 ..

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p




